Produkte
Products

A TUVRheinland®

Pritfbericht-Nr.: 17048716 002 Auftrags-Nr.: 164033146 Seite 1 von 226
Test Report No.: Order No.: Page 1 of 226
Kunden-Referenz-Nr.: N/A Auftragsdatum: 30.03.2015

Client Reference No.: Order date:

Auftraggeber: Lightcomm Technology Co., Ltd.

Client RM1708-10, 17/F, PROSPERITY CENTRE, 25 CHONG YIP STREET, KWUN TONG, HONG KONG
Priifgegenstand: 8" Wi-Fi Android™ Tablet

Test item:

Bezeichnung / Typ-Nr.:
Identification { Type No.:

NS-P16AT08, MID8005-L

Auftrags-Inhalt: FCCI/C Certification

Order content.

Priifgrundiage: CFR47 FCC Part 15: Subpart C Section 15.247
Test specification: CFR47 FCC Part 15: Subpart C Section 15.207

CFR47 FCC Part 15: Subpart C Section 15.209

RSS-210 Issue 8 December 2010
RSS-Gen Issue 4 November 2014

Wareneingangsdatum:

Date of receipt.

15.04.2015

Priifmuster-Nr.:
Test sample No.:

1500842, 1500843, 1500844

Priifzeitraum:
Testing period.

18.04.2015 - 16.05.2015

Ort der Priifung:
Place of testing:

Accurate Technology Co., Ltd.

Priiflaboratorium:

TOV Rheinland (Shenzhen) Co., Ltd.

Testing laboratory.
Priifergebnis*: Pass
Test result™.
gepriift von / tested by: kontrolliert von / reviewed by:
az- =
26.05.2015 Owen Tian/Senior Project Mghager 26.05.2015 Winnie HWni | Certicier
Datum Name / Stellung ﬂnterschrift Datum Name / Stellung Unterschrift
Date Name / Position Signature Date Name { Position Signature
Sonstiges / Other:

Zustand des Priifgegenstandes bei Anlieferung:
Condition of the test item at delivery:

Prifmuster vellstandig und unbeschadigt
Test item complete and undamaged

* Legende: 1 =sehr gut 2=gut 3 = befriedigend 4 = ausreichend 5 = mangelhaft
P(ass) = entspricht 0.g. Prifgrundlage(n) F(ail) = entspricht nicht 0.g. Prifgrundlage{n) N/A = nicht anwendbar  N/T = picht getestet
Legend: 1 = very good 2 =good 3 = satisfactory 4 = suificient 5 = poor

P(ass) = passed a.m. test specification(s)

F(ail) = falled a.m. test specification(s) N/A = not applicable N/T = not tested

Dieser Priifbericht bezieht sich nur auf das o.g. Priifmuster und darf ohne Genehmigung der Priifstelle nicht
auszugsweise vervielféltigt werden. Dieser Bericht berechtigt nicht zur Verwendung eines Priifzeichens.
This test report only relates to the a. m. test sample. Without permission of the test center this test report is not permitted to be
- duplicated in extracts. This test report does not entitle to carry any test mark.

TOV Rheinland LGA Products GmbH - Tillystraiie 2 « D - 90431 Niirnberg - Tel.: +49 911 655 5225 + Fax: +49 911 655 5226

Mail: service@de.tuv.com - Web: www.tuv.com




Produkte

Products
Priufbericht - Nr.: 17048716 002 Seite 2 von 226
Test Report No. Page 2 of 226

TEST SUMMARY

5.1.1 ANTENNA REQUIREMENT
RESULT: Pass

5.1.2 PEAK OUTPUT POWER
RESULT: Pass

5.1.3 6DB BANDWIDTH AND 99% BANDWIDTH
RESULT: Pass

5.1.4 CONDUCTED SPURIOUS EMISSIONS MEASURED IN 100kHz BANDWIDTH
RESULT: Pass

5.1.5 POWER SPECTRAL DENSITY
RESULT: Pass

5.1.6 SPURIOUS EMISSION
RESULT: Pass

5.1.7 CONDUCTED EMISSIONS
RESULT: Pass
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1. General Remarks

1.1 Complementary Materials

None.

2. Test Sites

2.1 Test Facilities

Accurate Technology Co., Ltd.

(FCC Registration No.: 752051)
(Test site Industry Canada No.: 5077A-2)

F1, Bldg. A, Changyuan New Material Port
Keyuan Rd., Science & Industry Park, Nanshan
Shenzhen, P.R. China

The tests at the test site have been conducted under the supervision of a TUV engineer.
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2.2 List of Test and Measurement Instruments

Table 1: List of Test and Measurement Equipment

Kind of Equipment Manufacturer Type S/IN Calibrated
until

Transmitter spurious emissions & Receiver spurious emissions

Spectrum Analyzer Rohde & Schwarz| FSV40 101495 2016-01-09
Test Receiver Rohde & Schwarz| ESCS30 100307 2016-01-09
Bilog Antenna Schwarzbeck VULB9163 9163-323 2016-01-14
Loop Antenna Schwarzbeck FMZB1516 1516131 2016-01-14
Horn Antenna Schwarzbeck BBHA9120D | 9120D-655 | 2016-01-14
Horn Antenna Schwarzbeck BBHA9170 9170-359 2016-01-14
RF Switching Unit+PreAMP Compliance RSU-M2 38322 2016-01-09

Direction

Pre-Amplifier Rohde&Schwarz A(?OB I(‘)g” 1835 3791 2016-01-09
50 Coaxial Switch Anritsu Corp | MP59B 0200505471 2016-01-09
RF Coaxial Cable SUHNER N-3m No.8 2016-01-09
RF Coaxial Cable RESENBERGER | N-3.5m No.9 2016-01-09
RF Coaxial Cable SUHNER N-6m No.10 2016-01-09
RF Coaxial Cable RESENBERGER | N-12m No.11 2016-01-09
RF Coaxial Cable RESENBERGER | N-0.5m No.12 2016-01-09
Radio Spectrum Test

Spectrum Analyzer Rohde & Schwarz| FSV40 101495 2016-01-09
Vector Signal Generator Rohde & Schwarz| SMBV100A | 260434 2016-01-09
Signal Generator Rohde & Schwarz| SMB100A 108362 2016-01-09

, , OSP120 + 101244 +

Open Switch and Control Unit Rohde & Schwarz OSP-B157 100866 2016-01-09
Conducted Emission

Test Receiver Rohde & Schwarz| ESCS30 100307 2016-01-09
L.I.S.N. Schwarzbeck NLSK8126 8126431 2016-01-09
Pulse Limiter Rohde & Schwarz| ESH3-Z2 100815 2016-01-09
50Q Coaxial Switch Anritsu Corp MP59B 6200283933 | 2016-01-09
Voltage Probe Schwarzbeck TK9416 N/A 2016-01-09
RF Current Probe Rohde & Schwarz| EZ-17 100048 2016-01-09
>-/\re mpedance Stabilisation | schwarzbeck | CAT58158 | 8158-0035 | 2016-01-09
RF Coaxial Cable Suhner N-2m No.2 2016-01-09
RF Coaxial Cable Suhner N-2m No.3 2016-01-09
RF Coaxial Cable Suhner N-2m No.14 2016-01-09
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2.3 Traceability

All measurement equipment calibrations are traceable to NIST or where calibration is performed
outside the United States, to equivalent nationally recognized standards organizations.

2.4 Calibration

Equipment requiring calibration is calibrated periodically by the manufacturer or according to
manufacturer’s specifications. Additionally all equipment is verified for proper performance on a

regular basics using in house standards or comparisons.

2.5 Measurement Uncertainty

Table 2: Measurement Uncertainty

Parameter Uncertainty
Radio Spectrum <+ 0.60dB
Radiated emission of transmitter, valid up to 26.5 GHz <+442dB
Conducted Emission <+223dB
Radiated Emission <+442 dB

2.6 Location of Original Data

The original copies of all test data taken during actual testing were retained in the TUV

Rheinland (Shenzhen) file for certification follow-up purposes.

2.7 Status of Facility Used for Testing

Accurate Technology Co., Ltd. test facility located at F1, Bldg. A, Changyuan New Material
Port Keyuan Rd., Science & Industry Park, Nanshan, Shenzhen, P.R. China is listed on

the US Federal Communications Commission list of facilities approved to perform

measurements.
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3. General Product Information

3.1 Product Function and Intended Use
The EUTs are 8” tablet with Wi-Fi, Bluetooth & GPS function.

Two models are identical except the model name.
For details refer to the User Manual and Circuit Diagram.

3.2 Ratings and System Details

Table 3: Technical Specification of EUT

Value
8" Wi-Fi Android™ Tablet
Type Designation NS-P16AT08, MID8005-L
FCCID XMF-MID8005
IC 20064-MID8005
Operating Frequency band 2412 — 2462MHz
Extreme Temperature Range | -30~+75°C
Operation Voltage DC 3.7V (via built in battery)
DC 5V (via AC/DC adapter)
1.4dBi

Technical Specification
Kind of Equipment

Antenna Gain

Table 4: Technical Specification of Wi-Fi

Description
ltem IEEE 802.11n IEEE 802.11n
EEE802.11b | IEEE802.11g | fro0) (HT40)
Operating Frequency | 5445 _ 947 2412 ~ 2472 2412 ~ 2472 2422 ~ 2452
band (MHz)
Channel Number 13 13 13 9
OFDM OFDM (BPSK, | OFDM (BPSK,
Modulation Bgﬁ%g%&g’ (DBPSK, QPSK, 16-QAM, | QPSK, 16-QAM,
’ DQPSK) 64-QAM) 64-QAM)
6,9, 12, 18, 24,
Data Rate (Mbps) 1,2,5 11 3648 54 MCSO0 ~ MCS7 | MCS0 ~ MCS7
Transmitter Output
Power (Typical) (dBm) 14 13 12 12
Media Access Protocol | CSMA/CA with | CSMA/CA with | CSMA/CA with | CSMA/CA with
ACK ACK ACK ACK
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Table 5: Carrier Frequency

Frequency Band Channel No. Frequency Channel No. Frequency
1 2412 MHz 8 2447 MHz
2 2417 MHz 9 2452 MHz
3 2422 MHz 10 2457 MHz
2400 — 2483.5 MHz 4 2427 MHz 11 2462 MHz
5 2432 MHz
6 2437 MHz
7 2442 MHz

3.3 Independent Operation Modes

The basic operation modes are:
A. On, Wi-Fi mode (2.4GHz)
1. Transmitting
a. Low Channel
b. Middle Channel
c. High Channel
2. Receiving
B. Standby
C. Off

3.4 Noise Generating and Noise Suppressing Parts

Refer to the Circuit Diagram.

3.5 Submitted Documents

- Bill of Material - Circuit Diagram
- Constructional Drawing - Instruction Manual
- PCB Layout - Rating Label

- Photo Document
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4. Test Set-up and Operation Modes

4.1 Principle of Configuration Selection

The equipment under test (EUT) was configured to measure its maximum power level.
The test modes were adapted accordingly in reference to the instructions for use.

4.2 Test Operation and Test Software

Test operation refers to test setup in chapter 5. All testing were performed according to the
procedures in ANSI C63.4: 2003 for FCC.

Test operation refers to test setup in chapter 5. All testing were performed according to the
procedures in ANSI C63.4: 2014 & ANSI C63.10: 2013 for IC.

According to clause 3.1, all tests were applied on model NS-P16ATO08 only.

4.3 Special Accessories and Auxiliary Equipment

The EUT was tested together with the following accessories:

Description Manufacturer Part No. Rating
Notebook PC Lenovo ThinkPad X240 N/A

Input: AC 100-240V, 50/60Hz, 0.35A
AC/DC Adapter | TEKA TEKA012-0502000UK Output: DC 5V, 2A

The EUT was tested with following cables:

Interface(s)/Port(s): Max. cable length, shielding Cable classification
AC Mains of adapter 2 cores, non-shielded port, 3m AC Power Input
Micro USB port 4 cores, non-shielded port, 3m DC Power Input

4.4 Countermeasures to Achieve ERM Compliance

The test sample which has been tested contained the noise suppression parts as
described in the Technical Construction File (TCF). No additional measures were
employed to achieve compliance.
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4.5 Test Setup Diagram

Diagram of Measurement Configuration for Radiation Test
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Diagram of Measurement Equipment Configuration for Conduction Measurement

Diagram of Measurement Equipment Configuration for Transmitter Measurement

RF Cable
Test
Receiver EUT
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5. Test Results

5.1 Transmitter Requirement & Test Suites

5.1.1 Antenna Requirement

RESULT: Pass
Test standard : Part 15.203

RSS-Gen Clause 6.7
Limit The use of antennas with directional gains that do

not exceed 6dBi

According to the manufacturer declared, the EUT has an internal antenna, the directional
gain of antenna is 1.4dBi, and the antenna connector is designed with permanent attachment
and no consideration of replacement. Therefore the EUT is considered sufficient to comply
with the provision.
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5.1.2 Peak Output Power

RESULT:

Test date
Test standard

Basic standard

Limit

Kind of test site

Test setup

Test Channel

2015-05-14

FCC Part 15.247(b)(3)

RSS-210 A8.4(4)

ANSI C63.4: 2003

ANSI C63.4: 2014

ANSI C63.10: 2013

Clause 9.1 of KDB 558074 v03r01
1w

Shielded room

Low/ Middle/ High

Operation Mode A1
Ambient temperature 25C
Relative humidity 52%
Atmospheric pressure 101kPa

Table 6: Test result of Peak Output Power of 802.11b

Pass

Channel Channel Frequency Peak Output Power Limit
(MHz) (dBm) (dBm)
Low Channel 2412 13.9 30
Middle Channel 2437 13.9 30
High Channel 2462 13.8 30
Table 7: Test result of Peak Output Power of 802.11g
Channel Frequency Peak Output Power Limit
Channel (MHz) (dBm) (dBm)
Low Channel 2412 12.3 30
Middle Channel 2437 12.3 30
High Channel 2462 12.1 30
Table 8: Test result of Peak Output Power of 802.11n (HT20)
Channel Frequency Peak Output Power Limit
Channel (MHz) (dBm) (dBm)
Low Channel 2412 11.8 30
Middle Channel 2437 11.7 30
High Channel 2462 11.8 30
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Table 9: Test result of Peak Output Power of 802.11n (HT40)

Channel Channel Frequency Peak Output Power Limit
(MHz) (dBm) (dBm)
Low Channel 2422 114 30
Middle Channel 2437 11.4 30
High Channel 2452 114 30
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5.1.3 6dB Bandwidth and 99% Bandwidth

RESULT:

Date of testing
Test standard

Basic standard

Kind of test site

Test setup

Test Channel

2015-05-14

FCC Part 15.247(a)(2)
RSS-210 A8.2(a)

ANSI C63.4: 2003

ANSI C63.4: 2014

ANSI C63.10: 2013

Clause 8 of KDB 558074 v03r01

Operation Mode
Ambient temperature
Relative humidity
Atmospheric pressure

Shielded room

Low/ Middle/ High

A1
25C
52%
101kPa

Table 10: Test result of 6dB & 99% Bandwidth of 802.11b

Channel Channel 6dB Bandwidth | 99% Bandwidth
Frequency (MHz) (MHz) (MHZz)
Low Channel 2412 10.159 14.153
Mid Channel 2437 10.159 14.197
High Channel 2462 10.159 14.110

Table 11: Test

result of 6dB & 99% Bandwidth of 802.11g

Channel Channel 6dB Bandwidth | 99% Bandwidth
Frequency (MHz) (MHz) (MHz)
Low Channel 2412 16.498 16.541
Mid Channel 2437 16.498 16.498
High Channel 2462 16.454 16.541

Table 12: Test

result of 6dB & 99% Bandwidth of 802.11n (HT20)

Channel Channel 6dB Bandwidth | 99% Bandwidth
Frequency (MHz) (MHz) (MHz)
Low Channel 2412 17.713 17.670
Mid Channel 2437 17.670 17.670
High Channel 2462 17.627 17.670

Table 13: Test result of 6dB & 99% Bandwidth of 802.11n (HT40)

Channel Channel 6dB Bandwidth | 99% Bandwidth
Frequency (MHz) (MHz) (MHz)
Low Channel 2422 36.382 36.035
Mid Channel 2437 36.122 36.035
High Channel 2452 36.208 36.035

Pass
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5.1.4 Conducted Spurious Emissions measured in 100kHz Bandwidth

RESULT:

Date of testing
Test standard

Basic standard

Limit

Kind of test site

Test setup

Test Channel
Operation mode
Ambient temperature
Relative humidity
Atmospheric pressure

2015-05-15

FCC part 15.247(d)

RSS-210 A8.5

ANSI C63.4: 2003

ANSI C63.4: 2014

ANSI C63.10: 2013

Clause 13 of KDB 558074 v03r01

20dB (below that in the 100kHz bandwidth within
the band that contains the highest level of the
desired power)

Shield room

Low/ Middle/ High
A1

25C

52%

101kPa

For details refer to following test plot.

Pass
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Test Plot of Conducted spurious emissions measured in 100kHz
Bandwidth of 802.11b

Low Channel

Spectrum | I':%: |
Ref Level 11.14 dBm Offset 1.40 dB @ RBW 100 kHz
Att 25 de SWT 265 ms @ YBW 300 kHz Mode Auto Sweep
@ 1Pk Max
M4[1] -59.25 dBm
M 16.6360 GHz
0dem M1[1] 1.12 dBm
2.4130 GHz
-10 dBm
-20 dBm
-30 dBm
-40 dBm
-50 dBm
RE "3 a
-60 dBm Mrwv % e St [P
T B S T PTG NP
-70 dBm
-80 dBm
Start 30.0 MHz 691 pts Stop 26.5 GHz
Marker
Type | Ref | Tre | X-value | ¥-value |  Function | Function Result |
M1 1 2.413 GHz 1.12 dBm
M2 1 4.8375 GHz -E£6.86 dBm
M3 1 5,983 GHz -57.94 dBm
M4 1 16.636 GHz -59.25 dBm
Ji CRRRNARED
Date: 14.MAY.2015 18:37:16

Middle Channel

Spectrum | ||:|:|v:[ I
Ref Level 11.14 dBm  Offset 1.40 dB & RBW 100 kHz
Att 25 dB SWT 265 ms & VYBW 300 kHz Mode Auto Sweep
@ 1Pk Max
il M4[1] -58.97 dBm
v 21.7690 GHz
o d&m Mi[1] 1.09 dBm
2.4240 GHz
-10 dBm
-20 dBm
-30 dBm
-40 dBm
-30 dBm T4
T M3 M4
-60 dBm PP LHHIL,A,,\ A A T
TR NI e R P s
-70 dBm
-30 dBm
Start 30.0 MHz 691 pts Stop 26.5 GHz
Marker
Type | Ref | Tre | X-value ¥-value | _Function Function Result
M1 1 2,424 GHz 1.09 dBm
Mz 1 4.8758 GHz -54.35 dBm
] 1 6.791 GHz -57.30 dBm
M4 1 21,769 GHz -58.97 dBm
( J1 WSRREED WG
Date: 14.MAY.2015 18:40:50
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High Channel
Spectrum ||:|:|v:[ I
Ref Level 11.14 dBm  Offset 1.40 dB & RBW 100 kHz
Att 25 dB SWT 265 ms @ YBW 300 kHz Mode Auto Sweep
@ 1Pk Max
M4 1] -58.58 dBm
M 19.4320 GHz
o d&m Mi[1] 0.99 dBm
2.4620 GHz
-10 dBm
-20 dBm
-30 dBm
-40 dBm
-50 dBm
-60 dBm - P T
-70 dBm
-50 dBm
Start 30.0 MHz 691 pts Stop 26.5 GHz
Marker
Type | Ref | Tre | ¥-value ¥-value | Function Function Result
M1 1 2.462 GHz 0.99 dBm
Mz 1 4.9141 GHz -55.62 dBm
M3 1 5.523 GHz -5E7.88 dBm
M4 1 19.432 GHz -55.58 dBm

[

Jl

Date: 14.MAY.2015 18:42:57
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Band Edge

Spectrum |

(=)

Ref Level 11.14 dBrm Offset 1.40 dB & RBW 100 kHz
Att 25de  SWT 265.5 ps @ YBW 300 kHz Mode Auto FFT
@ 1Pk Max
M4[1] -61.80 dBm
ks 2.351940 GHz
o d&m Mi[1] 1.08 dBm
2. RI.IJQBI] GHz
-10 dBm JN “t{
-20 dBm JJ H{
-30 dBm J} \
-40 dBm J ]
-30 dBm u‘
-60 dBm
-70 dBm
-30 dBm
Start 2.31 GHz 691 pts Stop 2.43 GHz
Marker
Type | Ref | Tre | ¥-value ¥-value | Function Function Result
M1 1 2.41098 GHz 1.03 dBm
Mz 1 2,39 GHz -60.15 dBm
] 1 2.38094 GHz -60.12 dBm
M4 1 2.35194 GHz -61.80 dBm
( J1 L R ™
Date: 14.MAY.2015 18:28:56
Spectrum | ||:%:[ I
Ref Level 11.14 dBm Offset 1.40 dB & RBW 100 kHz
Att 25 dB SWT 113.8 ps @ VBW 300 kHz Mode Auto FFT
@ 1Pk Max
M1 M4[1] -58.31 dBm
¥ 2.4909910 GHz
0 dBm R M1[1] 1.81 dBm
1 L 2.4629880 GHz
-10 dem ‘/!) } Wy 7 ILLL
\ ooy I
\‘w/ M 3 T4
%) k-
-60 dBm et 2 Lo e ”!W’WMWW
-70 dBm
-30 dBm
Start 2.45 GHz 691 pts Stop 2.5 GHz
Marker
Type | Ref | Tre | X-value ¥-value | Function Function Result
M1 1 2.462988 GHz 1.81 dBm
Mz 1 2.4835 GHz -62.00 dBm
] 1 2.485058 GHz -58.45 dBm
M4 1 2.490991 GHz -58.31 dBm
( J1 L R ™
Date: 14.MAY.2015 18:32:06
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Test Plot of Conducted spurious emissions measured in 100kHz
Bandwidth of 802.11g

Low Channel

Spectrum | I':%: |
Ref Level 11.14 dBm Offset 1.40 dB @ RBW 100 kHz
Att 25 de SWT 265 ms @ YBW 300 kHz Mode Auto Sweep
@ 1Pk Max
M4[1] -59.65 dBm
e 20.0070 GHz
0 dBm—* M1[1] -4.08 dBm
2.4240 GHz
-10 dBm
-20 dBm
-30 dBm
-40 dBm
-50 dBm
Y LA
-60 dBm } ) - v'mw{pwm TR EE
I PRI s Lo e N
-70 dBm
-80 dBm
Start 30.0 MHz 691 pts Stop 26.5 GHz
Marker
Type | Ref | Tre | X-value | ¥-value |  Function | Function Result |
M1 1 2.424 GHz -4.08 dBm
M2 1 5,983 GHz -57.94 dBm
M3 1 18,13 GHz -55.63 dBm
M4 1 20.007 GHz -59.65 dBm
J1 [ CECEEEE
Date: 14.MAY.2015 19:14:41

Middle Channel

Spectrum | ||:|:|v:[ I
Ref Level 11.14 dBm  Offset 1.40 dB & RBW 100 kHz
Att 25 dB SWT 265 ms & VYBW 300 kHz Mode Auto Sweep
@ 1Pk Max
M4[1] -58.83 dBm
1| 16.0230 GHz
0 dBm— M1[1] -2.68 dBm
2.4240 GHz
-10 dBm
-20 dBm
-30 dBm
-40 dBm
-30 dBm
2 M2 4
. T Lty i
60 dBm— e - e W o mepy s o
WWW
-70 dBm
-30 dBm
Start 30.0 MHz 691 pts Stop 26.5 GHz
Marker
Type | Ref | Tre | X-value ¥-value | _Function Function Result
M1 1 2,424 GHz -2.65 dBm
Mz 1 4.761 GHz -58.25 dBm
] 1 6.791 GHz -57.11 dBm
M4 1 16,023 GHz -58.83 dBm
( J1 ([ CECTEEN ]
Date: 14.MAY.2015 19:13:41
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High Channel

Spectrum | ||:|:|v:[ I
Ref Level 11.14 dBm  Offset 1.40 dB & RBW 100 kHz
Att 25 dB SWT 265 ms @ YBW 300 kHz Mode Auto Sweep
@ 1Pk Max
M2[1] -57.50 dBm
11l 6.7530 GHz
0 dem—- Mi[1] -2.28 dBm
2.4620 GHz
-10 dBm
-20 dBm
-30 dBm
-40 dBm
-30 dBm M2
m‘\ 13 I4
L i WW WMWW
MWW«JM«»‘%
-70 dBm
-30 dBm
Start 30.0 MHz 691 pts Stop 26.5 GHz
Marker
Type | Ref | Tre | ¥-value ¥-value | Function Function Result
M1 1 2,462 GHz -2.28 dBm
Mz 1 6,753 GHz -57.50 dBm
] 1 18.015 GHz -60.05 dBm
M4 1 20,122 GHz -60.02 dBm

[

Jl

Date: 14

.MAY.2015 19:12:42
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"" \

Band Edge
Spectrum ||:|:|v:[ I
Ref Level 11.14 dBrm Offset 1.40 dB & RBW 100 kHz
Att 25 dB SWT 265.5 ps @ ¥BW 300 kHz Mode Auto FFT
@ 1Pk Max
M4 1] -58.65 dBm
2331970 GHz
o dem M1[1] -2.06 dBm
B 060 GHz
-10 dBm J \
-20 dBm / \
-30 dBm ! \
-40 dBm M N
-50 dBm ot
Y e M
-60 dBm T W P
-70 dBm
-50 dBm
Start 2.31 GHz 691 pts Stop 2.43 GHz
Marker
Type | Ref | Tre | ¥-value ¥-value | Function Function Result
M1 1 2.41706 GHz -2.06 dBm
Mz 1 2,39 GHz -55.19 dBm
M3 1 2,36583 GHz -£9.70 dBm
M4 1 2.33197 GHz -55.65 dBm
( J1 L R ™
Date: 14.MAY.2015 19:09:06
Spectrum | ||:%:[ I
Ref Level 11.14 dBm Offset 1.40 dB & RBW 100 kHz
Att 25 dB SWT 113.8 ps @ VBW 300 kHz Mode Auto FFT
@ 1Pk Max
M4 1] -53.64 dBm
M1 2.4878800 GHz
o dem M1[1] -2.12 dBm
MM’“ wawrdln 2.4632780 GHz
-10 dBm !

\L‘\r\’\alm [

A
Mwww

-50 dBm b4
WWW
-60 dBm
-70 dBm
-30 dBm
Start 2.45 GHz 691 pts Stop 2.5 GHz
Marker
Type | Ref | Tre | X-value ¥-value | Function Function Result
M1 1 2.463278 GHz -2.12 dBm
Mz 1 2.4835 GHz -52.25 dBm
] 1 2.484551 GHz -51.66 dBm
M4 1 2.487858 GHz -53.604 dBm
Date: 14.MAY.2015 19:10:26
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Test Plot of Conducted spurious emissions measured in 100kHz
Bandwidth of 802.11n (HT20)

Low Channel

Spectrum | I':%: |
Ref Level 11.14 dBm Offset 1.40 dB @ RBW 100 kHz
Att 25 de SWT 265 ms @ YBW 300 kHz Mode Auto Sweep
@ 1Pk Max
M4[1] -59.67 dBm
19.4710 GHz
d I
0dem M1[1] -2.27 dBm
2.4240 GHz
-10 dBm
-20 dBm
-30 dBm
-40 dBm
-50 dBm
M2 3 M4
60 dBm spute k4 " .4
rapetF T N e i o N i
-70 dBm
-80 dBm
CF 13.265 GHz 691 pts Span 26.47 GHz
Marker
Type | Ref | Tre | X-value | ¥-value |  Function | Function Result |
M1 1 2.424 GHz -2.27 dBm
M2 1 5.868 GHz -£8.78 dBm
M3 1 16.751 GHz -59.456 dBm
M4 1 19.471 GHz -59.67 dBm
Ji [T I
Date: 14.MAY.2015 19:47:00

Middle Channel

Spectrum |

(=)

Ref Level 11.14 dBm
Att 25 dB

Offset 1.40 dB & RBW 100 kHz

SWT 265 ms @ ¥

BW 300 kHz

Mode Auto Sweep

@ 1Pk Max

I
0 dBm—=

M4[1]

-10 dBm

M1[1]

-58.87 dBm
18.0530 GHz
-2.69 dBm
2.4240 GHz

-20 dBm

-30 dBm

-40 dBm

-30 dBm

-60 dBm

-70 dBm

e OV T LY PR POt ST s Y e Y YT

-30 dBm

Start 30.0 MHz

691 pts

Stop 26.5 GHz

Marker
Type | Ref | Tre |

X-value

¥-value |

Function

Function Result

M1
Mz
]
M4

e

2,424 GHz
6,906 GHz
15,985 GHz
158.053 GHz

-2.69 dBm
-58.53 dBm
-58.61 dBm
-58.87 dBm

[ Jl

Date: 14.MAY.2015

19:45:53
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High Channel

Spectrum | ||:|:|v:[ I

Ref Level 11.14 dBm  Offset 1.40 dB & RBW 100 kHz
Att 25 dB SWT 265 ms @ YBW 300 kHz Mode Auto Sweep
@ 1Pk Max

M4 1] -60.67 dBm

19.8540 GHz
| Mi[1] -2.36 dBm
2.4620 GHz

0 dem

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-30 dBm

3 r4
m e dvml,\,w. WWWWWMM%MWM
-70 dBm

-30 dBm

Start 30.0 MHz 691 pts Stop 26.5 GHz
Marker
Type | Ref | Tre | ¥-value ¥-value | Function Function Result

M1 1 2,462 GHz -2.36 dBm

Mz 1 6.7528 GHz -58.29 dBm

] 1 17.977 GHz -60.18 dBm

M4 1 19.854 GHz -60.67 dBm

( J1 QRRRRRRED e

Date: 14.MAY.2015 19:43:51
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Band Edge
=

Spectrum
Ref Level 11.14 dBrm Offset 1.40 dB & RBW 100 kHz
Att 25de  SWT 265.5 ps @ YBW 300 kHz Mode Auto FFT
@ 1Pk Max
M4 1] -54.93 dBm

2370690 GHz
o dBm mM1[1] 2,53 dBm
: 60 GHz
10 dBm / \
20 dBm / \
-30 dém / \
-40 dBm M
M2, M««

-50 dBm e TS
Lol

ﬁﬁ%wwwww

-70 dBm
-30 dBm
Start 2.31 GHz 691 pts Stop 2.43 GHz
Marker
Type | Ref | Tre | ¥-value ¥-value | Function Function Result
M1 1 2.41706 GHz -2.53 dBm
Mz 1 2,39 GHz -52.46 dBm
] 1 2.37695 GHz -56.23 dBm
M4 1 2.37069 GHz -54.93 dBm
| Ji RRNARRD

Date: 14.MAY.2015 19:40:37

Spectrum | ||:%:[ I

Ref Level 11.14 dBm Offset 1.40 dB & RBW 100 kHz

Att 25dB SWT 113.68 ps @ VBW 300 kHz  Mode auto FFT
@ 1Pk Max

M4 1] -53.62 dBm

M1 2.4870120 GHz

M1[1] -2.10 dBm

0 dem
MMM.F”M LuMlm.l 2.4632780 GHz

-30 dBm
-50 dBm W
-70 dBm
-30 dBm
Start 2.45 GHz 691 pts Stop 2.5 GHz
Marker
Type | Ref | Tre | X-value ¥-value | Function Function Result
M1 1 2.463278 GHz -2.10 dBm
Mz 1 2.4835 GHz -50.04 dBm
] 1 2.4852032 GHz -51.47 dBm
M4 1 2.487012 GHz -53.62 dBm

[ Jl

Date: 14.MAY.2015 19:42:20
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Test Plot of Conducted spurious emissions measured in 100kHz
Bandwidth of 802.11n (HT40)

Low Channel

Spectrum | I':%: |

Ref Level 11.14 dBm Offset 1.40 dB @ RBW 100 kHz

Att 25 de SWT 265 ms @ YBW 300 kHz Mode Auto Sweep
@ 1Pk Max
M4[1] -58.93 dBm
18.0150 GHz
0 dBm—pry M1[1] -6.14 dBm
T 2.4240 GHz
-10 dBm
-20 dBm
-30 dBm
-40 dBm
-50 dBm
112 r3 M
] ot "
e A PR e,
-70 dBm
-80 dBm
Start 30.0 MHz 691 pts Stop 26.5 GHz
Marker
Type | Ref | Tre | X-value | ¥-value |  Function | Function Result |
M1 1 2.424 GHz -6.14 dBm
M2 1 5.868 GHz -E£8.56 dBm
M3 1 16.981 GHz -59.03 dBm
M4 1 18.015 GHz -58.93 dBm
Ji [T I

Date: 15.MAY.2015 10:48:55

Middle Channel

Spectrum | ||:|:|v:[ I
Ref Level 11.14 dBm  Offset 1.40 dB & RBW 100 kHz
Att 25 dB SWT 265 ms & VYBW 300 kHz Mode Auto Sweep
@ 1Pk Max
M4[1] -58.67 dBm
18.0150 GHz
0 dBm—3 Mi[1] -4.89 dBm
2.4240 GHz
-10 dBm
-20 dBm
-30 dBm
-40 dBm
-30 dBm
M2 Mz M4
-60 dBm T r sk, VW L] PEpRC—
M,»uﬁww’wuwuwaww b/ ™ L]
-70 dBm
-30 dBm
Start 30.0 MHz 691 pts Stop 26.5 GHz
Marker
Type | Ref | Tre | X-value ¥-value | _Function Function Result
M1 1 2,424 GHz -4.89 dBm
Mz 1 6,753 GHz -57.86 dBm
] 1 16.674 GHz -58.77 dBm
M4 1 18.015 GHz -58.67 dBm
( Ji CRNRNARED

Date: 15.MAY.2015 10:48:12
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High Channel

Spectrum |

(=)

Ref Level 11.14 dBm

Offset 1.40 dB & RBW 100 kHz

Att 25de SWT 265 ms @ ¥BW 300 kHz Mode Auto Sweep
@ 1Pk Max
M4[1] -58.90 dBm
26.0210 GHz
0 dBm i M1[1] -4.81 dBm
2.4620 GHz
-10 dBm
-20 dBm
-30 dBm
-40 dBm
-30 dBm
M2 M3 M4
60 B m et e WWMM
WWW’M
-70 dBm
-30 dBm
Start 30.0 MHz 691 pts Stop 26.5 GHz
Marker
Type | Ref | Tre | ¥-value ¥-value | Function Function Result
M1 1 2,462 GHz -4.81 dBm
Mz 1 6,906 GHz -58.67 dBm
] 1 18.015 GHz -58.85 dBm
M4 1 26,021 GHz -58.90 dBm

[ Jl

Date: 15.MAY.2015

10:47:14
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Band Edge
Spectrum ||:|:|v:[ I
Ref Level 11.14 dBrm Offset 1.40 dB & RBW 100 kHz
Att 25de  SWT 303.4 ps @ VBW 300 kHz Mode Auto FFT
@ 1Pk Max
M4[1] -53.88 dBm
2.376130 GHz
o d&m Mi[1] ;E&gﬁﬁm
3 GHz
-10 dBm | AL DAL Wm \
-20 dBm { \
-30 dBm l/ \‘
-40 dBm e
M3
-30 dBm b4 M"m
-60 dBm WMWW e )J\.A{I‘
-70 dBm
-30 dBm
Start 2.31 GHz 691 pts Stop 2.445 GHz
Marker
Type | Ref | Tre | ¥-value ¥-value | Function Function Result
M1 1 2.43943 GHz -4.70 dBm
Mz 1 2,39 GHz -42.91 dBm
] 1 2.38141 GHz -48.62 dBm
M4 1 2.37613 GHz -53.88 dBm
( J1 L R ™
Date: 15.MAY.2015 10:44:42
Spectrum | ||:%:[ I
Ref Level 11.14 dBm  Offset 1.40 dB & RBW 100 kHz
Att 25 dB SWT 1 ms & VBW 300 kHz Mode Auto Sweep
@ 1Pk Max
M4[1] -39.83 dBm
2.486170 GHz
o d&m T Mi[1] -4.95 dBm
el b W Mwm\ 2457000 GHz
M344
W Loy rao¥ W
50 dBm Wﬂhﬂn ks
-60 dBm
-70 dBm
-30 dBm
Start 2.43 GHz 691 pts Stop 2.5 GHz
Marker
Type | Ref | Tre | X-value ¥-value | Function Function Result
M1 1 2,457 GHz -4.95 dBm
Mz 1 2.4835 GHz -43.86 dBm
] 1 2.48465 GHz -38.78 dBm
M4 1 248617 GHz -39.83 dBm
Date: 15.MAY.2015 10:46:03
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5.1.5 Power spectral density

RESULT: Pass
Date of testing : 2015-05-15
Test standard : FCC part 15.247(e)
RSS-210 A8.2
Basic standard : ANSI C63.4: 2003

ANSI C63.4: 2014
ANSI C63.10: 2013
Clause 10 of KDB 558074 v03r01

Limit : 8dBm/3kHz

Kind of test site : Shield room

Test setup

Test Channel : Low/ Middle/ High
Operation mode : A1

Ambient temperature : 25C

Relative humidity : 52%
Atmospheric pressure : 101kPa

Table 14: Test result of power spectral density:

Mode Rate (Mbps) |Channel (MHz) (dBFﬁ%ﬂLz) (dBrI;:;gllin) Conclusion

2412 1.98 8 Pass

802.11b 2437 1.75 8 Pass
2462 1.73 8 Pass

2412 -14.06 8 Pass

802.11g 2437 -13.16 8 Pass
2462 -13.56 8 Pass

2412 -14.59 8 Pass

802.11n (HT20) 2437 -13.32 8 Pass
2462 -13.49 8 Pass

2422 -15.15 8 Pass

802.11n (HT40) 2437 -14.26 8 Pass
2452 -14.56 8 Pass
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5.1.6 Spurious Emission

RESULT:

Date of testing
Test standard

Basic standard

Limits
Kind of test site

Test setup

Test Channel
Operation mode
Ambient temperature
Relative humidity
Atmospheric pressure

2015-05-09

FCC part 15.247(d)

RSS-210 Clause 2.2

ANSI C63.4: 2003

ANSI C63.4: 2014

ANSI C63.10: 2013

Clause 11 of KDB 558074 v03r01
FCC part 15.209(a)

3m Semi-Anechoic Chamber

Low/ Middle/ High
A1

23C

48%

101kPa

For details refer to following test plot.

Pass
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Test Plot of Spurious Emission of 802.11b

ACCURATE TECHNOLOGY CO.,LTD

FCC Class B 3m Radiated

EUT:

Manufacturer:
Operating Condition:
Test Site:

Operator:

Test Specification:
Comment :

Insignia Flex 8" WiFi Android Tablet M/N:NS-P16ATO08

TX 2412MHz
2# Chamber
LAN

AC 120V/60Hz
X

SCAN TABLE: "LFRE Fin*

Short Description:

_SUB_STD_VTERM2 1.70

Start Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw.

9.0 kHz 150.0 kHz 100.0 Hz QuasiPeak 1.0 s 200 Hz 151eM
150.0 kxHz 30.0 MHz 5.0 kHz QuasiPeak 1.0 s 9 kHz 1516eM

Level [dBua/m]
130

100
80
80| -

Frequency [Hz]

0] : ) - :
of - TE - N
D 20k 30 40k 80k 100K 200k 300k 500K 700k 18 M 3M A BM  i0M 30M

--— HES K-0418-19 pre
LIM LRFE-1

Page 1/1 2015-4-18

K~0418-19
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ACCURATE TECHNOLOGY CO.,LTD

FCC Class B 3m Radiated

EUT:

Manufacturer:
Operating Condition:
Test Site:
Operator:

Test Specification:
Comment :

SCAN TABLE:
Short Description:

Start Stop
Frequency
9.0 kHz

150.0 kHz

Freguency
150.0 kHz
30.0 MHz

Insignia Flex 8" WiFi Android Tablet M/N:NS-P16ATO08

TX 2412MHz
2# Chamber
LAN

AC 120V/60Hz
Y

"LFRE Fin"

_SUB_STD_VTERM2 1.70
Detector Meas.
Time
QuasiPeak 1.0 s
QuasiPeak 1.0 s

IF

Bandw.
200 Hz
9 kHz

Step Transducer
Width
100.0 Hz

5.0 kHz

1516M
1516M

Level [dBun/m]
130

100
80 *
60| -
401 -

g
Vheh g
R

ik

e "

-20 ——
9k 20k 30k 40k 60k 100k 200k 300k 500k 700k 1M 2 3M 4M  6M 10M 30M
Frequency [Hz]
—MES K-0418-20_pre
e LTM  LRFE-1
Page 1/1 2015-4-18 K-0418-20




Produkte
Products

Prufbericht - Nr.:
Test Report No.

17048716 002

Seite 33 von 226
Page 33 of 226

ACCURATE TECHNOLOGY CO.,LTD

FCC Class B 3m Radiated

EUT:

Manufacturer:

Operating Condition:

Test Site:

Operator:

Test Specification:

Comment :

SCAN TABLE: "LFRE
Short Description:
Start Stop
Frequency Frequenc
9.0 kHz 150.0 kH
150.0 kHz 30.0 MHz

Insignia Flex 8" WiFi Android Tablet M/N:NS-P16AT08

TX 2412MHz
2# Chamber
LAN
AC 120V/60Hz
A
Fin"
_SUB_STD_VTERM2 1.70
Step Detector Meas. IF Transducer
y Width Time Bandw.
z 100.0 Hz QuasiPeak 1.0 s 200 Hz 1516M
5.0 kHz QuasiPeak 1.0 s 9 kHz 1516M

Level [dBuA/m]
130 g

N rtrien,

s

o g

s,

20 - )
A g
: TN s Rt
205 2
Ok 30k 40k

200k 300k 500k 700k 1M 24 3M 4M  6M

Frequency [Hz]

0k 100k 10M

oM

MES K-(0418-21 pre
et LIM  LRFE-1

Page 1/1 2015-4-18

K-0418-21
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EUT:

Manufacturer:

Operating Condition:

Test Site:

Operator:

Test Specification:

Comment :

SCAN TABLE: "LFRE
Short Description:
Start Stop
Frequency Freguenc
9.0 kHz 150.0 kH
150.0 kHz 30.0 MHz

ACCURATE TECHNOLOGY CO.,LTD

FCC Class B 3m Radiated

Insignia Flex 8" WiFi Android Tablet M/N:NS-P16AT0S8

TX 2437MHz
2# Chamber
LAN
AC 120V/60Hz
X
Fin"
_SUB_STD_VTERM2 1.70
Step Detector Meas. IF Transducer
y Width Time Bandw.
z 100.0 Hz QuasiPeak 1.0 s 200 Hz 1516M
5.0 kHz QuasiPeak 1.0 s 9 kHz 1516M

Level [dBuA/m]}
130

100¢ ¢

D
P e s,

i -

9k 20k

30k 40k 60k

200k 30Ok 500k 700k 1M M 10M

Frequency [HZ]

100k

30m

——MES K-0418-2Z pre
wosmmenee I} LRFE-1

Page 1/1 2015-4-18

K-0418-22




Produkte
Products

Prufbericht - Nr.:
Test Report No.

17048716 002

Seite 35 von 226
Page 35 of 226

ACCURATE TECHNOLOGY CO.,LTD

FCC Class B 3m Radiated

EUT:

Manufacturer:
Operating Condition:

Test Site:
Operator:

Test Specification:

Comment :

SCAN TABLE:

Short Description:

Insignia Flex 8" WiFi Android Tablet M/N:NS-P16AT08

TX 2437MHz
2# Chamber
LAN

AC 120V/60Hz
Y

"LFRE Fin”

_SUB_STD_VTERM2 1.70

Start Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw.

§.0 kHz 150.0 kHz 100.0 Hz QuasiPeak 1.0 s 200 Hz 1516M
150.0 kHz 30.0 MHz 5.0 kHz QuasiPeak 1.0 s 9 kHz 1516M

Level [dBuA/m]

130 i

100
80
60| :
40
20+

=

W
ol "

g

A

i

-20
9k

20k 30k 40k

60k 100k 200k 300k 500k 700k 1M 2M  3M 4M 6M 10M
Frequency [Hz]

30M

-~ MES K-0418-23 pre
em——=LIM LRFE-1

Page 1/1

2015-4-18

K-0418-23
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ACCURATE TECHNOLOGY CO.,LTD

FCC Class B 3m Radiated

EUT: Insignia Flex 8" WiFi Android Tablet M/N:NS-P16AT08
Manufacturer:

Operating Condition: TX 2437MHz

Test Site: 2# Chamber

Operator: LAN

Test Specification:

Comment :

SCAN TABLE:
Short Description:

AC 120V/60Hz
Z

"LFRE Fin"
_SUB_STD_VTERM2 1.70

Start Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw.

9.0 kHz 150.0 kHz 100.0 Hz QuasiPeak 1.0 s 200 Hz 1516M
150.0 kHz 30.0 MHz 5.0 kHz QuasiPeak 1.0 s S kHz 1516M

Level [dBuA/m]

200k 300k 500k 700k 1M
Frequency [Hz]

. Ll i
20k 30k 40k 60k 100k

30M

-~~~ MES

eevamans [ 114

K-0418-24 _pre
LRFE~1

Page 1/1

2015-4-18 K-0418-24
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ACCURATE TECHNOLOGY CO.,LTD
FCC Class B 3m Radiated

EUT: Insignia Flex 8" WiFi Android Tablet M/N:NS-P16AT08
Manufacturer:

Operating Condition: TX 2462MHz

Test Site: 2# Chamber

Operator: LAN

Test Specification: AC 120V/60Hz

Comment : X

SCAN TABLE: "LFRE Fin"

Short Description: _SUB_STD_VTERM2 1.70

Start Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw.

9.0 kHz 150.0 kHz 100.0 Hz QuasiPeak 1.0 s 200 Hz 1516M
150.0 kHz 30.0 MHz 5.0 kHz QuasiPeak 1.0 s 9 kHz 1516M

Level [dBuA/m)
130 pus

100 -
80| -

60§
401 -

R A i

9k 20k 30k 40k 60k 100k 200k 300k 500k 700k 1M 2M 3 4M 6M oM
Frequency [Hz)

30M

MES K-0418-25 pre
LIM LRFE-1

Page 1/1 2015-4-18 K-0418-25
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ACCURATE TECHNOLOGY CO.,LTD

FCC Class B 3m Radiated

EUT:

Manufacturer:
Operating Condition:
Test Site:

Operator:

Test Specification:
Comment :

Insignia Flex 8" WiFi Android Tablet M/N:NS-P16ATO0S8

TX 2462MHz
2# Chamber
LAN

AC 120V/60Hz
Y

SCAN TABLE: “LFRE Fin®"
Short Description: _SUB_STD_VTERM2 1.70
Start Stop Step Detector Meas. iF Transducer
Frequency Frequency Width Time Bandw.
9.0 kHz 150.0 kHz 100.0 Hz QuasiPeak 1.0 s 200 Hz 1516M
150.0 kHz 30.0 MHz 5.0 kHz QuasiPeak 1.0 s 9 kHz 1516M

Level {[dBuA/m}
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Test Report No. Page 39 of 226

ACCURATE TECHNOLOGY CO.,LTD

FCC Class B 3m Radiated

EUT: Insignia Flex 8" WiFi Android Tablet M/N:NS-P16AT08
Manufacturer:

Operating Condition: TX 2462MHz

Test Site: 2# Chamber

Operator: LAN

Test Specification: AC 120V/60Hz

Comment : Z

SCAN TABLE: "LFRE Fin”

Short Description: _SUB_STD_VTERM2 1.70

Start Stop Step Detector Meas. IF Transducer
Frequency Freguency Width Time Bandw.

$.0 kHz 150.0 kHz 100.0 Hz QuasiPeak 1.0 s 200 Hz 1516M
150.0 kHz 30.0 MHz 5.0 kHz QuasiPeak 1.0 s 9 kHz 1516M

Level [dBuA/m]
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber

F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: YULIAH #354 Polarization:  Horizontal

Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz

Testitem: Radiation Test Date: 2015/05/09

Temp.( CYHum.(%) 23 C/48% Time:

EUT: Insignia Fiex 8" WiFi Android Tablet Engineer Signature: PEI

Mode: TX 2412MHz Distance: 3m

Model:  NS-P16AT08

Manufacturer:

Note:  802.11b

70.0  dBuV/m

60
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10

o0 N H H H H H \ H ' H i H H
30.000 40 50 60 70 80 ‘ :”UU 400 500 600 700 '||]i]ﬂ.|] MHz
Freq. Reading | Factor Resuit Limit  [Margin Height | Degree
No- | MHz) | (dBuvim) | (dB) | (dBuvim) |(dBuvim)| (dB) | P | tem) | (degy | Rema
7 181.9201| 4253 | -13.18 | 29.35 | 4350 |-14.15 QP

Page: 1 http://www. atc-lab.com
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bidg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: YULIAH #355 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2015/05/09
Temp.( C)/Hum.(%) 23 C/48% Time:
EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PEI
Mode: TX 2412MHz Distance: 3m
Model:  NS-P16ATO08
Manufacturer:
Note:  802.11b
70.0  dBuV/m
H Timit1: —_—

40

30

20

10

0.0 H . H 1 ' : ' s i -
30.000 40 5 &0 70 400 500 600 700 1000.0 MHz

Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | MHz) | (dBuvim)| (dB) | (dBuvim) |(aBuvim)| (@B) | 2% | em) | (deq) | Remar
1 38.0783| 3595 | -11.11 | 2484 | 4000 |-15.16] QP
2 80.9275| 39.65 | -16.31 | 23.34 | 4000 |-16.66] QP

Page: 1 hitp://iwww.atc-lab.com
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg.A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen P.R.China Fax:+86-0755-26503396
Job No.: YULIAH #357 Polarization;  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2015/05/09
Temp.{ C)Hum.(%) 23 C/48% Time:
EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PEI
Mode: TX 2437MHz Distance: 3m
Model:  NS-P16AT08
Manufacturer:
Note:  802.11b
700 dBuV/m
: Timit1: —
60
50
40
30
b ol
B R S S
0.0 : : P : : : S P
30.000 40 50 60 70 80 300 400 500 GO0 700 1000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | MHz) | (dBuvim)| (dB) | (dBuVim) |(dBuvim)| (dB) | 2% | (cm) | (deq) | Remark
1 181.2834{ 41.98 -13.28 28.70 43.50 |-14.80] QP

Page: 1 http://iwww.atc-lab.com
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber

F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: YULIAH #356 Polarization;  Vertical

Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz

Testitem: Radiation Test Date: 2015/05/09

Temp.{ C)yHum.(%) 23 C/48% Time:

EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PEI

Mode: TX 2437MHz Distance: 3m

Model:  NS-P16AT08

Manufacturer:

Note:  802.11b

00 : R N ‘ : : R S
30.000 40 50 60 h] 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- |\ mHz) | (dBuvim) | (dB) | (dBuVim) |(dBuVim)| (dB) | | em) | (deg) | Remerk
1 39.4371 35.45 -11.42 24.03 40.00 {-15.97| QP
2 80.6441 39.60 -16.36 23.24 40.00 |-16.76| QP

Page: 1 http://iwww.atc-tab.co
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ACCURATE TECHNOLOGY CO,, LTD. Site: 2# Chamber
F1.Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503280
Science & Industry Park,Nanshan Shenzhen P.R.China Fax:+86-0755-26503396
Job No.: YULIAH #358 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2015/05/09
Temp.( C)Hum.(%) 23 C/48% Time:
EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PEI
Mode: TX 2462MHz Distance: 3m
Model:  NS-P16AT08
Manufacturer:
Note:  802.11b
70.0  dBu¥/m
i limitt: s

40

30

20
10
0.0 : R S S SO : : : O R
30.000 40 50 60 70 B0 300 400 S0C 600 700 1000.0 MHz
Freq. Reading | Factor Result Limit  |Margin Height | Degree
No- | MHz) | (dBuvim)| (dB) | (dBuVim) |(dBuVim)| (dB) | %% | cm) | (deg) | Remark
1 181.2834| 41.86 -13.28 28.58 43.50 |-14.92] QP

Page: 1 http://iwww.atc-lab.com
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Manufacturer:

Job No.: YULIAH #359
Standard: FCC Class B 3M Radiated
Testitem: Radiation Test
Temp{ C)Hum.(%) 23 C/48%
EUT: Insignia Flex 8" WiFi Android Tablet
Mode: TX 2462MHz
Model:  NS-P16AT08

Polarization:

T

Engineer Signature: PEI

ime:

Distance:

3m

Vertical
Power Source: AC 120V/60Hz
Date: 2015/05/09

Note:  802.11b

700 dBuV/m

Yimit1: —_
50
50
40
30
20
10
o0 : ; L : : : A
30000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Resuit Limit  [Margin Height | Degree
No- | mMHz) | (dBuVim) | (dB) | (dBuvim) |(dBuvim)| (dB) |P¥% | cm) | (weq) | Remerk
39.4371 35.15 -11.42 23.73 40.00 {-16.27| QP
2 80.0806| 40.00 -16.49 23.51 40.00 |-16.49| QP

Page: 1

http:/iwww.atc-lab,.com




Produkte

Products
Priufbericht - Nr.: 17048716 002 Seite 46 von 226
Test Report No. Page 46 of 226

ACCURATE TECHNOLOGY CO,, LTD. Site: 2# Chamber
F1,Bldg.A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: YULIAH #419 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2015/05/09
Temp.( C)Hum.(%) 23 C/48% Time:
EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PEI
Mode: TX 2412MHz Distance: 3m
Model:  NS-P16AT08
Manufacturer:
Note:  802.11b
110.0  dBuV/m
limit1 —

100

S0
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40

kI

200 } H | H H ) H ' H
1000.000 éUUU éuﬂﬂ ‘ él]lll] l;UUU TVU-["] éUUU 5‘|]|:||]I 18000.0MH2z
No. (i,r"e:lc;) (;Rgig/l/r:f) ii‘étf’ ' (d%ii/u/'r;) (déLn\qll/tm) IVI(Zrl.ssz’)In peectr | "C2)" | Gegy | Reman
1 2412.000] 97.11 | -7.43 | 89.68 / 7| peak
2 4824.235| 5100 | 019 | 5090 | 74.00 |-23.10] peak
3 4824235| 4366 | 019 | 4347 | 54.00 |-1053] AVG

Page: 1 http://www.atc-fab.com
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Manufacturer:

Model:  NS-P16AT08

ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber

F1,Bidg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: YULIAH #418 Polarization:  Vertical

Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz

Testitem: Radiation Test Date: 2015/05/09

Temp.( C)/Hum.(%) 23 C/48% Time:

EUT: insignia Flex 8" WiFi Android Tablet Engineer Signature: PEI

Mode: TX 2412MHz Distance: 3m

Note:  802.11b

110.0  dBuV/m

fimit1: —_—

20.0 H \ H B | N N | '
1000.000 2000 3000 5000 6000 7000 80009000 18000.0MH2z
Freq. Reading | Factor Resuit Limit [Margin Height | Degree
No- | MHz) | (dBuvim)| (dB) | (dBuVim) |(dBuV/m)| (dB) | = | (cm) | (deg) | Remak
1 2412.000| 96.69 | -7.43 | 89.26 7 7 | peak
2 4824225 4872 | -019 | 4853 | 74.00 |-2547| peak
4824.225| 4127 | -019 | 4108 | 54.00 |-12.92] AVG

Page: 1 http:/iww.atc-lab.com
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: YULIAH #420 Polarization:  Horizontal

Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz

Testitem: Radiation Test Date: 2015/05/09

Temp.{ C)YHum.(%) 23 C/48% Time:

EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PEI

Mode: TX 2437MHz Distance: 3m

Model:  NS-P16AT08

Manufacturer:

Note:  802.11b

110.0  dBu¥/m

limit1: —

40

30

0 ; ; : : : [ S

1000.000 2000 3000 5000 6000 7000 BOOO 39000 18000.0MHz
Freq. Reading | Factor Result Limit  [Margin Height | Degree

No- | (MHz) | (@Buvim)| (dB) | (dBuVim) |(aBuvim)| (@B) | P9 | (cm) | (deg) | Remark

2437.000] 9749 | -7.36 | 90.13 ] 7| peak
4874.342| 49.82 0.09 | 49.91 7400 |-24.09| peak
4874.342| 41.98 009 | 4207 | 5400 |-11.93] AVG

Page: 1 http://www.atc-lab.com




Produkte
Products

Priufbericht - Nr.: 17048716 002 Seite 49 von 226

Test Report No. Page 49 of 226

ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+88-0755-26503280
Science & Industry Park,Nanshan Shenzhen,P_R.China Fax:+86-0755-26503396
Job No.: YULIAH #421 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2015/05/09
Temp.( CYHum.(%) 23 C/48% Time:
EUT: Insignia Flex 8” WiFi Android Tablet Engineer Signature: PEI
Mode: TX 2437MHz Distance: 3m
Model: NS-P16AT08
Manufacturer:
Note:  802.11b
110.0  dBuV/m
limit1: —
TO0 Foevememe o R 1 - _
90
80
70
60
50 :
40
W é
30 :
200 : : ; : S N N
1600.000 2000 3000 5000 6000 7000 8000 SDOG 18000.0MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree
No- | MHz) | (dBuvim) | (dB) | (dBuvim)|(aBuvim)| (aB) | %= | (cm) | (deg) | Remark
1 2437.000| 96.88 -7.36 89.52 / / peak
2 4874.250| 50.45 0.09 50.54 74.00 |-23.46{ peak
3 4874.250| 42.66 0.09 42.75 54.00 |-11.25/ AVG

Page: 1 http:/iwww.atc-lab.com
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Test Report No. Page 50 of 226

ACCURATE TECHNOLOGY CO,, LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503280
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: YULIAH #423 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2015/05/09
Temp.{ C)YHum.(%) 23 C/48% Time:
EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature:  PEl
Mode: TX 2462MHz Distance: 3m
Model:  NS-P16AT08
Manufacturer:
Note:  802.11b

100 dBuV/m

fimit1: —

W00 |- e S U S SO U

U - SRR b | ; ; L —

) . ARNUR A NN S O N A

0 | S b

[ T ‘ ........ ‘ r w [ U

S oo ‘ s Tt T S R R

w0 : : S s Al SR SO SR R —

. S

20.0 : ; : : S

1000.000 2000 3000 5006 6000 7000 GODOS000 18000.0MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree

No- | MHz) | (@Buvim) | (d@B) | (dBuVim) |(@Buvim)| (dB) | 2= | tem) | (deq) | Remark
1 2462.000| 97.74 -7.35 90.39 / / peak
2 4924.305| 48.79 0.34 49.13 74.00 |-24.87| peak
3 4924 305 41.57 0.34 41.91 54.00 |-12.09] AVG

Page: 1 http://iwww.atc-lab.com
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: YULIAH #422 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2015/05/09
Temp.( C)YHum.(%) 23 C/48% Time:
EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PEI
Mode: TX 2462MHz Distance: 3m
Model: NS-P16AT08
Manufacturer:
Note:  802.11b
1100 dBu¥/m
fimit1: —_

20

70

&0

50

40

30

20.0 H ) H 1 H H H H H
1000.000 2000 3000 5000 000 700D 800D 9000 18000.0MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree
No- 1 MHz) | (@Buvim) | (dB) | (dBuVim) |(dBuvim)| (aB) | PZ% | em) | (eg) | Remen
1 2462.000( 98.24 -7.35 90.89 / / peak
2 4924.247| 51.04 0.34 51.38 74.00 |-22.62| peak
3 4924247 42.59 0.34 42.93 54.00 |[-11.07| AVG

Page: 1 http://www.atc-lab.com
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ACCURATE TECHNOLOGY CO,, LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503280
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.:  YULIAH #582 Polarization:  Horizontat
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2015/05/09
Temp.( C)Hum.(%) 23 C/48% Time:
EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PEI|
Mode: TX 2412MHz Distance: 3m
Model: NS-P16AT08
Manufacturer:
Note:  802.11b

S0.0 dBu¥/m

Timit1: —_—

80

70

60

50

40

B0 b

20 foeee s

10 b R ; ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,

0.0 ;

18000.000 20000 26500.0MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree

No- | MHz) | (aBuvim) | (dB) | (dBuVim) |(dBuvim)| (dB) | %% | tem) | (deq) | Remar
1 26458.952| 34.73 16.50 51.23 74.00 |-22.77| peak
2 26458.952| 22.86 16.50 39.36 54.00 |-14.64] AVG

Page: 1 hitp://www.atc-lab.com
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.:  YULIAH #581 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2015/05/09
Temp.( C)YHum.(%) 23 C/48 % Time:
EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PE]
Mode: TX 2412MHz Distance: 3m
Model:  NS-P16AT08
Manufacturer:
Note:  802.11b

$0.0  dBuW/m

Timit1: —_—

80

70

60

50

40

1 S U .

20 bl S -

A0 b ; ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, -

0.0 i

18000.000 20000 26500.0MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree

No- | (MHz) | (dBuV/m)| (dB) | (dBuVim) |(dBuvim)| (dB) | 2% | (cm) | (deg) | Remark
1 26346.396| 34.24 17.00 51.24 74,00 |-22,76| peak
2 26346.396| 22.53 17.00 39.53 54.00 |-14.47| AVG

Page: 1 http://www.atc-lab.com
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.:  YULIAH #583 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2015/05/09
Temp.( CYHum.(%) 23 C/48% Time:
EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PE!
Mode: TX 2437MHz Distance: 3m
Model:  NS-P16AT08
Manufacturer:
Note:  802.11b

800  dBu¥/m

limit1 —

80

70

50

1 U e

20 b ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,

S oot oenenr et e re e

0.0 :

16000.000 20000 26500.0MHz
Freq. Reading | Factor Result Limit  [Margin Height | Degree

No- | MHz) | (dBuvim) | (@B) | (dBuvim) |(dBuvim)| (@B) |2 | tcm) | (degy | Remak
1 26428.207| 34.84 16.50 51.34 74.00 |-22.66| peak
2 26428.207| 23.06 16.50 39.56 54.00 |-14.44| AVG

Page: 1 http://www.atc-tab.com
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.:  YULIAH #584

Testitem: Radiation Test

Standard: FCC Class B 3M Radiated

Polarization:
Power Source: AC 120V/60Hz
Date: 2015/05/09

Vertical

Temp.( C)Hum.(%) 23 C/48% Time:
EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PEI
Mode: TX 2437MHz Distance: 3m
Model:  NS-P16AT08
Manufacturer:
Note:  802.11b
S0.0  dBuV/m
Timit1 —
80
70
€0
5"‘
40
30
20 b .........................................................................................
b 11 S U .........................................................................................
0.0
18000.000 20000 26500.0MHz
Freq. Reading | Factor Result Limit  {Margin Height | Degree
No- | MHz) | (@Buvim) | (dB) | (aBuvim) |(@Buvim)| (dB) | %= | em) | (deq) | Remark
1 26448.699| 34.47 16.93 51.40 74.00 |-22.60| peak
2 26448.699| 2279 16.93 39.72 54.00 |-14.28| AVG

Page: 1

http://www.atc-lab.com
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: YULIAH #586 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2015/05/09
Temp.( C)YHum.(%) 23 C/48% Time:
EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PE}
Mode: TX 2462MHz Distance: 3m
Model:  NS-P16AT08
Manufacturer:
Note:  802.11b
90.0 dBu/m
Timit1: —_
80
. T ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,
60
50
40
30
20
B 1 U } ........................................... e e e A e e s .
0.0 ;
18008.000 20000 26500.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | (MHz) | (@Buvim) | (dB) | (dBuVim) |(@BuVim)| (dB) | %" | em) | (segy | Remark
1 26387.270( 33.71 16.50 50.21 74,00 |-23.79| peak
2 26387.270| 22.45 16.50 38.95 54.00 {-15.05| AVG

Page: 1 http://www.atc-lab.com
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: YULIAH #585 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2015/05/09
Temp.( C)YHum.(%) 23 C/48% Time:
EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PEI
Mode: TX 2462MHz Distance: 3m
Model:  NS-P16AT08
Manufacturer:
Note:  802.11b

908 dBuV/m

Fimit: —

80

70

60

50

40

a0

2 T OSSR

A0 b , ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,

(1] :

18000.000 20000 26500.0MHz
Freq. Reading | Factor Result Limit {Margin Height | Degree

No- | MHz) | (dBuv/im)| (dB) | (dBuVim) |(dBuVim)| (dB) |P¥°™”| tom) | (deg) | Remam
1 26438.451| 33.90 16.94 50.84 74.00 |-23.16| peak
2 26438.451| 22.68 16.94 39.62 54.00 |-14.38| AVG

Page: 1 hitp://iwww. atc-iab.c:
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Test Plot of Band Edge of 802.11b

ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: YULIAH #416 Polarization:  Horizontal

Standard: FCC (Band Edge) Power Source: AC 120V/60Hz

Testitem: Radiation Test Date: 2015/05/09

Temp.( C)Hum.(%) 23 C/48% Time:

EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PEI

Mode: TX 2412MHz Distance: 3m

Model:  NS-P16AT08

Manufacturer:

Note:  802.11b

80.0 dBuV/m

70
(1]
50
40
30
20
10
0.0
2310.000 2390.0 MHz
Freq. Reading | Factor Result Limit  |Margin Height | Degree
No- | MHz) | (dBuvim) | (@B) | (dBuVim) | (dBuvim)| (dB) | 2% | tem) | (degy | Remak
2390.000| 5808 | -7.563 | 50.55 | 74.00 |-23.45| peak
2 2390.000| 46.15 | -7.53 | 3862 | 54.00 |-15.38] AVG

Page: 1 hitp:/Mww.atc-lab.com
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: YULIAH #417 Polarization:  Vertical
Standard: FCC (Band Edge) Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2015/05/09
Temp.( CYHum.(%) 23 C/48% Time:
EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PE!
Mode: TX 2412MHz Distance: 3m
Model:  NS-P16AT08
Manufacturer:
Note:  802.11b
90.0 dBuV/m
Timit1: —
fimit2: f—
1 G AR S PO TS
70
B0
50
40
e S R
1 A
U U
0.0
2310.000 2330.0 MHz
Freq. Reading Factor Resuit Limit  |Margin Height | Degree
No. (MHz) | (@BuV/m) | (dB) | (dBuV/im) |(dBuvim)| (dB) [P | ©em) | (deg) | ek
1 2358.240| 56.58 -7.74 48.84 74.00 |-25.16( peak
2 2358.240| 42.56 -7.74 34.82 54.00 |-19.18[ AVG

Page: 1 hitp://www. atc-lab.com




Produkte
Products

Prifbericht - Nr.:

Test Report No.

17048716 002

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: YULIAH #424 Polarization:  Horizontal
Standard: FCC (Band Edge) Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2015/05/09
Temp.{ C)YHum.(%) 23 C/48% Time:
EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PE]
Mode: TX 2462MHz Distance: 3m
Model:  NS-P16AT08
Manufacturer:
Note:  802.11b
900  dBuV/m
fimiti: e
limit2: f—
B0 e oo i S S
T
=11 Y PPN
T B LI
AN AR A b AN b bt
7 O P
1 S g U S U
{1 T U U U P
B 1 T 5 PN
LX)
2483500 2500.0 MHz
Freq. Reading | Factor Result Limit  |Margin Height | Degree
No. (MHz) | (dBuV/m) | (dB) | (dBuV/m) | (@Buvim)| (dB) | | cm) | (deg) | Remark
2484.160| 56.62 -7.38 49.24 74.00 [-24.76] peak
2 2484.160| 43.26 -7.38 35.88 54.00 [-18.12] AVG
Page: 1 http://www.atc-lab.com
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: YULIAH #425 Polarization:  Vertical
Standard: FCC (Band Edge) Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2015/05/09
Temp.{ C)/Hum.(%) 23 C/48 % Time:
EUT: Insignia Fiex 8" WiFi Android Tablet Engineer Signature: PEI
Mode: TX 2462MHz Distance: 3m
Model:  NS-P16AT08
Manufacturer:
Note:  802.11b
90.0  dBuV/m
limit1 —
limit2: —
1 U U U
{1 T N
- 1
L7 N )1 ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,
o ol o i b e g ot
71 5
1 G G
1 DO
G
0.0
2483500 2500.0 MHz
Freq. Reading | Factor Result Limit  |Margin Height | Degree
No- | MHz) | (dBuv/m)| (dB) | (dBuVim) |(dBuVim)| (@B) | P | (em) | (seg) | Remak
1 2486.437| 55.39 -7.39 48.00 74.00 [-26.00| peak
2 2486.437| 42.04 -7.39 34.65 54.00 (-19.35 AVG

Page: 1 http.//www.atc-lab.com
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Test Plot of Spurious Emission of 802.11g

ACCURATE TECHENOLOGY CO.,LTD

FCC Class B 3m Radiated

EUT: Insignia Flex 8" WiFi Android Tablet M/N:NS-P16AT08
Manufacturer:

Operating Condition: TX 2412MHz

Test Site: 24 Chamber

Operator: LAN

Test Specification: AC 120V/60Hz

Comment :

X

SCAN TABLE: "LFRE Fin"

Short Description: _SUB_STD VTERMZ 1.70

Start Stop Step Detector Meas. IF Transducer
Freguency Freguency Width Time Bandw.

9.0 kHz 150.0 kHz 100.0 Hz QuasiPeak 1.0 s 200 Hz 1516M
150.0 kHz 30.0 MHz 5.0 kHz QuasiPeak 1.0 s 9 kHz 1516M

130

100]
8| -
80|

Level [dBuA/m]

Frequency [Hz]

40 i i
20{+ - : - ‘
TETYY e ; A e b
ol - X U i i PR pate
-20 - . L
ok 20k 30k 40k 60k 100k 200k 300k 500k 700k 1M 2M  3M 4M  6M oM 30M

— —-MES K-0418-28_pre
LIM LRFE-1 Voitage AV

Page 1/1
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Produkte
Products

Prufbericht - Nr.:
Test Report No.

17048716 002

Seite 63 von 226
Page 63 of 226

ACCURATE TECHNOLOGY CO.,LTD

FCC Class B 3m Radiated

EUT:

Manufacturer:
Operating Condition:
Test Site:

Operator:

Test Specification:
Comment :

SCAN TABLE:
Short Description:

Insignia Flex 8" WiFi Android Tablet M/N:NS-P16ATO08

TX 2412MHz
2# Chamber
LAN

AC 120V/60Hz
Y

"LFRE Fin"

_SUB STD VTERM2 1.70

Start Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw.

9.0 kHz 150.0 kHz 100.0 Hz QuasiPeak 1.0 s 200 Hz 1516M
150.0 kHz 30.0 MHz 5.0 kHz QuasiPeak 1.0 s 9 kHz 1516M

Level [dBuA/m]

130

100} -
80| -
60| :
40f - --

-
YN Ny

[ TN

ok 20k 30k 40k

60k 100k 200k 300k

500k 700k 1M 2M  3M 4M &M 10M 30M
Frequency [Hz]
< MES K-0418-29_pre
wemsmncmss LTM  LRFE-1 Voltage AV
Page 1/1 2015-4-18 15:21 K-0418-29
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ACCURATE TECHNOLOGY CO.,LTD

FCC Class B 3m Radiated

EUT: Insignia Flex 8" WiFi Android Tablet M/N:NS-P16AT08
Manufacturer:

Operating Condition: TX 2412MHz

Test Site: 2# Chamber

QOperator: LAN

Test Specification: AC 120V/60Bz

Comment : z

SCAN TABLE: "LFRE Fin"

Short Description: _SUB_STD_VTERMZ 1.70

Start Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw.

3.0 kHz 150.0 kHz 100.0 Hz QuasiPeak 1.0 s 200 Hz 1516M
150.0 kHz 30.0 MHz 5.0 kHz QuasiPeak 1.0 s 9 kHz 1516M

Level [dBuA/m])
130 s

100} -
80}

60} ¢

"o
A e okt S
20 . fl i M ! L . .
ok 20k 30k 40k 60k 100k 200k 300k 500k 700k 1M 2M  3M 4M &M 10M 30M
Frequency [Hz]
—— MES K-0418-30_pre
LIM LRFE-1 Voltage AV

Page 1/1 2015-4-18 15:24 K-0418-30
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ACCURATE TECHNOLOGY CO.,LTD

FCC Class B 3m Radiated

EUT: Insignia Flex 8" WiFi Android Tablet M/N:NS-P16ATO0S
Manufacturer:
Operating Condition: TX 2437MHz
Test Site: 24 Chamber
Operator: LAN
Test Specification: AC 120V/60Hz
Comment : X
SCAN TABLE: "LFRE Fin"
Short Description: _SUB_STD_VTERM2 1.70
Start Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw.
9.0 kHz 150.0 kHz 100.0 Hz QuasiPeak 1.0 s 200 Hz 151eM
150.0 kHz 30.0 MHz 5.0 kHz QuasiPeak 1.0 s 9 kHz 1516M
Level {dBuA/m]
130 - y ]
i
100 : -
80| ¢ - o
60 - o
40| - :
20| - .- :
Vg, L P ARk e e e, :
of - U E g b= A : Bt L P S
20 L - : :
ok 20k 30k 40k 80k 100k 200k 300k 500k 700k 1M 2M  3M 4M  BM  10M 30M
Frequency [Hz]
HES K-0418-31 pre
LIM LRFE-1 Voltage AV
Page 1/1 2015-4-18 15:26 K-0418-31
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ACCURATE TECHNOLOGY CO.,LTD

FCC Class B 3m Radiated

EUT: Insignia Flex 8" WiFi Android Tablet M/N:NS-P16AT08
Manufacturer:

Operating Condition: TX 2437MHz

Test Site: 2# Chamber

Operator: LAN

Test Specification: AC 120V/60Hz

Comment : Y

SCAN TABLE: "LFRE Fin*

Short Description: _SUB_STD_VTERMZ 1.70

Start Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw.

9.0 kHz 150.0 kHz 100.0 Hz QuasiPeak 1.0 s 200 Hz 1516M
150.0 kHz 30.0 MHz 5.0 kHz QuasiPeak 1.0 s 9 kHz 1516M

Level [dBun/m]
130

100 .
80 ¢
60| --
40|

Ral g 'v»jéw’m';w,
.

20k 30k 40k B0k 100k 200k 300k 500k 700k 1M 2M 3M 4M &M 10M 30M
Frequency [Hz]

--— MES K-0418-32_pre
omemane LIM  LRFE-1 Veltage AV

Page 1/1 2015-4-18 15:28 K-0418-32
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ACCURATE TECHNOLOGY CO.,LTD

FCC Class B 3m Radiated

EUT:

Manufacturer:
Operating Condition:
Test Site:

Operator:

Test Specification:
Comment :

SCAN TABLE:
Short Description:

Insignia Flex 8" WiFi Android Tablet M/N:NS-P16ATO08

TX 2437MHz
2# Chamber
LAN

AC 120V/60Hz
Z

"LFRE Fin"

_SUB_STD_VTERM2 1.70

Start Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw.

$.0 kHz 150.0 kHz 100.0 Hz QuasiPeak 1.0 s 200 Hz 1516M
150.0 kHz 30.0 MHz 5.0 kHz QuasiPeak 1.0 s 9 kHz 1516M

Level [dBuA/m]
130 s

100| *-

R VY

it PN
tt e | !

T i

. . i
ok 20k 30k 40k

60k 100k 200k 300k 500k 700k 1M 2m

Frequency [Hz]

3M 4M &M 10M

30M

-~ MES  K-0418-33_pre
e LIM LRFE-1

Voltage AV

Page 1/1 2015-4~-18
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ACCURATE TECHNOLOGY CO.,LTD

FCC Class B 3m Radiated

EUT:

Manufacturer:
Operating Condition:
Test Site:

Operator:

Test Specification:
Comment :

SCAN TABLE: "LFRE
Short Description:

Insignia Flex 8" WiFi Android Tablet M/N:NS-P16ATO08

TX 2462MHz
2# Chamber
LAN

AC 120V/60Hz
X

Fin®
_SUB_STD_VTERM2 1.70

Start Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw.

$.0 kHz 150.0 kHz 100.0 Hz QuasiPeak 1.0 s 200 Hz 1516M
150.0 kHz 30.0 MHz 5.0 kHz QuasiPeak 1.0 s 9 kHz 1516M

Level {dBuA/m]
130

100
8O-
80 :
407 -+

o
N b
e

| [
9k 20k 30k 40k 60k

200k 300k  S00k 700k 1M 2M
Frequency [Hz]

100k 3M 4M &M 10M

30M

———-MES K-0418-34_pre
LIM LRFE-1

Veltage AV

Page 1/1 2015-4-18
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ACCURATE TECHNOLOGY CO.,LTD

FCC Class B 3m Radiated

EUT:

Manufacturer:
Operating Condition:
Test Site:

Operator:

Test Specification:
Comment :

SCAN TABLE:
Short Description:

Insignia Flex 8" WiFi Android Tablet M/N:NS-P16ATO08

TX 2462MHz
24 Chamber
LAN

AC 120V/60Hz
Y

"LFRE Fin"

_SUB_STD_VTERM2 1.70

Start Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw.

9.0 kHz 150.0 kHz 100.0 Hz QuasiPeak 1.0 s 200 Hz 1516M
150.0 kHz 30.0 MHz 5.0 kHz QuasiPeak 1.0 s S kHz 151eM

Level [dBuA/m]
130 =

100
80| : -

60 - - :
401 - E -
20, - . : . :
Ve, : e i A
ol Mg T "W‘r""' i A WV g
-20 — i - :
ok 20k 30k 40k 60k 100k 200k 300k  S00k 700k 1M 2M  3M 4M &M 10M 30M
Frequency [Hz]
-~ MES K-0418-35_pre
ewaemace LI1{  LRFE-1 Voltage AV
Page 1/1 2015-4-18 15:34 K-0418-35
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ACCURATE TECHNOLOGY CO.,LTD

FCC Class B 3m Radiated

EUT: Insignia Flex 8" WiFi Android Tablet M/N:NS-P16AT08
Manufacturer:
Cperating Condition: TX 2462MHz
Test Site: 2% Chamber
Operator: LAN
Test Specification: AC 120V/60Hz
Comment : Z
SCAN TABLE: "LFRE Fin"
Short Description: _SUB_STD_VTERM2 1.70
Start Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Tinme Bandw.
$.0 kHz 150.0 kHz 100.0 Hz QuasiPeak 1.0 s 200 Hz 1516M
150.0 kHz 30.0 MHz 5.0 kHz QuasiPeak 1.0 s 9 kHz 1516M

Level {[dBuA/m]
130 i

100 |

80 ‘ i
40 |- ) -
20} . !
. -\fy’ Norgy . P e e T _—_—
-20 L o ' I} N . Il .
8k 20k 30k 40k 60k 100k 200k 300k 500k 700k 1M M 3M 4M oM
Frequency [Hz]
—MES K-0418-36_pre
womes LIM  LRFE-1 Voltage AV
Page 1/1 2015-4-18 15:36 K-0418-36
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ACCURATE TECHNOLOGY CO,, LTD. Site: 2# Chamber

F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503280
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0756-26503396

Job No.:  YULIAH #361 Polarization:  Horizontal

Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz

Test item: Radiation Test Date: 2015/05/09

Temp.( C)Hum.(%) 23 C/48% Time:

EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PEl

Mode: TX 2412MHz Distance: 3m

Model: NS-P16AT08

Manufacturer:

Note:  802.11g

40

20

o o
0.0 ; R N A S : ; : S T R
30.000 40 50 60 70 BD 300 400 500 600 700 1000.0 MHz
Freq. Reading | Factor Result Limit |Margin Height | Degree
No- | mbz) | (dBuvim) | (dB) | (dBuv/m) | (dBuvim)| (dB) | P | m) | (eg) | Remerk
1 181.2834| 42.07 -13.28 28.79 4350 |-14.71] QP

Page: 1 ttp://www.atc-lab.com
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg.A.Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: YULIAH #360 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2015/05/09
Temp.{ C)/Hum.(%) 23 C/48% Time:
EUT: Iinsignia Flex 8" WiFi Android Tablet Engineer Signature: PE)
Mode: TX 2412MHz Distance: 3m
Model:  NS-P16AT08
Manufacturer:
Note: 802.11g
70.0  dBuV/m
H Timit1: e
60
50
40
30
20
10
0.0 : : [ : : : ; L
30.000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit  {Margin Height | Degree
No- | (MHz) | (dBuvim) | (dB) | (dBuVim) |(dBuvim)| (dB) | P | em) | (deg) | Rema
1 39.8542| 35.22 -11.50 23.72 40.00 |-16.28| QP
2 78.4133| 40.02 -16.60 23.42 40.00 |-16.58| QP

Page: 1 http://www.atc-lab.com
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: YULIAH #362 Polarization:  Horizontal

Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz

Test item: Radiation Test Date: 2015/05/09

Temp.( CyHum.(%) 23 C/48% Time:

EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PEI

Mode: TX 2437MHz Distance: 3m

Model:  NS-P16AT08

Manufacturer:

Note:  802.11g

700 dBuV/m

limit1: e

40

20

10

30.000 40 50 60 70 80 300 400 500 608 700 1000.0 MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree
No- | MHz) | (dBuvim) | (dB) | (dBuvim) |(@Buvim)| (@B) | P%® | @m) | (weg) | Remark
1 181.2834| 41.80 -13.28 28.52 43.50 |[-14.98{ QP

Page: 1 http://www.atc-lab.com
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ACCURATE TECHNOLOGY CO., LTD. Site: 24 Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: YULIAH #363 Polarization:  Vertical

Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz

Test item: Radiation Test Date: 2015/05/09

Temp.( CYHum.(%) 23 C/48% Time:

EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PEI

Mode: TX 2437MHz Distance: 3m

Model:  NS-P16AT08

Manufacturer:

Note:  802.11g

limit1: —_

0.0 \ ' H H H H H H | H | |
30.000 40 50 B0 70 @80 300 400 500 600 700 1000.0 MHz
Freq. Reading | Factor Result Limit |Margin Height | Degree
No. (MHz) | (dBuvim) | (dB) | (dBuVim) | (dBuVim)| (dB) | ¥ | (em) | (deg) | Remar
37.8121| 3521 | -11.05 | 24.16 4000 |-15.84] QP
2 79.8002| 4028 | -16.52 | 23.76 4000 |-16.24] ap

Page: 1 hitp://www.atc-lab.com
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-07565-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: YULIAH #365 Polarization:  Horizontal

Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz

Testitem: Radiation Test Date: 2015/05/09

Temp.( C)YHum.(%) 23 C/48% Time:

EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PEI

Mode: TX 2462MHz Distance: 3m

Model:  NS-P16AT08

Manufacturer:

Note:  802.11g

700 dBuwW/m

limit1: —

50

40

30

20

10

00 H H H H H F i H H ) | H H
30.000 40 50 G0 70 @60 300 AUU 500 éUB %00 1060.0 MHz
Freq. Reading Factor Result Limit  {Margin Height | Degree
No- | (MHz) | (dBuvim)| (dB) | (dBuvim) |(aBuvim)| (dB) | =% | cm) | (aeg) | Remerk
1 181.2834] 4195 | -13.28 | 2867 | 4350 |-14.83] QP

Page: 1 http://www.atc-lab.com
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber

F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: YULIAH #364 Polarization:  Vertical

Standard; FCC Class B 3M Radiated Power Source: AC 120V/60Hz

Testitem: Radiation Test Date: 2015/05/09

Temp.( CYyHum.(%) 23 C/48 % Time:

EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PE}

Mode: TX 2462MHz Distance: 3m

Model:  NS-P16AT08

Manufacturer:

Note:  802.11g

700 dBuV/m

limit1: —

50

40

0.0 1 i H B H ‘ H i V ) H i '
30.000 40 50 60 70 80 ‘ éﬂﬂ 400 5';00 600 700 1000.0 MHz
Freq. Reading | Factor Result Limit  |Margin Height | Degree
No- | MHz) | (dBuvim)| (dB) | (dBuVim) |(@Buvim)| (dB) | o | (em) | (@eq) | Remare
37.4165| 3506 | -10.96 | 2410 | 40.00 |-15.90] QP
2 81.4970| 3957 | -16.18 | 2339 | 4000 |-16.61] QP

Page: 1 http://www.atc-lab.com
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Manufacturer:

Job No.: YULIAH #428
Standard: FCC Class B 3M Radiated
Testitem: Radiation Test
Temp.{ C)YHum.(%) 23 C/48%
EUT: Insignia Fiex 8" WiFi Android Tablet
Mode: TX 2412MHz
Model:  NS-P16AT08

Polarization:  Horizontal
Power Source: AC 120V/60Hz
Date: 2015/05/09

Time:

Engineer Signature: PEI
Distance: 3m

Note:  802.11g

110.0  dBuV/m

20.0 H i H h \ H H H
1000.000 2000 3000 5000 6000 7000 éDOD 5000’ 18000.0 MHz
Freq. Reading | Factor Result Limit  [Margin Height | Degree
No- | MHz) | (dBuvim)| (dB) | (dBuVim) |(dBuV/m)| (dB) | PSS | tem) | (deq) | REmerk
1 2412.000| 9655 | -7.43 | 89.12 7 7| peak
P) 4824.248| 49.73 | -0.19 | 4954 | 74.00 |-24.46| peak
3 4824248 4213 | 019 | 4194 | 5400 |-12.06| AVG

Page: 1
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ACCURATE TECHNOLOGY CO,, LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Manufacturer:

Job No.:  YULIAH #427
Standard: FCC Class B 3M Radiated
Testitem: Radiation Test
Temp.{ C)Hum.(%) 23 C/48%
EUT: Insignia Fiex 8" WiFi Android Tablet
Mode: TX 2412MHz
Model:  NS-P16AT08

Polarization:

Time:

Engineer Signature: PEl
Distance:

3m

Vertical
Power Source: AC 120V/60Hz
Date: 2015/05/09

Note:  802.11g

110.0 dBuV/m

S0

70

e 11 5 M S

50

40

0

20,0 : : ‘ : oo
1000.000 2000 3000 5000 000 7000 ﬁl]Ul] 9000 18000.0 MHz
Freq. Reading | Factor Resuit Limit  {Margin Height | Degree
No- | MHz) | (dBuvim)| (@B) | (dBuVim) |(dBuvim)| (dB) | P | em) | (eq) | REMak
1 2412.000{ 95.68 -7.43 88.25 / / peak
2 4824.255| 50.39 -0.19 50.20 74.00 |-23.80| peak
3 4824.255| 42.77 -0.19 42.58 54,00 |-11.42 AVG
Page: 1 http:/ c-lab.com
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber

F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503280
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: YULIAH #432 Polarization:  Horizontal

Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz

Testitem: Radiation Test Date: 2015/05/09

Temp.{ C)Hum. (%) 23 C/48% Time:

EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PEI

Mode: TX 2437MHz Distance: 3m

Model:  NS-P16AT08

Manufacturer:

Note:  802.11g

110.0  dBu¥/m

limit1: —

50

40

30
200 ; : i : ; .
1000.000 2000 3000 5000 6000 7000 8000 9000 18000.0 MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree

No. (MHz) (@BuV/m) | (dB) | (dBuvim) |(dBuVim)| (dB) | P | (em) | (deg) | Remerk
1 2437.000] 95.96 7.36 | 88.60 / ] peak
2 4874.265| 46.58 0.09 4667 7400 |-27.33 peak
3 4874265 38.78 0.09 38.87 54.00 |-15.13] AVG

Page: 1 http:/imww.atc-lab.com
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503280
Fax:+86-0755-26503386

Job No.:

YULIAH #431
Standard: FCC Class B 3M Radiated
Testitem: Radiation Test
Temp.{ CYHum.(%) 23 C/48%

Polarization:

Power Source: AC 120V/60Hz
Date: 2015/05/09

Time:

Vertical

40

0

200

EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PEI
Mode: TX 2437MHz Distance: 3m
Model:  NS-P16AT08
Manufacturer:
Note:  802.11g
110.0 dBuV/m

2000

5000 6000 7000 8000 9000

1000.000 18000.0MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | MHz) | (dBuvim) | (dB) | (dBuVim) |(dBuVim)| (dB) | | tcm) | (deg) | Remark
1 2437.000] 9626 | -7.36 | 88.90 ] 7| peak
2 4874.239| 49.35 0.09 | 4944 | 7400 |-24.56| peak
3 4874239 4162 009 | 41.71 54.00 |-12.29] AVG
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ACCURATE TECHNOLOGY CO., LTD. Site: 24 Chamber

F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen P.R.China Fax:+86-0755-26503396

Job No.: YULIAH #433 Polarization:  Horizontal

Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz

Testitem: Radiation Test Date: 2015/05/09

Temp.{ C)Hum.(%) 23 C/48% Time:

EUT: insignia Flex 8" WiFi Android Tablet Engineer Signature: PEI

Mode: TX 2462MHz Distance: 3m

Model:  NS-P16AT08

Manufacturer:

Note:  802.11g

100 dBuY/m

limit1: —

40

30

200 : i ; i : H ' ' !
1000.000 2000 3000 5000 G000 7000 8000 9000 18000.0 MHz

No. ('KTH% (ngﬁgxl/:r?) ii%‘)" ' (d%is{f/lr;) (déLmvl/tm) M(zré;;n petector | ) | eeay | Remark
1 2462.000| 9656 | -7.35 | 89.21 7 7| peak

4924.255| 4930 | 034 | 4964 | 7400 |-24.36| peak
3 2904255| 4175 | 034 | 4209 | 5400 |-1191] AVG
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Manufacturer:

Job No.: YULIAH #434
Standard: FCC Class B 3M Radiated
Testitem: Radiation Test
Temp.( C)YHum.(%) 23 C/48%
EUT: Insignia Flex 8" WiFi Android Tablet
Mode: TX 2462MHz
Model:  NS-P16ATO8

Polarization:

Time:

Engineer Signature: PEI
Distance:

3m

Vertical
Power Source: AC 120V/60Hz
Date: 2015/05/09

Note:  802.11g

110.0 dBuV/m

70

111 e G SN

limit1: —

50

40

30

20,0 ; : : : o
1000.000 éUUU 3000 5000 6000 7000 BOOOS000 18000.0MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree

No- | MHz) | (dBuvim)| (dB) | (dBuVim)|(dBuvim)| (dB) | P | (cm) | (egy | Femar

1 2462.000f 97.37 -7.35 90.02 / / peak

2 4924.312] 48.11 0.34 48.45 74.00 |-25.55| peak

3 4924.312| 40.62 0.34 40.96 54.00 |-13.04| AVG

Page: 1 http://www.atc-lab.com
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ACCURATE TECHNOLOGY CO., LTD. Site: 24 Chamber
F1,Bidg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: YULIAH #584 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2015/05/09
Temp.( C)Hum.(%) 23 C/48 % Time:
EUT: insignia Flex 8" WiFi Android Tablet Engineer Signature: PEI
Mode: TX 2412MHz Distance: 3m
Model:  NS-P16AT08
Manufacturer:
Note:  802.11g
900  dBuV/m
limit1 —_
1 OSSR
1 T U U U
€0
50
40
P
20 e ; ..........................................................................................
o 1 :;_ ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, |
0o :
18000.000 20000 26500.0MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | MHz) | (dBuvim)| (dB) | (dBuVim)|(dBuvim)| (dB) | P | cm) | (deg) | Remerk
1 26417.967] 35.50 16.50 52.00 74.00 |-22.00| peak
2 26417.967| 22.77 16.50 39.27 54,00 [-14.73| AVG

Page: 1 http:/iwww.atc-lab.com
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bidg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: YULIAH #5893 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2015/05/09
Temp.( C)YHum.(%) 23 C/48 % Time:
EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PEI
Mode:  TX 2412MHz Distance: 3m
Model:  NS-P16AT08
Manufacturer:
Note:  802.11g

900 dBW/m

limit1: —

B0 b ,,,,,,,,, e I e e e

F0 oo ..........................................................................................

11 S U e e e e

A e S — ;

[ ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, e

1 Y U

1 U A

0.0 !

18000.000 20000 26500.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | MHz) | (dBuvim) | (dB) | (dBuVim) |(dBuVim)| (dB) | P | (em) | (deg) | Remer
26428.207] 34.96 16.50 51.46 74.00 |-22.54| peak

2 26428.207 22.74 16.50 39.24 54.00 |-14.76| AVG

Page: 1 http://www.atc-lab.com
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber

F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: YULIAH #596 Polarization:  Horizontal

Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz

Test item: Radiation Test Date: 2015/05/09

Temp.({ C)yHum. (%) 23 C/48% Time:

EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PEIl

Mode: TX 2437MHz Distance: 3m

Model:  NS-P16AT08

Manufacturer:

Note:  802.11g

90.0 dBu¥/m

limit1: —

0o H
18000.000 20000 26500.0 MHz
Freq. Reading | Factor Result Limit  [Margin Height | Degree
No- | (MHz) | (@Buvim)| (dB) |(dBuvim)|(dBuvim)| (dB) | P | em) | (seq) | Remar
1 26407.731| 3432 | 16.96 | 5128 | 74.00 |-22.72| peak
2 26407.731] 22.70 | 16.96 | 39.66 | 54.00 |-14.34] AVG

Page: 1 http://iwww.atc-lab.com
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber

F1,Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: YULIAH #595 Polarization:  Vertical

Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz

Testitem: Radiation Test Date: 2015/05/09

Temp.( C)Hum.(%) 23 C/48% Time:

EUT: insignia Fiex 8" WiFi Android Tablet Engineer Signature: PEI

Mode:  TX2437MHz Distance: 3m

Model:  NS-P16AT08

Manufacturer:

Note:  802.11g

limitt: —

80

70

60

50

40

a0

20

10

0.0 :

18000.000 20000 26500.0MHz

Freq. Reading | Factor Result Limit  [Margin Height | Degree

No- | MHz) | (dBuvim)| (dB) | (dBuvim) |(dBuVim)| (dB) | P¥= | (em) | (seg) | Remak
1 26428.207| 34.11 16.95 | 51.06 74.00 |-22.94] peak
2 26428.207| 22.75 16.95 | 39.70 54.00 |[-14.30| AVG

Page: 1 http://www.atc-lab.com
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen P.R.China Fax:+86-0755-26503396

Job No.. YULIAH #597 Polarization:  Horizontal

Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz

Testitem: Radiation Test Date: 2015/05/09

Temp.( CYHum.(%) 23 C/48% Time:

EUT: insignia Flex 8" WiFi Android Tablet Engineer Signature: PEI

Mode: TX 2462MHz Distance: 3m

Model:  NS-P16ATO08

Manufacturer:

Note:  802.11g

900 dBuwW/m

limit1: —

0.8 :
18000.000 20000 26500.0MHz
Freq. Reading Factor Result Limit |Margin Height | Degree
No- | MHz) | (dBuVim) | (dB) | (dBuVim) |(dBuVim)| (dB) | 2% | (om) | (g | Remark
1 26336.188] 34.93 | 1650 | 5143 | 74.00 |-2257| peak
2 26336.188] 22.85 | 1650 | 39.35 | 54.00 |-14.65| AVG

Page: 1 hitp://www.atc-lab.com
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503386

70

50

Job No.: YULIAH #598 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2015/05/08
Temp.( C)/Hum.(%) 23 C/48 % Time:
EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PE!
Mode: TX 2462MHz Distance: 3m
Model:  NS-P16AT08
Manufacturer:
Note:  802.11g

90.0 dBuV/m

limit1:

0.0 H
18000.000 20000 26500.0MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | MHz) | (dBuvim) | (dB) | (dBuVim) |(dBuvim)| (dB) | % | (em) | (@egy | Remark
1 26428.207| 34.84 | 1650 | 5134 | 74.00 |-22.66| peak
2 26428.207| 23.07 | 1650 | 3957 | 54.00 |-14.43] AVG

Page: 1
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Test Plot of Band Edge of 802.119g

ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.:  YULIAH #4239 Polarization:  Horizontal
Standard: FCC (Band Edge) Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2015/05/09
Temp.{ C)/Hum.(%) 23 C/48% Time:
EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PEI
Mode: TX 2412MHz Distance: 3m
Model:  NS-P16AT08
Manufacturer:
Note:  802.11g
90.0 dBu¥/m
fimit1: —
limit2: f—

70

50

40
30
20
10
0.0
2310.000 2390.0 MHz
Freq. Reading | Factor Result Limit  [Margin Height | Degree
No- | MHz) | (@Buvim)| (dB) | (dBuVim) |(dBuVim)| (dB) | P | em) | (@eq) | Romar
2389.920( 6155 | -7.53 | 5402 | 7400 |-19.98 peak
2 2389.920| 4823 | -753 | 4070 | 54.00 |-13.30] AVG

Page: 1 http://iwww.atc-lab.com




Produkte
Products

Priufbericht - Nr.: 17048716 002 Seite 90 von 226

Test Report No. Page 90 of 226

ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: YULIAH #430 Polarization:  Vertical
Standard: FCC (Band Edge) Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2015/05/09
Temp.( CYHum.(%) 23 C/48% Time:
EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PE!
Mode: TX 2412MHz Distance: 3m
Model: NS-P16AT08
Manufacturer:
Note:  802.11g

90.0 dBu¥/m

{imit1: —_—
fimit2: —

-1

1 T

80

50

a |

L R PN |

1 T U P

B UGV PRU PRI ]

0.0

2310.000 2390.0 MHz
Freq. Reading | Factor Result Limit  |Margin Height | Degree
No. (MHz) | @Buvim) | (dB) | (dBuv/m) |(dBuvim)| (dB) | "% | em) | weg) | RO
2389.920( 68.02 -7.53 60.49 74.00 |[-13.51| peak

2 2389.920| 53.54 -7.53 46.01 54.00 | -7.99| AVG
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Manufacturer:

Job No.:  YULIAH #436
Standard: FCC (Band Edge)
Testitem: Radiation Test
Temp.{ C)/Hum.(%) 23 C/48%
EUT: Insignia Flex 8" WiFi Android Tablet
Mode: TX 2462MHz
Model:  NS-P16AT08

Polarization:
Power Source: AC 120V/60Hz
Date: 2015/05/09

Time:

Horizontal

Engineer Signature: PEl

Distance:

3m

Note:  802.11g

80.0 dBuV/m

limit1: —

fimit2: —

B0 oo L
{1 U
B0 oo
0.0

2483.500 2500.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree

No- |\ MHz) | (dBuvim)| (dB) | (dBuV/m) |(dBuv/m)| (aB) | P | m) | ey | Remek

7 2483.500| 69.40 | -7.37 | 6203 | 74.00 |-11.97| peak

2 2483500] 5468 | -7.37 | 47.31 | 5400 | 6.69| AVG

Page: 1
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ACCURATE TECHNOLOGY CO,, LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: YULIAH #435 Polarization:  Vertical
Standard: FCC (Band Edge) Power Source: AC 120V/60Hz
Testitem: Radiation Test Date; 2015/05/09
Temp.( C)YHum.(%) 23 C/48% Time:
EUT: insignia Flex 8" WiFi Android Tablet Engineer Signature: PEI
Mode: TX 2462MHz Distance: 3m
Model:  NS-P16AT08
Manufacturer:
Note:  802.11g
80.0  dBuV/m
[ E—
80
70
60
50
40
30
1 U
1 | U U
0.0
2483500 2500.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | (MHz) | (@Buvim)| (dB) | (dBuVim) |(dBuvim)| (@B) | P | (cm) | (deg) | Remark
1 2483.533] 64.80 -7.37 57.43 74.00 |-16.57| peak
2 2483.533| 53.26 -7.37 45.89 54.00 -8.11| AVG

Page: 1 http://www.atc-lab.com
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Test Plot of Spurious Emission of 802.11n HT20

ACCURATE TECHNOLOGY CO.,LTD

FCC Class B 3m Radiated

EUT: Insignia Flex 8" WiFi Android Tablet M/N:NS-P16AT08
Manufacturer:

Operating Condition: TX 2412MHz

Test Site: 2# Chamber

Operator: LAN

Test Specification: AC 120V/60Hz

Comment : X

SCAN TABLE: "LFRE Fin"

Short Description: _SUB_STD_VTERM2 1.70

Start Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw.

9.0 kHz 150.0 kHz 100.0 Hz QuasiPeak 1.0 s 200 Hz 151eM
150.0 kHz 30.0 MHz 5.0 kHz QuasiPeak 1.0 s 9 kHz 1516M

Level [dBuA/m]

130 e

100 | -
80| -

60| -

PN TN AN S i ettt ol

S

oo .
I
;

T

SV et o
i
.

9k 20k 30k 40k 60k 100k 200k 300k 500k 700k 1M 2M  3M 4M &M 10M
Frequency [Hz]

30M

-~ MBS K-0418-37_pre
swecscssmes ,TM  LRFE-1
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ACCURATE TECHNOLOGY CO.,LTD
FCC Class B 3m Radiated

EUT: Insignia Flex 8" WiFi Android Tablet M/N:NS-P16ATO08
Manufacturer:

Operating Condition: TX 2412MHz

Test Site: 2# Chamber

Operator: LAN

Test Specification: AC 120V/60Hz

Comment : Y

SCAN TABLE: "LFRE Fin"

Short Description: _SUB_STD_VTERM2 1.70

Start Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw.

9.0 kHz 150.0 kHz 100.0 Hz QuasiPeak 1.0 s 200 Hz 1516M
150.0 kHz 30.0 MHz 5.0 kHz QuasiPeak 1.0 s 9 kHz 1516M

Level [dBuAim]

130

100
80| «
80
40
200
o}~
0 9k 20k 30k 40k GOk‘ 100k 200k 300k 500k‘700k ™ M 3M 4M G‘M 10M ‘ 30M
Frequency [Hz]

s

oA Byt

- = - MES K-0418-38_pre
ewwtwes LTM  LRFE-1
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ACCURATE TECHNOLOGY CO.,LTD

FCC Class B 3m Radiated

EUT:

Manufacturer:
Operating Condition:
Test Site:

Operator:

Test Specification:
Comment :

Insignia Flex 8" WiFi Android Tablet M/N:NS-P16ATO08

TX 2412MHz
2# Chamber
LAN

AC 120V/60Hz
Z

SCAN TABLE: "LFRE Fin"

Short Description:

_SUB_STD_VTERM2 1.70

Start Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw.
9.0 kHz 150.0 kHz 100.0 Hz QuasiPeak 1.0 s 200 Hz 151eM
150.0 kHz 30.0 MHz 5.0 kHz QuasiPeak 1.0 s 9 kHz 1516M
Level [dBua/m]
130

100 -
80

80« e :
40 - .
20 RS : !
Wkt : . B R T !
ol - B SR SR R o : s R :
-20 - | . :
ok 20k 30k 40k 60k 100k 200k 300k 500k 700k 1M 2M  3M 4M BM 10M 30M

Frequency [Hz)

-w- -~ MES K-0418-39 pre
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ACCURATE TECHNOLOGY CO.,LTD

FCC Class B 3m Radiated

EUT: Insignia Flex 8" WiFi Android Tablet M/N:NS-P16ATO08
Manufacturer:

Operating Condition: TX 2437MHz

Test Site: 2# Chamber

Operator: LAN

Test Specification: AC 120V/60Hz

Comment : X

SCAN TABLE: "LFRE Fin*"

Short Description: _SUB_STD_VTERM2 1.70
Start Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw.

9.0 kHz 150.0 kHz 100.0 Hz QuasiPeak 1.0 s 200 Hz 1516M
150.0 kHz 30.0 MHz 5.0 kHz QuasiPeak 1.0 s 9 kHz 1516M

Level [dBui/m]

130

100
80| -

80

A A , PN o b TR . '
s LI s et i . . el Nage i vapaity R TN
. : e i ——

9%k 20k 30k 40k 60k 100k 200k 300k 500k 700k 1M 2M 3M 4M &M 10M 3om
Frequency [Hz]

ww----MES K-0418-40_pre
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ACCURATE TECHNOLOGY CO.,LTD

FCC Class B 3m Radiated

EUT: Insignia Flex 8" WiFi Android Tablet M/N:NS-P16AT08
Manufacturer:

Operating Condition: TX 2437MHz

Test Site: 2# Chamber

Operator: LAN

Test Specification: AC 120V/60Hz

Comment : Y

SCAN TABLE:
Short Description:
Start

"LFRE Fin"

_SUB_STD VTERM2 1.70

Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw.
9.0 kHz 150.0 kHz 100.0 Hz QuasiPeak 1.0 s 200 Hz 1516M
150.0 kHz 30.0 MHz 5.0 kHz QuasiPeak 1.0 s 9 kHz 1516M
Level [dBuA/m]

130

100 =
80} -
60
40«

0 \‘- . [N e e ”I"‘*'“’“‘-*m;m.r ko ke :
-20 ~ 1 t . ! "
9K 20k 30k 40k 60k 100k 200k 300k 500k 700k 1M 2M 3M 4M BM 10M 30M
Frequency [Hz]
-—--—-MES X-0418-41 pre
wowomses LIM  LRFE-1
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ACCURATE TECHNOLOGY CO.,LTD

FCC Class B 3m Radiated

EUT: Insignia Flex 8" WiFi Android Tablet M/N:NS-P16ATO08
Manufacturer:

Operating Condition: TX 2437MHz

Test Site: 2# Chamber

Operator: LAN

Test Specification: AC 120V/60Hz

Comment : 4

SCAN TABLE: "LFRE Fin"

Short Description: _SUB_STD_VTERM2 1.70

Start Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw.

9.0 kHz 150.0 kHz 100.0 Hz QuasiPeak 1.0 s 200 Hz 1516M
150.0 kHz 30.0 MHz 5.0 kHz QuasiPeak 1.0 s 9 kHz 1516M

Level [dBuA/m]
130 .- .

100 -
80
60| -
40| -

s iy Bo s

e AN

9k 20k 30k 40k 60k 100k 200k 300k 500k 700k 1M 2M  3M 4M &M 10M 30M
Frequency [Hz]

———MES X-0418-42 pre
@owerzwe LTM LRFE-1
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ACCURATE TECHNOLOGY CO.,LTD

FCC Class B 3m Radiated

EUT: Insignia Flex 8" WiFi Android Tablet M/N:NS-P16ATO08
Manufacturer:

Operating Condition: TX 2462MHz

Test Site: 2# Chamber

Operator: LAN

Test Specification: AC 120V/60Hz

Comment : X

SCAN TABLE: "LFRE Fin"
Short Description:

Start Stop Step
Frequency Frequency Width
9.0 kHz 150.0 kHz 100.0 Hz

150.0 kHz 30.0 MHz 5.0 kHz

_SUB_STD_VTERM2 1.70
Detector Meas.
Time
QuasiPeak 1.0 s
QuasiPeak 1.0 s

Bandw.
200 Hz
9 kHz

Transducer

1516M
1516M

Level [dBuA/m]
130 s

100
80
€0
40

i

N g

20k 30k 40k 60k 100k 200k 300k 500k 700k 1M

Frequency [Hz]

30M

-—---MES K-0418-43_pre
LIM LRFE-1
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ACCURATE TECHNOLOGY CO.,LTD

FCC Class B 3m Radiated

EUT:

Manufacturer:
Operating Condition:
Test Site:

Operator:

Test Specification:
Comment :

SCAN TABLE:
Short Description:

Insignia Flex 8" WiFi Android Tablet M/N:NS-P16AT08

TX 2462MHz
2# Chamber
LAN

AC 120V/60Hz
Y

"LFRE Fin"

_SUB_STD_VTERM2 1.70

Start Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw.

9.0 kHz 150.0 kHz 100.0 Hz QuasiPeak 1.0 s 200 Hz 1516M
150.0 kHz 30.0 MHz 5.0 kHz QuasiPeak 1.0 s 9 kHz 151eM

Level [dBuA/m]
130

100} -
80

60 .
a0l ! L
20 - - h - N :
o : \-«VJ\:/\'L,""‘ s iy SN N bt e I o
-20 L i i
E13 20k 30k 40k B0k 100k 200k 300k 500k 700k 1M 2M  3M 4M EM 10M 30M
Frequency [Hz]
- -~ MES K-0418-44_pxe
e LIM  LRFE-1
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17048716 002

Test Report No.

Page 101 of 226

ACCURATE TECHNOLOGY CO.,LTD

FCC Class B 3m Radiated

EUT: Insignia Flex 8" WiFi Android Tablet M/N:NS-P16AT08
Manufacturer:

Operating Condition: TX 2462MHz

Test Site: 2# Chamber

Operator: LAN

Test Specification: AC 120V/60Hz

Comment : 4

SCAN TABLE:
Short Description:

Start

"LFRE Fin"

_SUB_STD_VTERM2 1.70

Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw.
9.0 kHz 150.0 kHz 100.0 Hz QuasiPeak 1.0 s 200 Hz 1516M
150.0 kHz 30.0 MHz 5.0 kHz QuasiPeak 1.0 s 9 kHz 1516M
Level [dBuA/m]
130 —— -
100} - B :
80 -t
60| - ;
401 : +
RN j ‘ . ‘
of: V‘lw‘l“'\/”’ e N s ¢ J‘wa,\ﬁwiw E ;‘“-MN*%J'M e S
-20 — — - ‘ :
9k 20k 30k 40k 60k 100k 200k 300k 500k 700k 1M 2M  3M 4M &M 10M 30M
Frequency [Hz]
- -MES X-0418-45_pre
e [, TM  LRFE-1
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ACCURATE TECHNOLOGY CO,, LTD. Site: 2# Chamber

F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen P.R.China Fax:+86-0755-26503396

Job No.: YULIAH #366 Polarization:  Horizontal

Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz

Testitem: Radiation Test Date: 2015/05/09

Temp.( C)/Hum.(%) 23 C/48% Time:

EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PEI

Mode: TX 2412MHz Distance: 3m

Model:  NS-P16AT08

Manufacturer:

Note:  802.11n HT20

limit1: —

40

30

10
0.0 : A S S N N B : : : [
30000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading | Factor Result Limit  |Margin Height | Degree
No- | MHz) | (dBuVim) | (dB) | (dBuV/m) | (dBuVim) | (dB) | PS¢ | (cm) | (weg) | Remark
1 181.2834| 43.27 -13.28 29.99 43.50 |[-13.51] QP

Page: 1 http:/AMmww.atc-lab.com
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ACCURATE TECHNOLOGY CO.,, LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Manufacturer:

Job No.: YULIAH #367

Standard: FCC Class B 3M Radiated
Test item: Radiation Test

Temp.( CYyHum.(%) 23 C/48%
EUT: Insignia Flex 8" WiFi Android Tablet
Mode; TX 2412MHz
Model:  NS-P16AT08

Polarization:
Power Source: AC 120V/60Hz
Date: 2015/05/08

T

Engineer Signature:

ime;

Distance:

3m

Vertical

PE!

Note:  802.11n HT20

70.0 dBuV/m

Fimit1: s
60
50
a0
30
20
10
0.0 : : [ : : ‘ b
30000 40 S0 60 70 300 400 500 600 700 10000 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- I MHz) | (dBuVim) | (dB) | (dBuVim) |(dBuVim)| (dB) | %% | cm) | (deg | Remere
1 37.5478| 35.37 -10.99 24.38 40.00 |-15.62] QP
2 81.2116( 39.88 -16.25 23.63 40.00 |-16.37| QP
Page: 1 http://www.atc-lab.com
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.:  YULIAH #369

Testitem: Radiation Test

Standard: FCC Class B 3M Radiated

Polarization:
Power Source: AC 120V/60Hz
Date: 2015/05/09

Horizontal

Temp.{ C)YHum.(%)} 23 C/48% Time:
EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PE!
Mode: TX 2437MHz Distance: 3m
Model:  NS-P16AT08
Manufacturer:
Note:  802.11n HT20
70.0  dBuV/m
H fimit1: _—
60
50
40
30
20
10
0.0 ; : R : : : : L
30.000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Resuit Limit  {Margin Height | Degree
No- | Mhz) | (@Buvim) | (dB) | (dBuvim) |(dBuVim)| (dB) | P | (em) | (deg) | Remak
1 181.2834| 42.73 -13.28 29.45 43.50 |-14.05 QP
Page: 1 http://www.atc-lab.com
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber

F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: YULIAH #368 Polarization:  Vertical

Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz

Testitem: Radiation Test Date: 2015/05/09

Temp.( C)Hum.(%) 23 C/48% Time:

EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PE!l

Mode: TX 2437MHz Distance: 3m

Model:  NS-P16AT08

Manufacturer:

Note:  802.11n HT20

limit1: s

60

50

40

30

20

10

0.0 H H H H H H H H H H | H H
30.000 40 50 60 70 60 oo 400 500 600 700 1{“’]0.0 MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree
No- | MHz) | (dBuvim) | (dB) | (dBuV/m) |(dBuVim)| (dB) | % | (em) | (geg) | Rema
376798| 3587 | -11.02 | 2485 | 4000 |-1515] QP
2 786888| 4007 | -1658 | 2349 | 4000 |-1651] QP

Page: 1 http://iwww.atc-lab.com
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Manufacturer:

Job No.: YULIAH #370
Standard: FCC Class B 3M Radiated
Testitem: Radiation Test
Temp.( C)YHum.(%) 23 C/48%
EUT: Insignia Flex 8" WiFi Android Tablet
Mode: TX 2462MHz
Model:  NS-P16AT08

Polarization:
Power Source: AC 120V/60Hz
Date: 2015/05/09

T

Engineer Signature: PE!

ime:

Distance:

3m

Horizontal

Note:  802.11n HT20

0.0 H H \ H H H H H N H ' i |
30.000 40 50 60 70 80 300 400 500 60D 700 'IUI‘IJ.IJ MHz
Freq. Reading | Factor Result Limit  [Margin Height | Degree
No- | (MHz) | (dBuvim)| (dB) | (dBuVim) |(dBuVim)| (dB) | P | m) | (eg) | Remerk
1 1812834] 4060 | -13.28 | 2732 | 4350 |-16.18] QP
Page: 1 http:/Awww.atc-lab.com
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park, Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.:  YULIAH #371 Polarization:  Vertical

Standard: FCC Ciass B 3M Radiated Power Source: AC 120V/60Hz

Testitem: Radiation Test Date: 2015/05/09

Temp.( C)YHum.(%) 23 C/48% Time:

EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PEI

Mode: TX 2462MHz Distance: 3m

Model:  NS-P16ATO08

Manufacturer:

Note:  802.11n HT20

limit1: —_
50
50
10
3
20
10
0.0 : : L P i : : A S N
30000 40 50 60 70 80 300 A0 500 600 700 1000.0 MHz
Freq. Reading Factor Resuit Limit  |Margin Height | Degree
No- | mHz) | (dBuVim) | (dB) | (dBuVim) |(dBuVim)| (dB) | P2 | em) | (deg) | Reme
1 37.6798| 34.56 -11.02 23.54 40.00 |-16.46| QP
2 80.3619| 40.34 -16.43 23.91 40.00 |-16.09] QP

Page: 1 A .atc-lab.com
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: YULIAH #437 Polarization:  Horizontal

Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz

Testitem: Radiation Test Date: 2015/05/09

Temp{ C)Hum.(%) 23 C/48% Time:

EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PEI

Mode: TX 2412MHz Distance: 3m

Model: NS-P16AT08

Manufacturer:

Note:  802.11n HT20

110.0 dBuV/m

limit1: —

40

30
200 : : : i : P4
1000.000 2000 3000 5000 6000 7000 8000 9000 18000.0MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | MHz) | (dBuvim) | (dB) | (dBuVim) | (@Buvim)| (dB) | ¥ | em) | (deg) | Remak
1 2412.000] 9740 | -743 | 89.97 / I | peak
4824246] 4970 | 0.19 | 4951 74.00 |-24.49| peak
3 4824246] 4197 | 019 | 4178 | 5400 |-12.22| AVG

Page: 1 hitp://www.atc-lab.com
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: YULIAH #438 Polarization:  Vertical

Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz

Testitem: Radiation Test Date: 2015/05/09

Temp{ C)YHum.(%) 23 C/48% Time:

EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PEI

Mode: TX 2412MHz Distance: 3m

Model:  NS-P16AT08

Manufacturer:

Note:  802.11n HT20

110.0 dBuV/m

limit1: —_

200 ! H H | H H H H !
1000.000 2000 3000 ’ !“Il]l]l] l‘iﬂl]l] 7’000 él]l]l] 000 18000.0MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree
No- | MHz) | (dBuvim) | (dB) | (dBuvim) | (@Buvim)| (dB) |9 | em) | (deg) | Remere
1 2412.000] 96.54 | -7.43 | 89.11 7 7| peak
2 4824.258| 51.06 | -0.19 | 5087 | 74.00 |-23.13| peak
3 4824.258| 4284 | -019 | 4265 | 54.00 |-11.35] AVG

Page: 1 hitp://mww.atc-lab.com
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber

F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: YULIAH #441 Polarization:  Horizontal

Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz

Testitem: Radiation Test Date: 2015/05/09

Temp.{ C)Hum.(%) 23 C/48% Time:

EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PE}

Mode: TX 2437MHz Distance: 3m

Model: NS-P16AT08

Manufacturer:

Note:  802.11n HT20

110.0 dBuV¥/m

20.0 B . . : | ;

1000.000 2;000 3‘1000 5000 6000 iﬂﬂﬂ éDOOS‘UDD‘ 18000.0 MHz
Freq. Reading | Factor Result Limit  {Margin Height | Degree
No- | MHz) | (dBuvim) | (dB) | (dBuVim) |(@Buvim)| (dB) | P | em) | (@eg) | Remak
1 2437.000| 97.08 | -7.36 | 89.72 / 7| peak
2 4874.345| 48.50 009 | 4859 | 7400 |-2541| peak
3 4874.345| 4087 009 | 40.96 | 54.00 |-13.04] AVG

Page: 1 http://www.atc-lab.com
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber

F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel: +86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.:  YULIAH #442 Polarization:  Vertical

Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz

Testitem: Radiation Test Date: 2015/05/09

Temp.{ CYHum.(%} 23 C/48% Time:

EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PEI

Mode: TX 2437MHz Distance: 3m

Model:  NS-P16AT08

Manufacturer:

Note:  802.11n HT20

110.0  dBu¥/m

limit1: —

20.0 H | N | H ' H H H
1000.000 2000 3000 5000 6000 7000 BOOO 9000 18000.0MHz
Freq. Reading | Factor Result Limit  [Margin Height | Degree
No- | MHz) | (@Buvim) | (dB) | (dBuV/m) |(dBuVim)| (dB) | S| tem) | (deg) | Remark
1 2437.000] 96.60 | -7.36 | 89.24 / I | peak
4874274 48.96 0.09 | 49.05 | 74.00 |-24.95| peak
4874.274| 4126 009 | 4135 | 54.00 |-12.65| AVG

Page: 1 http://www.atc-lab.com
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg.A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: YULIAH #444 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2015/05/09
Temp.( C)Hum.(%) 23 C/48% Time:
EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PEIl
Mode: TX 2462MHz Distance: 3m
Madel:  NS-P16AT08
Manufacturer:
Note:  802.11n HT20
1100 dBuV/m
Timit1: —

100

70

60

50

40

30

20.0 ' 1 ' : H H : 1 H
1000.000 2000 3000 5000 €000 7000 80009000 18000.0MHz
Freq. Reading | Factor Result Limit  [Margin Height | Degree
No- | Mhz) | @Buvim) | (dB) | (dBuvim) | (@Buvim)| (dB) | P | m) | (deg) | Remerk
1 2462.000] 96.94 | -7.35 | 89.59 7 7| peak
4924.250| 48.28 0.34 | 4862 | 74.00 |-25.38 peak
3 4924.250] 41.53 034 | 4187 | 5400 |-12.13] AVG

Page: 1 http://www.atc-lab.com
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: YULIAH #443 Polarization:  Vertical

Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz

Testitem: Radiation Test Date: 2015/05/09

Temp.{ C)Hum.(%) 23 C/48% Time:

EUT: Insignia Fiex 8" WiFi Android Tablet Engineer Signature: PEI

Mode: TX 2462MHz Distance: 3m

Model:  NS-P16AT08

Manufacturer:

Note:  802.11n HT20

1100 dBuV/m

limit1: —

60

50

40

30

200 : ; ‘ : : P

1000.000 2000 3000 5000 6000 7000 8000 3000 18000.0MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree

No- ! MHz) | (@Buvim) | (dB) | (dBuVim) |(dBuvim)| (@B) | | em) | (deg) | Remark
1 2462.000] 96.72 | -7.35 | 89.37 7 I | peak
2 4924.265| 49.02 034 | 49.36 | 5400 | -464| peak
3 4924265 41.70 034 | 4204 | 54.00 |-11.96] AVG

Page: 1 hitp://www.atc-lab.com
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen P.R.China Fax:+86-0755-26503396

Job No.: YULIAH #600 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2015/05/09
Temp.( C)Hum.(%) 23 C/48% Time:
EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PEl
Mode: TX 2412MHz Distance: 3m
Model:  NS-P16AT08
Manufacturer:
Note:  802.11n HT20

30.0 dBuV/m

limit1: —

80

70

50

50

40

a0

20 b USRS A

T ......................................................................................... 5

0.0 :

18000.000 20000 26500.0MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree

No- | MHz) | (@Buvim)| (@B) |(dBuvim) |(@Buvim)| (@B) | % | om) | (deg) | Remark
1 26387.270| 34.54 16.97 51.51 74.00 |-22.49| peak
2 26387.270| 22.63 16.97 39.60 54.00 |-14.40| AVG

Page: 1 http://www.atc-lab.com
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bidg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: YULIAH #599 Polarization:  Vertical

Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz

Test item: Radiation Test Date: 2015/05/09

Temp.( C)Hum.(%) 23 C/48% , Time:

EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PEl

Mode: TX 2412MHz Distance: 3m

Model:  NS-P16AT08

Manufacturer:

Note:  802.11n HT20

900 dBuV/m
limit1: —_—

80

70

60

50

40

k)

20

10

0.0 :

18000.000 20000 26500.0MHz

Freq. Reading Factor Result Limit  |Margin Height | Degree

Noo | MHz) | (@Buvim)| (dB) |(dBuvim) |(dBuvim)| (dB) | P9 | (em) | (degy | Remark
1 26356.609| 34.75 | 16.99 | 5174 | 74.00 |-22.26| peak
2 26356.600] 22.83 | 16.99 | 39.82 | 54.00 |-14.18] AVG
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen P.R.China Fax:+86-0755-26503396
Job No.: YULIAH #602 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2015/05/09
Temp.( C)/Hum.(%) 23 C/48 % Time:
EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PEI
Mode: TX 2437MHz Distance: 3m
Model: NS-P16ATO8
Manufacturer:
Note:  802.11n HT20
90.0  dBuV¥/m
Timit1: —
80
70
50
50
40
r T 3 S U
-
g
0.0 :
18000.000 20000 26500.0MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | MHz) | (dBuvim) | (dB) |(dBuVim) |(@Buvim)| (dB) | | tem) | (degy | Remerk
1 26377.046| 35.33 16.50 51.83 74.00 |-22.17| peak
2 26377.046} 22.82 16.50 39.32 54.00 |-14.88| AVG
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Manufacturer:

Job No.: YULIAH #601
Standard: FCC Class B 3M Radiated
Test item: Radiation Test
Temp.( CYHum.(%) 23 C/48%
EUT: Insignia Flex 8" WiFi Android Tablet
Mode: TX 2437MHz
Model:  NS-P16ATO08

Polarization:  Vertical

Power Source: AC 120V/60Hz

Date: 2015/05/09
Time:

Engineer Signature: PEI

Distance: 3m

Note:  802.11n HT20

80.0 dBuV/m

70

fimit1:

50

40

30

0.0
18000.000 26500.0MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | MHz) | (aBuvim) | (dB) | (dBuvim) |(dBuvim)| (@B) | P | em) | wegy | Remar
1 26417.967| 3542 | 1650 | 51.92 | 74.00 |-22.08| peak
2 26417.967| 2267 | 1650 | 3917 | 54.00 |-14.83] AVG

Page: 1

hitp://www.atc-lab.com




Produkte

Products
Priufbericht - Nr.: 17048716 002 Seite 118 von 226
Test Report No. Page 118 of 226

ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: YULIAH #6804 Polarization:  Horizontal

Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz

Testitem: Radiation Test Date: 2015/05/09

Temp.( C)YHum.(%) 23 C/48% Time:

EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PEI

Mode: TX 2462MHz Distance: 3m

Model:  NS-P16AT08

Manufacturer:

Note:  802.11n HT20

80.0 dBuV/m

“limit: —_

70

50 |

40

30

0.0 H
18000.000 20000 26500.0MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | (mHz) | (dBuvim) | (dB) | (dBuVim) |(dBuVim)| (dB) | P | em) | (deq) | Remark
1 26407.731| 3447 | 16.96 | 5143 | 74.00 |-22.57| peak
2 26407.731| 22.75 | 16.96 | 39.71 54.00 |-14.29] AVG
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen P.R.China Fax:+86-0755-26503396
Job No.:  YULIAH #603 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2015/05/09
Temp.( C)YHum.(%) 23 C/48% Time;
EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PEI
Mode: TX 2462MHz Distance: 3m
Model:  NS-P16AT08
Manufacturer:
Note:  802.11n HT20
900  dBuV/m
limit1: —_
80
70
60
50
40
1
1 U U
B 1 1 U U
0.0 ;
18000.000 20000 26500.0MHz
Freq. Reading | Factor Result Limit  |Margin Height | Degree
No- | (MHz) | (@Buvim) | (dB) | (dBuvim) | (dBuvim)| (dB) | P | tem) | (deg) | Remark
1 26448.699( 34.54 16.93 51.47 74.00 |[-22.53| peak
2 26448.699( 22.80 16.93 39.73 54.00 |[-14.27| AVG
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Test Plot of Band Edge of 802.11n HT20

ACCURATE TECHNOLOGY CO,, LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.:  YULIAH #440
Standard: FCC (Band Edge)
Testitem: Radiation Test

Mode: TX 2412MHz
Model:  NS-P16AT08
Manufacturer:

Temp.( C)YHum.(%) 23 C/48%
EUT: Insignia Flex 8" WiFi Android Tablet

Polarization:

Power Source: AC 120V/60Hz
Date: 2015/05/09

Time:

Engineer Signature: PEI

Distance:

3m

Horizontal

Note:  802.11n HT20

[0.0 dBuV¥/m
Timit1: e

a0

70

60

50

40

30

20

10

0.0

2310.000 2390.0 MHz

Freq. Reading | Factor Result Limit {Margin Height | Degree

No- | MHz) | (dBuvim)| (dB) | (dBuvim) |(dBuvim)| (dB) | P | em) | (deq) | Remark
1 2390.000] 6919 | -7.53 | 6166 | 74.00 |-12.34] peak
2 2390.000] 57.02 | 753 | 4949 | 5400 | -451| AVG

Page:

1
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.:  YULIAH #439 Polarization:  Vertical
Standard: FCC (Band Edge) Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2015/05/09
Temp.( C)YHum.(%) 23 C/48% Time:
EUT: Insignia Fiex 8" WiFi Android Tablet Engineer Signature: PEI
Mode: TX 2412MHz Distance: 3m
Model:  NS-P16ATO8
Manufacturer:
Note:  802.11n HT20
90.0  dBuWV/m
limit1 s
limit2: —
1 S U U U
70
60
50
40
1 U U
5 ’
11 U P
0.0
2310.000 2390.0 MHz
Freq. Reading Factor Result Limit |Margin Height | Degree
No- | (MHz) | (dBuVim) | (dB) | (dBuVim) |(dBuVim)| (dB) | "= | (cm) | (seg) | Remerk
2389.920| 67.66 -7.53 60.13 74.00 |-13.87| peak
2 2389.920| 54.86 -7.53 47.33 54.00 | 6.67| AVG
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.:  YULIAH #445 Polarization:  Horizontal
Standard: FCC (Band Edge) Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2015/05/09
Temp.( C)yHum.(%) 23 C/48% Time:
EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PEl
Mode: TX 2462MHz Distance: 3m
Model: NS-P16AT08
Manufacturer:
Note:  802.11n HT20
900  dBuV/m
fimit1: e
fimit2: —
B0 oo U et
70
60
50
40
30 | e
20 et e
B U NP
0.0
2483500 2500.0 MHz
Freq. Reading | Factor Result Limit |Margin Height | Degree
No- | MHz) | (dBuvim)| (dB) | (dBuvim) |(dBuvim)| (@B) | " | cm) | eq) | Reme
1 2483.500| 66.64 -7.37 59.27 74.00 |-14.73| peak
2 2483.500| 54.03 -7.37 46.66 54.00 | -7.34| AVG
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: YULIAH #446 Polarization:  Vertical
Standard: FCC (Band Edge) Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2015/05/09
Temp.( C)Hum.(%) 23 C/48% Time:
EUT: Insignia Fiex 8" WiFi Android Tablet Engineer Signature: PE!
Mode: TX 2462MHz Distance: 3m
Model:  NS-P16AT08
Manufacturer:
Note:  802.11n HT20

90.0  dBuV/m

limit1: —
fimit2: —

71 U O

70

60

50

40

30

1 T U

1 QU

00

2483.500 25000 MHz
Freq. Reading | Factor Result Limit  |Margin Height | Degree
No- | MHz) | (@Buvim) | (dB) | (dBuvim) |(dBuvim)| (dB) | P | em) | weq) | Remark
2483.500{ 64.95 -7.37 57.58 74.00 |-16.42| peak

2 2483.500| 52.33 -7.37 44.96 54.00 | -9.04 | AVG
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Test Plot of Spurious Emission of 802.11n HT40

ACCURATE TECHNOLOGY CO.,LTD

FCC Class B 3m Radiated

EUT: Insignia Flex 8" WiFi Android Tablet M/N:NS-P16AT08
Manufacturer:
Operating Condition: TX 2422MHz
Test Site: 2% Chamber
Operator: LAN
Test Specification: AC 120V/60Hz
Comment : X
SCAN TABLE: "LFRE Fin"
Short Description: _SUB_STD VTERM2 1.70
Start Stop Step Detector Meas. IF Transducer
Frequency Fregquency Width Time Bandw.
9.0 kHz 150.0 kHz 100.0 Hz QuasiPeak 1.0 s 200 Hz 1516M
150.0 kHz 30.0 MHz 5.0 kHz QuasiPeak 1.0 s 8 kHz 1516M
Level [dBuA/m]
130 ps -~ T
100 - - ;
8o :
60| : 475 :
| o=
20} - Co ; ; ‘
o;y?ww3ﬁﬁwwﬂ$, i Ity D e S
20 - - — — : :
9k 20k 30k 40k 60k 100k 200k 300k 500k 700k 1M 2M  3M 4M M 10M

Frequency {Hz]

30M

—MES K-0418-4€ pre
memmemceme ,LIM LRFE-1
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ACCURATE TECHNOLOGY CO.,LTD

FCC Class B 3m Radiated

EUT: Insignia Flex 8" WiFi Android Tablet M/N:NS-P1GATOS
Manufacturer:
Operating Condition: TX 2422MHz
Test Site: 2# Chamber
Operator: LAN
Test Specification: AC 120V/60Hz
Comment : Y
SCAN TABLE: "LFRE Fin"
Short Description: _SUB_STD_VTERM2 1.70
Start Stop Step Detector Meas. iF Transducer
Frequency Frequency Width Time Bandw.
9.0 kHz 150.0 kHz 100.0 Hz QuasiPeak 1.0 s 200 Hz 1516M
150.0 kHz 30.0 MHz 5.0 kHz QuasiPeak 1.0 s 9 kHz 1516M
Level [dBut/m]
130

e g,
W,
R e e

S

9k 20k 30k 40k

200k 300k 500k 700k 1M M
Frequency [Hz]

60k 100k

—-—— MES

K-0418-47 pre
| cme 1, THM

LRFE-1
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ACCURATE TECHNOLOGY CO.,LTD

FCC Class B 3m Radiated

EUT: Insignia Flex 8" WiFi Android Tablet M/N:NS-P16ATOS
Manufacturer:

Operating Condition: TX 2422MHz

Test Site: 2# Chamber

Operator: LAN

Test Specification: AC 120V/60Hz

Comment : Z

SCAN TABLE: "LFRE Fin"

Short Description: _SUB_STD_VTERM2 1.70

Start Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw.

9.0 kHz 150.0 kHz 100.0 Hz QuasiPeak 1.0 s 200 Hz 1516M
150.0 kBz 30.0 MHz 5.0 kHz QuasiPeak 1.0 s 9 kHz 1516M

Level [dBut/m]

130

1001 -
80| -
60|

: ' e - g g
PR : : [ e g :
ol : . W

9k 20k 30k 40k 60k 100k 200k 300k 500k 700k 1M 2M  3M 4M &M 10M 30M
Frequency [Hz]

--—-—-MES K-0418-48 pre
e LM LRFE-1
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ACCURATE TECHNOLOGY CO.,LTD
FCC Class B 3m Radiated

EUT: Insignia Flex 8" WiFi Android Tablet M/N:NS-P16ATO0S
Manufacturer:

Operating Condition: TX 2437MHz

Test Site: 2# Chamber

Operator: LAN

Test Specification: AC 120V/60Hz

Comment : X

SCAN TABLE: "LFRE Fin"

Short Description: _SUB _STD VTERM2 1.70

Start Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw.

9.0 kHz 150.0 kHz 100.0 Hz QuasiPeak 1.0 s 200 Hz 1516M
150.0 kHz 30.0 MHz 5.0 kHz QuasiPeak 1.0 s 9 kHz 1516M

Level [dBus/m]

130 s

100+t -
80 -

601 -

Frequency [Hz]

0] : : :
20| - : - i
T, ey
o - e Y S I S S e T
0Lt 1 L ' - I
o 20k 30k 40k 60k 100k 200k 300k 500k 700k 1M M 3M 4AM 6M  10M 30M

—--—-MES K-0418-49_pre
LIM LRFE-1
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ACCURATE TECHNOLOGY CO.,LTD

FCC Class B 3m Radiated

EUT: Insignia Flex 8" WiFi Android Tablet M/N:NS-P16ATO08
Manufacturer:

Operating Condition: TX 2437MHz

Test Site: 2# Chamber

Operator: LAN

Test Specification: AC 120V/60Hz

Comment : Y

SCAN TABLE: "LFRE Fin"

Short Description: _SUB_STD_VTERM2 1.70

Start Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw.

9.0 kHz 150.0 kHz 100.0 Hz QuasiPeak 1.0 s 200 Hz 1516M
150.0 kHz 30.0 MHz 5.0 kHz QuasibPeak 1.0 s 9 kHz 1516M

Level [dBuA/m]

130 s

20k 30k 40k 60k 100k 200k 300k 500k 700k 1M 2M 3M 4M  6M 10M 30M
Frequency [Hz]

— - -MES K-0418-50_pre
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ACCURATE TECHNOLOGY CO.,LTD
FCC Class B 3m Radiated

EUT: Insignia Flex 8" WiFi Android Tablet M/N:NS-PLl6ATO0S8
Manufacturer:
Operating Condition: TX 2437MHz
Test Site: 2# Chamber
Operator: LAN
Test Specification: AC 120V/60Hz
Comment : Z
SCAN TABLE: "LFRE Fin"
Short Description: _SUB_STD_VTERMZ2 1.70
Start Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw.
9.0 kHz 150.0 kHz 100.0 Hz QuasiPeak 1.0 s 200 Hz 151eM
150.0 kHz 30.0 MHz 5.0 kHz QuasiPeak 1.0 s S kHz 1516M
Level [dBuA/m]

O
e g

20k 30k 40k 6

0k 100k 200k 300k 500k 700k 1M

Frequency [Hz]

2M

- MES K-0418-51_pre
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ACCURATE TECHNOLOGY CO.,LTD

FCC Class B 3m Radiated

EUT: Insignia Flex 8" WiFi Android Tablet M/N:NS-P16ATO08
Manufacturer:
Operating Condition: TX 2452MHz
Test Site: 2# Chamber
Operator: LAN
Test Specification: AC 120V/60Hz
Comment : X
SCAN TABLE: "LFRE Fin"
Short Description: _SUB_STD VTERM2 1.70
Start Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw.
9.0 kHz 150.0 kHz 100.0 Hz QuasiPeak 1.0 s 200 Hz 1516M
150.0 kHz 30.0 MHz 5.0 kHz QuasiPeak 1.0 s 9 kHz 1516M
Level [dBuA/m]

-y
g

i B TV )
o i Coe T e S P
-20 . ! .
Sk 20k 30k 40k 60K 100k 200k 300k 500k 700k 1M 2M 3M 4M M 10M 30M
Frequency [HZ]
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ACCURATE TECHNOLOGY CO.,LTD

FCC Class B 3m Radiated

EUT:

Manufacturer:
Operating Condition:
Test Site:

Operator:

Test Specification:
Comment :

Insignia Flex 8" WiFi Android Tablet M/N:NS-P16AT08

TX 2452MHz
2# Chamber
LAN

AC 120V/60Hz
Y

SCAN TABLE: "LFRE Fin"
Short Description: _SUB_STD_VTERM2 1.70
Start Stop Step Detector Meas. IF Transducer
Frequency Freguency Width Time Bandw.
9.0 kHz 150.0 kHz 100.0 Hz QuasiPeak 1.0 s 200 Hz 151e6M

150.0 kHz 30.0 MHz 5.0 kHz QuasiPeak 1.0 s 9 kHz 1516M

Leve! [dBuA/m]
130

00| :
80| - -
e
Q|-

g 1
g

9k 20k 30k 40k

60k 100k 200k 300k 500k 700k 1M 24 3M 4M  BM 10M
Frequency [Hz]

30M

—-—-—-MES K-0418-53 pre
msss I} LRFE-1
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Test Report No. Page 132 of 226

ACCURATE TECHNOLOGY CO.,LTD

FCC Class B 3m Radiated

EUT: Insignia Flex 8" WiFi Android Tablet M/N:NS-P16ATOS
Manufacturer:

Operating Condition: TX 2452MHz

Test Site: 2# Chamber

Operator: LAN

Test Specification: AC 120V/60Hz

Comment : Z

SCAN TABLE: "LFRE Fin"

Short Description: _SUB_STD_VTERMZ 1.70

Start Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw.

9.0 kHz 150.0 kHz 100.0 Hz QuasiPeak 1.0 s 200 Hz 151eM
150.0 kHz 30.0 MHz 5.0 kHz QuasiPeak 1.0 s 9 kHz 1516eM

Leve! [dBuA/m]
130 e N - - - ; P E - . T

I e e T L, CPN !

& ! .
A y IS

el

Sk 20k 30k 40k 60k 100k 200k 300k 500k 700k 1M 2M  3M 4aM 6M 10M 30M
Frequency [Hz}

< - MES  K-0418-54_pre
omomcesase L,IM  LRFE-1
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: YULIAH #373
Standard: FCC Class B 3M Radiated
Test item: Radiation Test

Polarization:
Power Source: AC 120V/60Hz
Date: 2015/05/09

Horizontal

Temp.( C)YHum.(%) 23 C/48% Time:
EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PEI
Mode: TX 2422MHz Distance: 3m
Model:  NS-P16AT08
Manufacturer:
Note:  802.11n HT40

700  dBuW/m

H Timit1: —

60

50 |--

a0

30

2 fo SRR S~

“"“‘WW‘«W o b

L e e I A A S

0.9 : : S ; : : N

30.000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz

Freq. Reading Factor Result Limit  [Margin Height | Degree
No- | MHz) | (dBuvim) | (dB) | (dBuVim) |(dBuvim)| (dB) | | (cm) | (deq) | Remak
1 181.2834| 4245 -13.28 29.17 43.50 |[-14.33] QP
Page: 1 http:/ .atc-lab.com
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ACCURATE TECHNOLOGY CO,, LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: YULIAH #372 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2015/05/09
Temp.( C)YHum.(%) 23 C/48% Time:
EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PE|
Mode: TX 2422MHz Distance: 3m
Model:  NS-P16AT08
Manufacturer:
Note:  802.11n HT40
700  dBuV/m
: timit1: —
60
50
10
0
20
10
0.0 : : P : : : : e
30,000 40 S0 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree
No- | mHz) | (dBuv/im) | (dB) | (dBuVim) |(dBuvim)| (dB) | P | cm) | (degy | Remark
1 37.9450| 35.33 -11.08 24.25 40.00 |[-15.75| QP
2 80.0806| 40.18 -16.49 23.69 40.00 |-16.31| QP

Page:

1

http://www.atc-lab.com
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: YULIAH #374 Polarization:  Horizontal

Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz

Testitem: Radiation Test Date: 2015/05/09

Temp.( C)/Hum.(%) 23 C/48 % Time:

EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PEl

Mode: TX 2437MHz Distance: 3m

Model:  NS-P16AT08

Manufacturer:

Note:  802.11n HT40

700 dBuVW/m

limit1: —

40

20

10

30.000 4‘0 50 él'l 7’[] éﬂ — ‘ éUU iuﬂ 500 éﬂﬂ ;ﬂﬂ l]ﬂﬁo.n MHz
Freq. Reading Factor Resuit Limit |Margin Height | Degree
No- | MHz) | (dBuVim) | (dB) | (dBuVim) | (dBuVim)| (dB) | P | em) | (deq) | Remark
1 181.9201] 41.33 | -1318 | 28.15 | 4350 |-1535 QP

Page: 1 http://www.atc-lab.com
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: YULIAH #375 Polarization:  Vertical

Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz

Test item: Radiation Test Date: 2015/05/09

Temp.( C)YHum.(%) 23 C/48% Time:

EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PEI

Mode: TX 2437MHz Distance: 3m

Model:  NS-P16AT08

Manufacturer:

Note:  802.11n HT40

70.0 dBu¥/m
| limit1: —_

1]

40

0.0 H H H H H H H \ \ i ' '
30.000 40 50 50 7"0 80 300 iﬂn 500 600 700 IUII]U.U MHz
Freq. Reading | Factor Result Limit  [Margin Height | Degree
No- | MHz) | (dBuvim) | (dB) | (dBuVim) |(dBuvim)| (dB) | P | (em) | (deq) | Remak
1 38.0762] 3541 | 1111 | 2430 | 40.00 |-15.70] QP
2 80.6441] 4064 | -16.36 | 2428 | 40.00 |-1572| QP

Page: 1 http://www.atc-lab.com
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber

F1,Bidg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: YULIAH #377 Polarization:  Horizontal

Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz

Testitem: Radiation Test Date: 2015/05/09

Temp.( C)/Hum.(%) 23 C/48% Time:

EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PEI

Mode: TX 2452MHz Distance: 3m

Model:  NS-P16AT08

Manufacturer:

Note:  802.11n HT40

700 dBuV/m
H limit1: —
60
50
0
£
20
10
0o ; ; R : : : : R
30000 40 50 60 70 80 300 400 500 60D 700 1000.0 MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree
No- | (mHz) | (dBuVim) | (dB) | (dBuVim) |(dBuVim)| (dB) | ™| cm) | (deg) | REme
1 181.2834] 43.61 -13.28 30.33 43.50 |-13.17| QP

Page: 1 http://Awww.atc-lab.com
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber

F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: YULIAH #376 Polarization:  Vertical

Standard: FCC Ciass B 3M Radiated Power Source: AC 120V/60Hz

Testitem: Radiation Test Date: 2015/05/09

Temp.( CYyHum.(%) 23 C/48% Time:

EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PE|

Mode: TX 2452MHz Distance: 3m

Model:  NS-P16AT08

Manufacturer:

Note:  802.11n HT40

700  dBuV/m
: limit1: —

40

10

0.0 H H H H H H | H H ' | H
30.000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree
No- | (MHz) | (dBuvim) | (dB) | (dBuvim) |(dBuvim)| (@B) || cm) | (deg) | Remak
1 37.1550| 35.88 | -10.90 | 2498 | 40.00 |-15.02] QP
2 80.3619| 4013 | 1643 | 23.70 | 4000 |-16.30] QP

Page: 1 http:/iwww.atc-lab.com
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber

F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.. YULIAH #448 Polarization:  Horizontal

Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz

Testitem: Radiation Test Date: 2015/05/09

Temp.{ C)YHum.(%} 23 C/48% Time:

EUT: Insignia Flex 8" WIiFi Android Tablet Engineer Signature: PEI

Mode: TX 2422MHz Distance: 3m

Model:  NS-P16AT08

Manufacturer:

Note:  802.11n HT40

b

70

S50

40

100

0.0 dBuV/m

limit1: —

30
20 ; ; : : R A S
1000.000 2000 3000 5000 6000 7000 BOGD 000 8000.0MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree

No- | MHz) | (dBuVim)| (dB) | (dBuV/m) |(dBuVim)| (dB) |°®°®| (cm) | (seq) | REmerk
1 2422.000| 94.37 -7.40 86.97 / / peak
2 4844.355] 48.02 -0.07 47.95 74.00 |-26.05| peak
3 4844.355] 40.18 -0.07 40.11 54,00 |[-13.88] AVG

Page: 1 http://www.atc-lab.com
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: YULIAH #447 Polarization:  Vertical

Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz

Testitem: Radiation Test Date: 2015/05/09

Temp.( C)yHum.(%) 23 C/48% Time:

EUT: Insignia Flex 8” WiFi Android Tablet Engineer Signature: PE)

Mode: TX 2422MHz Distance: 3m

Model:  NS-P16AT08

Manufacturer:

Note:  802.11n HT40

1100 dBuV/m
limit1: —

40

30

20.0 H H H H ) H H ' {
1000.000 2000 3000 ) 5000 6000 7000 8000 9000 18000.0 MHz
Freq. Reading | Factor Result Limit  |Margin Height | Degree
No- | (mHz) | (@Buvim) | (dB) | (dBuVim) | (dBuVim)| (@B) | "% | (em) | (deg) | Remerk
1 2422.000| 94.48 | -7.40 | 87.08 7 T | peak
4844258 5032 | -0.07 | 5025 | 74.00 |-23.75| peak
3 4844258| 4179 | 007 | 4172 | 54.00 |-12.28] AVG

Page: 1 http://www.atc-lab.com
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber

F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: YULIAH #452 Polarization:  Horizontal

Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz

Testitem: Radiation Test Date: 2015/05/09

Temp.( C)Y/Hum.(%) 23 C/48% Time:

EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PE|

Mode: TX 2437MHz Distance: 3m

Model: NS-P16AT08

Manufacturer:
Note:  802.11n HT40

1100 dBuV/m

limit1: —
100 Joooeiam et
%0
80
70
60
50
)
0
20.0 : : : ; : S
1000.000 2000 3000 5000 6000 7000 80003000 18000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- b MHz) | (dBuv/im) | (dB) | (dBuV/im) |(dBuVim)| (dB) | "o | (em) | (degy | Remark
1 2437.000] 93.62 -7.36 86.26 / / peak
4874.360| 47.81 0.09 47.90 74.00 |[-26.10| peak
3 4874.360| 40.23 0.09 40.32 54.00 |-13.68] AVG

Page: 1 http:/Aww.atc-lab.com
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Test Report No. Page 142 of 226

ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber

F1,Bidg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: YULIAH #451 Polarization:  Vertical

Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz

Testitem: Radiation Test Date: 2015/05/09

Temp.( CYyHum.(%) 23 C/48% Time:

EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PEIl

Mode: TX 2437MHz Distance: 3m

Model:  NS-P16AT08

Manufacturer:

Note:  802.11n HT40

1100 dBuV/m

fimit1: —

40

30
208 : : : ; ; L
1000.000 2000 3000 5000 6000 7000 80009000 18000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree

No- | MHz) | (dBuvim)| (dB) | (dBuVim) | (dBuVim)| (dB) | P | emy | (deg) | Rem
7 2437.000] 94.39 | -7.36 | 87.03 / 7| peak
2 2874.359| 47.82 009 | 47.91 7400 |-26.00| peak
3 4874.359| 40.06 0.09 | 4015 54.00 |-13.85] AVG

Page: 1 http://www.atc-lab.col
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bidg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: YULIAH #453 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2015/05/09
Temp.{ C)/Hum.(%) 23 C/48% Time:
EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PEIl
Mode: TX 2452MHz Distance: 3m
Model:  NS-P16AT08
Manufacturer:
Note:  802.11n HT40

1100 dBuV/m

limit1: —_—

1 SR U Ut ST U AU UUUU: SUUURUE AU RUUS ST S U S UU USRS

90

80

70

60

50

40

30

00 Lo

1000.000 2000 3000 5000 6000 7000 8000 9000 18000.0 MHz
Freq. Reading Factor Result Limit |Margin Height | Degree

No- | MHz) | (@BuVim) | (dB) | (dBuvim) |(dBuVim)| (dB) | P | (em) | eg) | Rema
1 2452.000f 94.76 -7.33 87.43 / / peak
2 4904.378| 48.45 0.25 48.70 74.00 |-25.30| peak
3 4804.378| 40.95 0.25 41.20 54,00 |[-12.80] AVG

Page: 1 http://www.atc-lab,
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.:  YULIAH #454 Polarization:  Vertical

Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz

Testitem: Radiation Test Date: 2015/05/09

Temp.{ CyHum.(%) 23 C/48% Time:

EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PEIl

Mode: TX 2452MHz Distance: 3m

Model:  NS-P16ATO08

Manufacturer:

Note:  802.11n HT40

110.0 dBu¥/m

40

30

200 ; : : : : b

1000.000 2000 3000 5000 G000 7000 80003000 18000.0MHz
Freq. Reading Factor Resuit Limit |Margin Height | Degree

No- | MHz) | (@Buvim)| (dB) | (dBuvim) |(aBuvim)| (@B) | P%% | em | (deq) | Remark
1 2452.000( 93.84 -7.33 86.51 / / peak
2 4904.368| 47.99 0.25 48.24 74.00 |[-25.76| peak
3 4904.368| 40.30 0.25 40.55 54.00 |-13.45| AVG

Page: 1 http://www.atc-lab.com
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b  ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: YULIAH #8605

Test item: Radiation Test

Standard: FCC Class B 3M Radiated

Polarization:

Horizontal
Power Source: AC 120V/60Hz
Date: 2015/05/09

Temp.( C)YHum.(%) 23 C/48% Time:
EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PEI
Mode: TX 2422MHz Distance: 3m
Model:  NS-P16AT08
Manufacturer:
Note: 802.11n HT40
800 dBWV/m
Timit1: -
1 O
FO oo ...........................................................................................
60
L1 1 O P U k
40
30
20
B 11 N ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,
0.0
18000.000 20000 26500.0MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | MHz) | (dBuVim)| (dB) | (dBuVim) |(dBuVim)| (dB) | P | em) | (weg) | Remerk
1 26407.731| 35.40 16.50 51.80 74.00 |[-22.10| peak
2 26407.731| 22.72 16.50 39.22 54.00 |[-14.78| AVG

Page: 1

http://www.atc-lab.com
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg.A.Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: YULIAH #606 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2015/05/09
Temp.{ C)YHum.(%) 23 C/48% Time:
EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PEI
Mode: TX 2422MHz Distance: 3m
Model:  NS-P16ATO8
Manufacturer:
Note:  802.11n HT40

80.0 dBu¥/m

limit1 —

80

70

60

40

RPN

20 b e e e

1 e B ..

0.0 :

18000.000 20000 26500.0MHz
Freq. Reading | Factor Resuilt Limit  |Margin Height | Degree

No- | MHz) | (aBuv/im)| (dB) |(dBuVim) |(dBuvim)| (@B) || (cm) | (deq) | Reme
1 26407.731 35.23 16.96 52.19 74.00 |[-21.81| peak
2 26407.731 22.9 16.96 39.87 54.00 |[-14.13| AVG

Page: 1 http://iwww.atc-lab.com




Produkte

Products
Priufbericht - Nr.: 17048716 002 Seite 147 von 226
Test Report No. Page 147 of 226

ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503280
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: YULIAH #608 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2015/05/09
Temp.( C)Hum.(%) 23 C/48 % Time:
EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PEI
Mode: TX 2437MHz Distance: 3m
Model:  NS-P16AT08
Manufacturer:
Note:  802.11n HT40

30,0 dBuV¥/m

limit1: —

80

70

60

50

40

30

20

T ¢ T U VUSRI,

0.0 :

18000.000 20000 26500.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree

No- | MHz) | (@Buvim) | (dB) | (dBuvim) |(dBuvim)| (aB) | P | (em) | (deg) | Remar
1 26397.499| 35.14 16.50 51.64 74.00 |-22.36| peak
2 26397.499| 22.62 16.50 39.12 54.00 (-14.88] AVG

Page: 1 hitp://www.atc-lab.com
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.:  YULIAH #607

Testitem: Radiation Test

Mode: TX 2437MHz

Model:  NS-P16ATO08
Manufacturer:

Standard: FCC Class B 3M Radiated

Temp.( CYHum.(%) 23 C/48%
EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PEIl

Polarization:  Vertical

Power Source: AC 120V/60Hz
Date: 2015/05/09

Time:

Distance: 3m

Note:  802.11n HT40

80.0 dBuV/m

fimit1: —
80
70
B0
50
40
1 T U oDV PR
20 b T See..
A0 oo : ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,
0.0
18000.000 20000 26500.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | MHz) | (dBuVim)| (dB) | (dBuV/im) |(dBuVim)| (dB) | P | em) | (seq) | RO
1 26469.208| 34.55 16.92 51.47 74,00 |-22.53| peak
2 26469.208| 22.59 16.92 39.51 54.00 |-14.49| AVG

Page: 1 http://www, atc-lab.c
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: YULIAH #609 Polarization:  Horizontal
Standard: FCC Ciass B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2015/05/09
Temp.{ CYHum.(%) 23 C/48% Time:
EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PEI
Mode: TX 2452MHz Distance: 3m
Model:  NS-P16ATO08
Manufacturer:
Note:  802.11n HT40
90.0  dBuY/m
limit): —_
80
70
60
50
40
1 VP
20 b i l .........................................................................................
B Y T N ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,
0.0 :
18000.000 20000 26500.0MHz
Freq. Reading | Factor Result Limit |Margin Height | Degree
No- | MHz) | (dBuvim)| (dB) |(dBuvim) |(@Buvim)| (d@B) | °®° | em) | (deg) | Rem
26500.000| 34.72 16.50 51.22 74.00 |-22.78| peak
2 26500.000{ 23.12 16.50 39.62 54.00 |-14.38| AVG
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503280
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: YULIAH #6810 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2015/05/09
Temp.( C)YHum.(%) 23 C/48% Time:
EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PEl
Mode: TX 2452MHz Distance: 3m
Model:  NS-P16AT08
Manufacturer:
Note:  802.11n HT40

0.0  dBuv/m

limit1: —

70

60

50

40

a0

20

10

0.0 :

18000.000 20000 26500.0MHz
Freq. Reading | Factor Result Limit |Margin Height | Degree
No- | MHz) | (dBuvim) | (dB) | (dBuVim) |(dBuvim)| (dB) | P | em) | (deg) | Reme
26366.825{ 34.18 16.99 51.17 74.00 |[-22.83| peak

2 26366.825| 22.71 16.99 38.70 54,00 |[-14.30] AVG
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Test Plot of Band Edge of 802.11n HT40

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg.A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: YULIAH #449
Standard: FCC (Band Edge)
Testitem: Radiation Test

Mode: TX 2422MHz
Model:  NS-P16ATO08
Manufacturer:

Temp.( C)Hum.(%) 23 C/48%
EUT: Insignia Flex 8" WiFi Android Tablet

Polarization:  Horizontal

Power Source: AC 120V/60Hz

Date: 2015/05/09
Time:

Engineer Signature: PEl

Distance: 3m

Note:  802.11n HT40

80.0 dBuV/m
fimit1: e
limit2; _—
71
70
60
50
40
3o
1+ T O R
B0 oo ]
0.0
2310.000 2390.0 MHz
Freq. Reading | Factor Result Limit  [Margin Height | Degree
No- | (MHz) | (dBuV/im)| (dB) | (dBuvim) |(dBuvim)| (dB) | P®°%* | em) | (deg) | Remak
1 2389.920| 68.09 | -753 | 6056 | 7400 |-13.44] peak
2 2389.920| 5651 | -7.563 | 4898 | 5400 |-502| AVG
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.:  YULIAH #450 Polarization:  Vertical
Standard: FCC (Band Edge) Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2015/05/09
Temp.( C)/Hum.(%) 23 C/48% Time:
EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature:  PEI
Mode: TX 2422MHz Distance: 3m
Model:  NS-P16ATO08
Manufacturer:
Note:  802.11n HT40

00  dBuV/m

limit1: e
limit2: —

1 PN

70

60

50

40

£l

1

e 1 VPPN

0.0

2310.000 2380.0 MHz
Freq. Reading | Factor Result Limit  {Margin Height | Degree

No. | MHz) | (dBuvim)| (@B) | (dBuvim) |(@Buvim)| (@B) | =@ | (cm) | (weg) | Remark
1 2390.000] 66.48 -7.53 58.95 74.00 |[-15.05| peak
2 2390.000| 54.58 -7.53 47.05 54.00 | -6.95 | AVG
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber

F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503280
Science & Industry Park,Nanshan Shenzhen, P.R.China Fax:+86-0755-26503396

Job No.: YULIAH #456 Polarization:  Horizontal

Standard: FCC (Band Edge) Power Source: AC 120V/60Hz

Testitem: Radiation Test Date:; 2015/05/09

Temp.( C)YHum.(%) 23 C/48% Time:

EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PE!

Mode: TX 2452MHz Distance: 3m

Model: NS-P16AT08

Manufacturer:

Note:  802.11n HT40

90.0 dBuV/m

a0

70

60

50

40

30 feeeme et eeeee e eee s ee e amen e e enrnsem s emennnarenr e e e,

S

10 e et e

0.0

2493.500 2500.0 MHz

No. (';/rlf-l(;) 5533/""% F<3‘§§’ ' (dgii/u/lrtn) (déLn\q/i/tm) M(ffé’)i" Detector F:irgr;“ longy | Remark
1 2483533| 6664 | -7.37 | 59.27 7400 |-14.73] peak
2 2483533 5486 | -7.37 | 4749 5400 | -6.51| AVG
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber

F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: YULIAH #455 Polarization:  Vertical

Standard: FCC (Band Edge) Power Source: AC 120V/60Hz

Testitem: Radiation Test Date: 2015/05/09

Temp.( CyYyHum.%) 23 C/48 % Time:

EUT: insignia Flex 8" WiFi Android Tablet Engineer Signature: PE!

Mode: TX 2452MHz Distance: 3m

Model:  NS-P16AT08

Manufacturer:

Note:  802.11n HT40

90,0 dBu¥/m
T RPN .
T oo e
60
50
40
1+ R R
U
T T
00
2483.500 2500.0 MHz
Freq. Reading | Factor Result Limit  |Margin Height | Degree
No- | MHz) | (@Buvim) | (dB) | (dBuVim) | (@BuVim)| (dB) | P | (cm) | (seg) | Remak
1 2483500 66.01 | -7.37 | 5864 | 7400 |-15.36| peak
2 2483500 5435 | -7.37 | 46.98 | 54.00 | -7.02| AVG
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Test Plot of Spurious Emission of above 1GHz for IC of 802.11b

ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: YULIAH #504 Polarization:  Horizontal

Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz

Test item: Radiation Test Date: 2015/05/09

Temp.( CYHum.(%) 23 C/48% Time:

EUT: Insignia Flex 8" Wifi Android Tablet Engineer Signature: PEI

Mode: TX 2412MHz Distance: 3m

Model:  NS-P16ATO08

Manufacturer:

Note:  802.11b

1100 dBuV/m

limit1: —

100

a0

80

70

50

40

0

20.0 N H i H | ' H H !
1000.000 éﬂﬂﬂ 3000 5["]0 éﬂUU 7000 8000 3000 18000.0MHz
Freg. Reading Factor Result Limit  |Margin Height | Degree
No- | MHz) | (@Buim) | (@B) |(dBuvim) |(dBuvim)| (dB) | P | em) | (degy | Remark
1 2412.000| 9546 | 743 | 88.03 7 7| peak
2 4824.271| 4899 | -0.19 | 48.80 74.00 |-25.20] peak
3 2824271 4126 | -019 | 41.07 | 54.00 |-12.93] AVG
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ACCURATE TECHNOLOGY CO,, LTD. Site: 2# Chamber

F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: YULIAH #503 Polarization:  Vertical

Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz

Testitem: Radiation Test Date: 2015/05/09

Temp.( C)YHum.(%) 23 C/48% Time:

EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PEI

Mode: TX 2412MHz Distance: 3m

Model:  NS-P16AT08

Manufacturer:

Note:  802.11b

1100  dBuV/m

limit1: —

100

90

a0

70

[21]

50

40

30

20.0 : : ! : ‘ [
1000.008 2000 3000 5000 6000 7000 6000 9000 18000.0MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree
No- | MHz) | (@Buvim)| (@B) |(dBuvim) |(@Buvim)| (dB) | ¥ | (em) | (deg) | Remark
2412.0001 94.53 -7.43 87.10 / / peak
2 4824.250f 47.91 -0.19 47.72 74.00 |-26.28] peak
3 4824.250] 40.45 -0.19 40.26 54.00 |-13.74| AVG
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: YULIAH #508 Polarization:  Horizontal

Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz

Testitem: Radiation Test Date: 2015/05/09

Temp.( CYHum.(%) 23 C/48% Time:

EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PEI

Mode: TX 2437MHz Distance: 3m

Model:  NS-P1B6AT08

Manufacturer:

Note:  802.11b

1100 dBuV/m

100

a0

70

50

40

30

20.0 : : : : : o
1000.000 2000 3000 5000 6000 7000 800D 9000 18000.0MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree
No- | (MHz) | (dBuvim)| (dB) | (dBuVim) |(dBuvim)| (dB) | P | (m) | (egy | Remak
1 2437.000| 94.38 -7.36 87.02 / / peak
4874.325 49.50 0.09 49.59 74.00 |-24.41| peak
3 4874.325| 41.85 0.09 41.94 54.00 |-12.06| AVG
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ACCURATE TECHNOLOGY CO,, LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Manufacturer:

Job No.: YULIAH #507
Standard: FCC Class B 3M Radiated
Testitem: Radiation Test
Temp.( CYHum.(%) 23 C/48%

EUT: Insignia Flex 8" WiFi Android Tablet
Mode: TX 2437MHz
Model:  NS-P16AT08

Polarization:
Power Source: AC 120V/60Hz

Date: 2015/05/09

Time:

Vertical

Engineer Signature: PEI

Distance:

3m

Note:  802.11b

110.0 dBuV/m

fimit1: —
DT, B T SN S S RURR U IS SRR
11
80
K]
B0 b S A
L T SRR,
40 b S SR S
W‘W‘Wwi
30 ; ; ;
20.0 ; : ; ; o
100,000 2000 3000 5000 G000 7000 8000 3000 TB000.0MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree
No- | MHz) |(dBuvim)| (dB) | (dBuvim) |(aBuvim)| (aB) | %% | tom) | (deg) | Remark
2437.000] 94.79 -7.36 87.43 / / peak
2 4874.350| 48.89 0.08 48.98 74.00 |-25.02] peak
4874.350| 41.36 0.08 41.45 54.00 |-12.55| AVG
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: YULIAH #509 Polarization:  Horizontal

Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz

Test item: Radiation Test Date: 2015/05/09

Temp.( C)YHum.(%) 23 C/48 % Time:

EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PEI

Mode: TX 2462MHz Distance: 3m

Mode):  NS-P16AT08

Manufacturer:

Note: 802.11b

110.0 dBuV/m

100

20

70

60

50

40

30

20.0 i H ' H N H | H H
1000.000 2000 3000 5000 !;000 7000 8000 9000 18000.0 MHz
Freq. Reading Factor Resuit Limit  [Margin Height | Degree
No- | MHz) | (dBuvim)| (dB) | (dBuVim) |(dBuvim)| (dB) | P | tcm) | weg) | Remark
2462.000] 9428 | -7.35 | 86.93 7 7| peak

4924.268| 48.25 0.34 48.59 74.00 |-25.41] peak
4924.266| 40.68 0.34 41.02 54.00 |[-12.98] AVG
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100

90

80

70

60

ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: YULIAH #510 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2015/05/09
Temp.{ C)Hum.(%) 23 C/48% Time:
EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PEl
Mode: TX 2462MHz Distance: 3m
Model:  NS-P16AT08
Manufacturer:
Note: 802.11b
1100 dBuV/m
fimit1: —_—

50

40

30

20,0 ! N | H H H : H
1000.000 2000 3000 5000 G000 7000 BOOO 9000 18000.0MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- ' mHz) | (dBuvim)| (dB) | (dBuVim) | (aBuvim)| (@B) || em) | (deg) | Remak
7 2462.000| 9554 | -7.35 | 88.19 7 7| peak
2 2924352| 4863 034 | 4897 | 74.00 |-25.03 peak
3 4924.352| 4135 034 | 4169 | 5400 |-12.31] AVG
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: YULIAH #5641
Standard: FCC Class B 3M Radiated
Test item: Radiation Test

Polarization:
Power Source: AC 120V/60Hz
Date: 2015/05/09

Horizontal

Temp.{ C)Hum.(%) 23 C/48% Time:
EUT: Insignia Flex 8" WIiFi Android Tablet Engineer Signature: PEI
Mode: TX 2412MHz Distance: 3m
Model:  NS-P16AT08
Manufacturer:
Note:  802.11b

90.0  dBuV/m

fimit1 —

80

70

50

40

a0

20

10

0.0
18000.000 26500.0MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | MHz) | (daBuvim) | (dB) |(dBuvim) |(dBuvim)| (dB) | PSS | (cm) | (deg) | Remak
26336.188| 35.00 | 1650 | 5150 | 74.00 |-22.50| peak
2 26336.188] 22.83 | 16.50 | 3933 | 5400 |-14.67 AVG
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.:  YULIAH #642 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2015/06/09
Temp.{ C)Hum.(%) 23 C/48% Time:
EUT: Insignia Fiex 8" WiFi Android Tabiet Engineer Signature: PEI
Mode: TX 2412MHz Distance: 3m |
Model:  NS-P16ATO8
Manufacturer:
Note:  802.11b

90.0 dBuV/m

Timit] —

BO forc e ,,,,,, e e e e e e e e e

FO oo ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,

[ 1 ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,

50 WMWMWWWWMWMWWWWWWWWA

B0 b , ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,

1 O U U USRS

{1 T ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, |

0.0 :

18000000 20000 26500.0MHz
Freq. Reading Factor Resuit Limit  [Margin Height | Degree
No- | MHz) | (dBuvim)| (dB) | (dBuVim) | (dBuVim)| (aB) | P | (em) | (eg) | Remark
26428.207| 35.09 16.50 51.59 74.00 (-22.41| peak

2 26428.207| 22.73 16.50 39.23 54.00 |[-14.77| AVG
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bidg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: YULIAH #644 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2015/05/09
Temp.( C)Hum.(%) 23 C/48% Time:
EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PEI
Mode: TX 2437MHz Distance: 3m
Model:  NS-P16AT08
Manufacturer:
Note:  802.11b
900  dBuV/m
limit1 —
B0 b e e
{1 T ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,
(11 e r ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, o
50
40
30
20
10
0.0 ;
18000.000 20000 26500.0 MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree
No- | MHz) | (@Buvim) | (dB) | (dBuVim) |(dBuvim)| (dB) | P | tcm) | (degy | REmerk
26285.205 35.09 17.04 52,13 74.00 |-21.87] peak
2 26285.205| 22.86 17.04 39.90 54.00 |[-14.10f AVG
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: YULIAH #643 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2015/05/09
Temp.( C)YHum.(%) 23 C/48% Time:
EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PEI
Mode: TX 2437MHz Distance: 3m
Model:  NS-P16AT08
Manufacturer:
Note:  802.11b
0.0  dBu/m
limit1 _—

80

70

50

40

i}

20

10

0.0 H
18000.000 20000 26500.0MHz
Freq. Reading | Factor Result Limit  [Margin Height | Degree
No- | MHz) | (aBuv/m) | (dB) | (dBuVim) | (@Buvim)| (aB) || em) | (deg) | Remark
1 26417.967| 3426 | 1695 | 5121 | 7400 |-22.79| peak
2 26417.967| 2265 | 16.95 | 39.60 | 54.00 |-14.40] AVG
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.. YULIAH #645 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date; 2015/05/09
Temp.{ C)YHum.(%) 23 C/48% Time:
EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PE|
Mode: TX 2462MHz Distance: 3m
Model: NS-P16AT08
Manufacturer:
Note:  802.11b
90.0  dBuVW/m
imit1: iy
11 R ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,
£/ T Y ..........................................................................................
L1 P ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,
B e T e S
A0 b ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, 4
B0 f oo ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,
2 | T ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, |
B T 1 Y ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, !
0.0 :
18000.000 20000 26500.0MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree
No- | MHz) | (dBuvim)| (dB) |(dBuvim)|(aBuvim)| (@B) | P | (om) | (deg) | Remark
1 26407.731 35.34 16.50 51.84 74.00 |-22.16| peak
2 26407.731 22.65 16.50 39.15 54.00 |-14.85] AVG
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ACCURATE TECHNOLOGY CO,, LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Manufacturer:

Job No.: YULIAH #646
Standard: FCC Class B 3M Radiated
Test item: Radiation Test
Temp.( CYHum.(%) 23 C/48%
EUT: Insignia Flex 8" WiFi Android Tablet
Mode: TX 2462MHz
Model:  NS-P16AT08

Polarization:
Power Source: AC 120V/60Hz
Date: 2015/05/09
Time:

Engineer Signature:
Distance:

3m

Vertical

PEI

Note:  802.11b

80,0 dBuVY/m
limit1 —
80
70
60
50
40 ;
2
20
0
0.0 ;
18000.000 20000 26500.0MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree
No- | (MHz) | (dBuvim)| (dB) | (dBuVim) |(@Buvim)| (dB) | % | tem) | (degy | Remar®
26500.000 3524 | 1650 | 5174 | 74.00 |-22.26| peak
2 26500.000| 22.77 | 1650 | 3927 | 54.00 |-14.73| AVG
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Test Plot of Band Edge for IC of 802.11b

ACCURATE TECHNOLOGY CO,, LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: YULIAH #505 Polarization:  Horizontal
Standard: FCC (Band Edge) Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2015/05/09
Temp.( CYHum.(%) 23 C/48% Time:
EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PEI
Mode: TX 2412MHz Distance: 3m
Model:  NS-P16ATO08
Manufacturer:
Note:  802.11b
90.0 dBu¥/m
limitd: —
limit2: —
80 .
70
60
50
40
a0
2 | e U S
T 1 T U U
0.e
2310.000 2390.0 MHz
Freq. Reading Factor Result Limit  |{Margin Height | Degree
No- Hz) | (@Buvim) | (dB) | (dBuVim) | (dBuVim)]| (dB) | D% | cm) | (deg) | Remark
2359.840| 52.00 -7.72 44,28 74.00 |-29.72 peak
2 2359.840| 37.22 -7.72 29.50 54.00 |-24.50| AVG
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.:  YULIAH #642 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2015/06/09
Temp.{ C)Hum.(%) 23 C/48% Time:
EUT: Insignia Fiex 8" WiFi Android Tabiet Engineer Signature: PEI
Mode: TX 2412MHz Distance: 3m |
Model:  NS-P16ATO8
Manufacturer:
Note:  802.11b

90.0 dBuV/m

Timit] —

BO forc e ,,,,,, e e e e e e e e e

FO oo ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,

[ 1 ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,

50 WMWMWWWWMWMWWWWWWWWA

B0 b , ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,

1 O U U USRS

{1 T ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, |

0.0 :

18000000 20000 26500.0MHz
Freq. Reading Factor Resuit Limit  [Margin Height | Degree
No- | MHz) | (dBuvim)| (dB) | (dBuVim) | (dBuVim)| (aB) | P | (em) | (eg) | Remark
26428.207| 35.09 16.50 51.59 74.00 (-22.41| peak

2 26428.207| 22.73 16.50 39.23 54.00 |[-14.77| AVG

Page: 1 http://www.atc-lab.com
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bidg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: YULIAH #644 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2015/05/09
Temp.( C)Hum.(%) 23 C/48% Time:
EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PEI
Mode: TX 2437MHz Distance: 3m
Model:  NS-P16AT08
Manufacturer:
Note:  802.11b
900  dBuV/m
limit1 —
B0 b e e
{1 T ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,
(11 e r ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, o
50
40
30
20
10
0.0 ;
18000.000 20000 26500.0 MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree
No- | MHz) | (@Buvim) | (dB) | (dBuVim) |(dBuvim)| (dB) | P | tcm) | (degy | REmerk
26285.205 35.09 17.04 52,13 74.00 |-21.87] peak
2 26285.205| 22.86 17.04 39.90 54.00 |[-14.10f AVG
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: YULIAH #643 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2015/05/09
Temp.( C)YHum.(%) 23 C/48% Time:
EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PEI
Mode: TX 2437MHz Distance: 3m
Model:  NS-P16AT08
Manufacturer:
Note:  802.11b
0.0  dBu/m
limit1 _—

80

70

50

40

i}

20

10

0.0 H
18000.000 20000 26500.0MHz
Freq. Reading | Factor Result Limit  [Margin Height | Degree
No- | MHz) | (aBuv/m) | (dB) | (dBuVim) | (@Buvim)| (aB) || em) | (deg) | Remark
1 26417.967| 3426 | 1695 | 5121 | 7400 |-22.79| peak
2 26417.967| 2265 | 16.95 | 39.60 | 54.00 |-14.40] AVG

Page: 1 hitp://www.atc-lab.com
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Test Plot of Spurious Emission of above 1GHz for IC of 802.11g

ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: YULIAH #513 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2015/05/09
Temp.( C)YHum.(%) 23 C/48% Time:
EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PEI
Mode: TX 2412MHz Distance: 3m
Model: NS-P16AT08
Manufacturer:
Note:  802.11g
1100 dBuWW/m
Timit1: —

100

90

70

60

50

40

30

20.0 H ' H H | | | H
1000.000 2000 3000 5000 6000 7000 8000 9000 ‘ 18000.0MHz
Freq. Reading Factor Resuit Limit  |Margin Height | Degree
No- | MHz) | (dBuvim) | (@B) | (dBuvim) |(dBuvim)| (@B) | % | (cm) | (ceg) | Remerk
1 2412.000] 93.77 | -7.43 | 86.34 7 I | peak
4818.016| 4881 | -022 | 4859 | 74.00 |-2541] peak
3 4818.016| 4109 | 022 | 4087 | 54.00 |-13.13| AVG
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.:  YULIAH #514 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2015/05/09
Temp.( CYHum.(%) 23 C/48% Time:
EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PEI
Mode: TX 2412MHz Distance: 3m
Model: NS-P16AT08
Manufacturer:
Note:  802.11g
110.0 dBuV/m
limit1: —
100
90
80
70 E
50
50
w© B SO poors: # e
e S A A
20 : : : : Lo
200 : : ; : R
1000.000 2000 3000 5000 6000 7000 BOOO 9000 18000.0MHz
Freq. Reading | Factor Result Limit  [Margin Height | Degree
No- | Mhz) | (aBuvim)| (dB) | (dBuvim) |(dBuvim)| (dB) | S | tem) | (deg) | Remare
2412.000| 94.46 -7.43 87.03 / / peak
4824.285| 49.86 -0.19 49.67 74.00 |-24.33| peak
4824285 41.59 -0.19 41.40 54.00 |-12.60| AVG
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ACCURATE TECHNOLOGY CO., LTD.
F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.

YULIAH #517
Standard: FCC Class B 3M Radiated

Polarization:

Horizontal

Power Source: AC 120V/60Hz

Testitem: Radiation Test Date: 2015/05/09
Temp.( CYHum.(%) 23 C/48% Time:
EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PEI
Mode: TX 2437MHz Distance: 3m
Model:  NS-P16AT08
Manufacturer:
Note: 802.11g

110.0  dBuV/m

Timit1: —

1 A OO RPt N S O  S S S SCUR
71 B O S S Y S S
g0
FO oo
L | T U SR
50
40
30
00 : : : ; i
1000.000 2000 3000 5000 6000 7000 6000 9000 18000.0MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree
No- | (MHz) | (dBuVim)| (dB) | (dBuvim) |(dBuv/m)| (dB) | =% | tem) | (eg) | Remark
1 2437.000| 94.71 -7.36 87.35 / / peak
2 4874.358| 48.49 0.09 48.58 74.00 |-25.42| peak
3 4874.358| 41.84 0.09 41,93 54.00 |-12,07) AVG
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Manufacturer:

Job No.: YULIAH #518

Standard: FCC Class B 3M Radiated
Testitem: Radiation Test

Temp.( C)YHum.(%) 23 C/48%

EUT: Insignia Flex 8" WiFi Android Tablet
Mode: TX 2437MHz
Model:  NS-P16AT08

Polarization:  Vertical

Power Source: AC 120V/60Hz
Date: 2015/05/09

Time:

Engineer Signature: PEI
Distance: 3m

Note:  802.11g

110.0 dBuV/m

limit1: -
100
20
80
0 b J 4
B oo e
50
40
30
20.0 : 3 : : L
100,000 2000 3000 5000 6000 7000 0000 9000 10000.0MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | MHz) | (@BuVim)| (dB) | (dBuVim) |(dBuVim)| (dB) | | (em) | (degy | Remark
1 2437.000| 94.72 -7.36 87.36 / / peak
2 4874.378| 48.32 0.09 48.41 74.00 |-25.59| peak
4874.378| 40.95 0.09 41.04 54.00 }-12.96] AVG
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: YULIAH #520 Polarization:  Horizontal

Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz

Testitem: Radiation Test Date: 2015/05/09

Temp.( CYHum.(%) 23 C/48% Time:

EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PEIl

Mode: TX 2462MHz Distance: 3m

Model:  NS-P16AT08

Manufacturer:

Note:  802.11g

110.0 dBu¥/m

limit1: —

100

50

80

70

E0

50

40

30

20,0 H | | i H i | | N
1000.000 2000 3000 5000 6800 7000 000 9000 18000.0MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | MHz) | (aBuvim)| (dB) | (dBuvim) |(dBuvim)| (dB) | %% | (cm) | (deg) | Remars
1 2462.000| 94.84 | -7.35 | 87.49 7 I | peak
2 4924.318| 49.18 034 | 4952 | 74.00 |-2448 peak
3 2924.318| 4067 034 | 41.01 54.00 |-12.99] AVG
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Test ite

Job No.: YULIAH #519
Standard: FCC Class B 3M Radiated

m: Radiation Test

Temp.{ CYHum.(%) 23 C/48%

Polarization:  Vertical

Power Source; AC 120V/60Hz
Date: 2015/05/09

Time:

100

50

80

70

B0

50

40

30

EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PEI
Mode: TX 2462MHz Distance: 3m
Model:  NS-P16AT08
Manufacturer:
Note:  802.11g
1100 dBuV/m

limit1: s

20.0 i H H B H i H B
1000.000 2000 :‘il][]l] 5000 G000 7DOO 800G 9000 : 18000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | (MHz) | (dBuvim)| (dB) | (dBuvim) |(dBuvim)| (dB) | 2% | (cm) | (aegy | Remark
1 2462.000] 9444 | -7.35 | 87.09 7 I | peak
2 4924.332| 48.96 0.3¢ | 49.30 | 74.00 |-24.70| peak
3 4924.332| 4126 0.34 | 4160 | 54.00 |-1240] AVG
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ACCURATE TECHNOLOGY CO,, LTD. Site: 2# Chamber
F1,Bidg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0765-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Manufacturer:

Job No.: YULIAH #648
Standard: FCC Class B 3M Radiated
Test item: Radiation Test
Temp.{ C)YHum.(%) 23 C/48%
EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PEI
Mode: TX 2412MHz
Model:  NS-P16AT08

Polarization:  Horizontal
Power Source: AC 120V/60Hz
Date: 2015/05/09

Time:

Distance: 3m

Note:  802.11g

90.0  dBu¥/m

70

60

limit1: —

50

40

30
20
10
0.0
18000.000 20000 26500.0MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | MHz) | (dBuvim) | (@B) | (dBuvim) |(dBuvim)| (dB) | ¢ | tom) | (degy | Remak
26458.952| 34.46 | 16.93 | 5139 | 7400 |-22.61 peak
2 26458.952| 22.72 | 16.93 | 39.65 | 5400 |-14.35 AVG
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chal

mber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No

Test item:

YULIAH #647
Standard: FCC Class B 3M Radiated
Radiation Test
Temp.( CYHum.(%) 23 C/48%

Polarization:
Power Source: AC 120V/60Hz
Date: 2015/05/09

Time:

Vertical

EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PEI
Mode: TX 2412MHz Distance: 3m
Model:  NS-P16ATO08
Manufacturer:
Note:  802.11g
90.0 dBu¥/m
: Timit1: =
80
70
60
50
a0 4
1 U N
1 VOO
1 g O
0.0 :
18000.000 20000 26500.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | MHz) | (dBuvim) | (dB) | (dBuVim) |(dBuVim)| (dB) | P9 | em) | (deg) | Remark
1 26407.731| 34.48 16.96 51.44 74.00 |[-22.56| peak
2 26407.731| 22.80 16.96 39.76 54.00 |-14.24| AVG
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: YULIAH #649 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2015/05/09
Temp.{ C)Hum.(%) 23 C/48% Time:
EUT: insignia Flex 8" WiFi Android Tablet Engineer Signature: PEI
Mode: TX 2437MHz Distance: 3m
Model:  NS-P16AT08
Manufacturer:
Note:  802.11g

90.0 dBuV/m

fimit1: e

80

70

60

B b i M R A

{1 T SN ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,

Y T SRR U T

B | 1 N ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,

0.0 ;

18000.000 20000 26500.0 MHz
Freq. Reading | Factor Result Limit  |Margin Height | Degree

No. | MHz) | (dBuvim)| (dB) | (@Buvim) |(dBuvim)| (dB) | 2% | (em) | (degy | Remerk
1 26428.207| 34.67 16.50 51.17 74.00 |-22.83] peak
2 26428.207| 22.74 16.50 39.24 54.00 |-14.76] AVG
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber

F1,Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.:  YULIAH #650 Polarization:  Vertical

Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz

Testitem: Radiation Test Date: 2015/05/09

Temp.( C)yYHum.(%) 23 C/48% Time:

EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PEI

Mode: TX 2437MHz Distance: 3m

Model:  NS-P16AT08

Manufacturer:

Note;  802.11g

90.0 dBuV/m

limit1: —_—

a0

70

60

50

a0

an

20

10

0.0 H
19000.000 20000 26500.0MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | MHz) | (dBuvim)| (dB) | (dBuvim) |(@Buvim)| (dB) | P=%° | (cm) | (degy | Remark
7 26397.499| 3499 | 1650 | 5149 | 7400 |-22.51| peak
2 26397.499| 22.74 | 1650 | 3924 | 54.00 |-14.76] AVG
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: YULIAH #651
Standard: FCC Class B 3M Radiated
Testitem: Radiation Test

Polarization:
Power Source: AC 120V/60Hz
Date: 2015/05/09

Horizontal

Temp.( CYHum.(%) 23 C/48% Time:
EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PEIl
Mode: TX 2462MHz Distance: 3m
Model:  NS-P16AT08
Manufacturer:
Note:  802.11g

90.0 dBu¥Y/m

limit1: —

10

50

40

30

20

10

0.0 N
18000.000 20000 26500.0MHz
Freq. Reading | Factor Result Limit  [Margin Height | Degree
No- | (MHz) | (dBuvim)| (dB) | (dBuvim) |(dBuvim)| (dB) |P%° | (em) | (degy | Remark
26346.396| 3463 | 17.00 | 5163 | 74.00 |-22.37| peak
2 26346.396| 2263 | 17.00 | 39.63 | 54.00 |-1437] AVG
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Manufacturer:

Job No.:  YULIAH #652
Standard: FCC Class B 3M Radiated
Testitem: Radiation Test
Temp.( CYHum.(%) 23 C/48%
EUT: Insignia Flex 8" WIiFi Android Tablet
Mode: TX 2462MHz
Model:  NS-P16AT08

Polarization:  Vertical

Power Source: AC 120V/60Hz

Date: 2015/05/09
Time:

Engineer Signature: PE|

Distance: 3m

Note:  802.11g

900  dBuV/m
Fmitl -
80
70
&0
50
a0 3
B0 b , ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, .
. 3~ rrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrrr -
W0 . ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, .
0.0
18160.000 20000 Z6500.0MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | MHz) | (dBuvim)| (dB) | (dBuVim) |(@Buvim)| (dB) | € | (em) | weg) | Remer
1 26366.825 35.14 16.99 52.13 74.00 |-21.87| peak
2 26366.825| 23.06 16.99 40.05 54.00 |-13.95] AVG
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Test Plot of Band Edge for IC of 802.119g

ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: YULIAH #516 Polarization:  Horizontal
Standard: FCC (Band Edge) Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2015/05/09
Temp{ C)Hum.(%) 23 C/48% Time:
EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PEl
Mode: TX 2412MHz Distance: 3m
Model:  NS-P16AT08
Manufacturer:
Note:  802.11g

90.0  dBu¥/m

imit1: —
imit2: —

80 F PV

{1 U TN

&0

50

40

30

20

1 1 s TP

0.0 d

2310.000 2390.0 MHz
Freq. Reading | Factor Result Limit  |Margin Height | Degree

No- | Mbz) | (dBuvim) | (dB) | (dBuVim) | (@Buvim)| (dB) | PSS | tem) | (degy | Remerk
1 2389.920| 62.41 -7.53 54.88 74.00 |[-19.12| peak
2 2389.920! 50.76 -7.53 43.23 54,00 |[-10.77| AVG
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: YULIAH #515 Polarization:  Vertical
Standard: FCC (Band Edge) Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2015/05/09
Temp.( C)YHum.(%) 23 C/48% Time:
EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PEI
Mode: TX 2412MHz Distance: 3m
Model:  NS-P16AT08
Manufacturer:
Note:  802.11g
90.0  dBuV/m
fimit1: o

70

60

50

T T g O B T

30

20

10

0.0
2310.000 2390.0 MHz
Freq. Reading | Factor Result Limit  |Margin Height | Degree
Noo 1 MHz) | (aBuvim) | (@B) | (dBuvim) |(dBuvim)| (dB) | "5 | (em) | (degy | Remark
2389.760| 5130 | -7.53 | 4377 | 7400 |-30.23| peak
2 2389.760| 4068 | 753 | 335 | 5400 |-20.85| AVG

Page: 1 http://mww.atc-lab.com
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen P.R.China Fax:+86-0755-26503396

Job No.: YULIAH #521 Polarization:  Horizontal

Standard: FCC (Band Edge) Power Source: AC 120V/60Hz

Testitem: Radiation Test Date: 2015/05/09

Temp.( CYHum.(%) 23 C/48% Time:

EUT: Insignia Fiex 8" WiFi Android Tablet Engineer Signature: PEl

Mode: TX 2462MHz Distance: 3m

Model:  NS-P16AT08

Manufacturer:

Note:  802.11g

90.0 dBuV/m

fimit1: —_
fimit2: —

70

60

50

40

a0

20

i0

0.0
2483.500 2500.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | mHz) | (@Buwim) | (@B) | (dBuvim) |(dBuvim)| (dB) | P | (cm) | (degy | Remark
2483.533| 62.86 | -7.37 | 5549 | 7400 |-18.51 peak
2 2483.533] 51.75 | -7.37 | 4438 | 5400 | -962| AVG
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber

F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park, Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.:  YULIAH #522 Polarization:  Vertical
Standard: FCC (Band Edge) Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2015/05/09
Temp.( C)Hum.(%) 23 C/48% Time:
EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PEI
Mode: TX 2462MHz Distance: 3m
Model: NS-P16AT08
Manufacturer:
Note:  802.11g

900  dBuV/m

Timit: —
fimit2: —

B0 foen e e o el

r {1 U

B o m o e m o e e e e L

D S

10 MWMWLWWMMMWWWW

o 1 S U U

4 e e e e e e e ;

B 1 1 U

(1]

2483.500 2500.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | MHz) | (dBuvim)| (dB) | (dBuvim) |(dBuvim)| (@B) | | (em) | (degy | Remark
2484.391 58.63 -7.38 51.25 74.00 |-22.75] peak

2 2484.391 42.87 -7.38 35.49 54.00 |-18.51| AVG
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Test Plot of Spurious Emission of above 1GHz for IC of 802.11n HT20

ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: YULIAH #524 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source:  AC 120V/60Hz
Testitem: Radiation Test Date: 2015/05/09
Temp.( CYHum.(%) 23 C/48% Time:
EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PEI
Mode: TX 2412MHz Distance: 3m
Model:  NS-P16AT08
Manufacturer:
Note:  802.11n HT20
110.0  dBu¥/m
limit1: —
100 foeee oo

90

80

70

&0

50

40

30

20.0 | H H ' | H H N '
1000.000 2000 3000 5000 6000 7000 BOGOC 9000 18000.0MHz
Freq. Reading | Factor Result Limit  |Margin Height | Degree
No- | MHz) | (@Buvim)| (@B) | (@Buvim) |(aBuvim)| (@B) |P% | (cm) | (deg) | Remark
1 2412.000| 9269 | -7.43 | 8526 7 I | peak
2 4824.244| 4816 | 019 | 47.97 | 7400 |-26.03| peak
4824.244| 4055 | -0.19 | 4036 | 5400 |-13.64] AVG

Page: 1 hitp://www.atc-fab.com
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: YULIAH #523 Polarization:  Vertical

Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz

Testitem: Radiation Test Date: 2015/05/09

Temp.( C)YHum.(%) 23 C/48% Time:

EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PEI

Mode: TX 2412MHz Distance: 3m

Model:  NS-P16AT08

Manufacturer:

Note:  802.11n HT20

1100 dBuV/m
limit1: J

100

[0

80

70

60

50

40

0

20.0 | H H | H H H i :
1000.000 2000 3000 5000 6000 7000 80GD fmuol 18000.0MHz
Freq. Reading | Factor Resuit Limit  |Margin Height | Degree
No- | MHz) | (@Buvim)| (dB) | (dBuV/m) |(dBuVim)| (dB) | PSS | (em) | (deg) | Remare
1 2407.703| 93.75 | -744 | 86.31 / I | peak
2 4831.962| 4942 | -014 | 4928 | 7400 |-24.72| peak
3 4831.962| 4158 | -014 | 4144 | 5400 |-12.56] AVG
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ACCURATE TECHNOLOGY CO.,, LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: YULIAH #528 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2015/05/09
Temp.( CYHum.(%) 23 C/48% Time:
EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PEI
Mode: TX 2437MHz Distance: 3m
Model:  NS-P16AT08
Manufacturer:
Note:  802.11n HT20

1100 dBu¥/m

90

80

70

60

50

40

0

200 : : : : R

1000.000 2000 3000 5000 6800 7000 8000 9000 18000.0MHz
Freq. Reading | Factor Result Limit |Margin Height | Degree

No- | MHz) | (@Buvim)| (dB) | (dBuvim) |(dBuvim)| (@B) | P | (em) | (@eg) | Remak
1 2437.000{ 94.39 -7.36 87.03 / / peak
2 4874.305| 48.97 0.09 49.06 74.00 |-24.94| peak
3 4874.305| 41.55 0.09 41.64 54.00 |-12.36] AVG
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.. YULIAH #527 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2015/05/09
Temp.( CyHum.(%) 23 C/48% Time:
EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PEI|
Mode: TX 2437MHz Distance: 3m
Model: NS-P16AT08
Manufacturer:
Note:  802.11n HT20
10.0  dBuV/m
; limit1: —
00 | oo ;
90
80
70
60
50
40
El}
20.0 : : : : : : o
1000.000 2000 3000 5000 6000 7000 8000 9000 18000.0MHz
Freq. Reading Factor Result Limit [Margin Height | Degree
No. (MHz) | (@Buvim) | (@B) | (dBuvim) |(@Buvim)| (dB) | P | m) | (deg) | Remerk
2437.000| 9545 -7.36 88.09 / / peak
4874.259| 49.38 0.09 49.47 74.00 {-24.53| peak
4874.259| 41.76 0.09 41.85 54.00 {-12.15] AVG
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ACCURATE TECHNOLOGY CO., LTD. Site: 24 Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park, Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: YULIAH #529 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2015/05/09
Temp.( CYyHum.(%) 23 C/48% Time:
EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PEI
Mode: TX 2462MHz Distance: 3m
Model: NS-P18AT08
Manufacturer:
Note: 802.11n HT20
1100 dBuV/m
limit1: —
100
90
80
% EE AU L
S el
50
40
30
200 b
1000.000 2000 3000 5000 G00) 700D 9000 S000 16000.0MHz
Freq. Reading | Factor Result Limit  {Margin Height | Degree
No- | (MHz) | (@Buvim)| (dB) | (dBuV/m) |(dBuvim)| (dB) | o9 | (cm) | (ceg) | Remerk
2462.000f 93.85 -7.35 86.60 / / peak
4924.324] 4842 0.34 498.76 74.00 |-24.24] peak
3 49243241 41.65 0.34 41.99 54.00 |-12.01] AVG
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: YULIAH #530 Polarization:  Vertical

Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz

Testitem: Radiation Test Date: 2015/05/09

Temp.{ C)YHum.(%) 23 C/48% Time:

EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PE|

Mode: TX 2462MHz Distance: 3m

Model:  NS-P16AT08

Manufacturer:

Note:  802.11n HT20

110.0 dBuW/m

limit1: e

100

a0

80

70

60

50

40

30

20.0 H H | | I N N | H
1000.000 2000 3000 5000 6000 iﬂl]l] 8000 9000 16000.0 MHz
Freq. Reading Factor Result Limit |Margin Height | Degree
No- | (MHz) | (@Buvim)| (dB) | (dBuvim) |(dBuvim)| (dB) |25 | (cm) | (degy | Remark
2462.000| 9336 | -7.35 | 86.01 7 I | peak
2 2924.282|  49.06 0.34 | 4940 | 7400 |-24.60] peak
3 4924.282| 4058 034 | 4092 | 5400 |-13.08] AVG
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A, Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.:  YULIAH #653

Testitem: Radiation Test

Mode: TX 2412MHz

Model:  NS-P16AT08
Manufacturer:

Standard: FCC Class B 3M Radiated

Temp.( C)yHum.(%) 23 C/48%
EUT: Insignia Flex 8" WiFi Android Tablet

Polarization. H

Power Source: AC 120V/60Hz

Date: 2015/05/09
Time:

Engineer Signatu
Distance: 3m

orizontal

re: PEI

Note:  802.11n HT20

90.0 dBu¥/m
{imit1: —
80
70
60
50|
40 3
A0 b ......................................................................................... .
20 b ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, .
E T T O ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, -
0.0 :
16000.000 20000 26500.0MHz
Freq. Reading | Factor Result Limit  |Margin Height | Degree
No- | (MHz) | @Buvim) | (dB) | (dBuVim) |(dBuvim)| (dB) | S | (em) | (deq) | Remark
26336.188| 3541 | 16.50 | 51.91 7400 |-22.00] peak
2 26336.188| 22.73 | 16.50 | 39.23 | 54.00 |-14.77| AVG
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bidg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: YULIAH #654 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2015/05/09
Temp.{ CYHum.(%) 23 C/48% Time:
EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PE!
Mode: TX 2412MHz Distance: 3m
Model:  NS-P16ATO08
Manufacturer:
Note: 802.11n HT20
0.0  dBu¥/m
limit1: —
1 U U S
{1 T T g
11 U
50 bt R S A MMMﬂM B S A A A R LTt sl oy O
: 2
e 1 T OO SIO
1
11 U U
0.0 :
18000.000 20000 26500.0MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | (MHz) | (dBuvim) | (dB) | (dBuvim) | (dBuvim) | (@B) | P | em) | (weg) | Remak
1 26397.499| 33.41 16.97 50.38 7400 |[-23.62| peak
2 26397.499| 22.79 16.97 38.76 54.00 |-14.24] AVG
Page: 1 http://www.atc-lab.com
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen P.R.China Fax:+86-0755-26503396

Job No.: YULIAH #656 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2015/05/09
Temp.{ C)Hum.(%) 23 C/48% Time:
EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PEI
Mode: TX 2437MHz Distance: 3m
Model:  NS-P1BATO08
Manufacturer:
Note: 802.11n HT20

90.0  dBu¥/m

himit1 —

11 OO ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,

T ...........................................................................................
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e 1 U
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0.0 1

18000.000 20000 26500.0MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree

No- | (MHz) | (dBuVim) | (dB) | (dBuVim) | (@Buvim)| (aB) | S | em) | (degy | Remark
1 26336.188| 35.27 16.50 51.77 74.00 |-22.23| peak
2 26336.188( 22.74 16.50 39.24 54.00 |-14.78] AVG
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bidg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: YULIAH #655 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2015/05/09
Temp.( CYHum.(%) 23 C/48% Time:
EUT: Iinsignia Flex 8" WiFi Android Tablet Engineer Signature: PE!
Mode: TX 2437MHz Distance: 3m
Model:  NS-P16AT08
Manufacturer:
Note: 802.11n HT20

80.0  dBu¥/m

limit1 —_—

B b e ........................................................................................

£ I ..............................................................................................

60 |- [ é ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,
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20 el ................................. il

b [ ...........................................................................................

0.0 ;

18000.000 20000 26500.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree

No- | MHz) | (dBuvim) | (dB) | (dBuVim) |(@Buvim)| (@B) | % | ©m) | (eg) | Remark
1 26417.967| 34.32 16.95 51.27 74.00 |-22.73| peak
2 26417.967| 22.85 16.95 39.80 5400 [-14.20] AVG
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: YULIAH #657 Polarization:  Horizontal

Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz

Testitem: Radiation Test Date: 2015/05/09

Temp.{ C)YHum.(%) 23 C/48% Time:

EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PEI

Mode: TX 2462MHz Distance: 3m

Model:  NS-P16AT08

Manufacturer;

Note:  802.11n HT20

90.0 dBuV/m

limit1: —

80

70
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0.0 ;
18000.000 20000 26500.0 MHz

Freq. Reading | Factor Result Limit  [Margin Height | Degree

No- | MFz) | (dBuvim) | (dB) | (dBuvim) | (@Buvim)| (dB) | | em) | (deg) | Remark
26387.270| 3489 | 1650 | 51.39 | 7400 |-2261| peak

2 26387.270| 22.97 | 16.50 | 39.47 | 5400 |-14.53 AVG
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: YULIAH #658 Polarization:  Vertical

Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz

Testitem: Radiation Test Date: 2015/05/09

Temp.( CYHum.(%) 23 C/48% Time:

EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PEI

Mode: TX 2462MHz Distance: 3m

Model: NS-P16AT08

Manufacturer:

Note:  802.11n HT20

90.0 dBu¥/m
fimit1: _

80

70

60

50

40

30

20

0

0.0 |
18000.000 20000 26500.0MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | (MHz) |(dBuvim)| (dB) | (dBuVim) |(@Buvim)| (dB) | 2% | om) | (deg) | Remark
1 26407.731| 3462 | 16.96 | 5158 | 7400 |-22.42| peak
2 26407.731| 2283 | 16.96 | 39.79 | 5400 |-14.21] AVG
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Test Plot of Band Edge for IC of 802.11n HT20

ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: YULIAH #525 Polarization:  Horizontal
Standard: FCC (Band Edge) Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2015/05/09
Temp.( C)YHum.(%) 23 C/48% Time:
EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PEI
Mode: TX 2412MHz Distance: 3m
Model:  NS-P16AT08
Manufacturer:
Note:  802.11n HT20

9086  dBuV/m

limit1: ——
limit2: —

1

70

60

50

40

30

20

L U

0.0

2310.000 2330.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | MHz) | (dBuvim) | (@B) | (@BuVim) | (dBuvim)| (@B) | D% | em) | (eg) | Remerk
2390.000| 58.32 -7.53 50.79 74.00 |[-23.21| peak

2 2390.000 46.95 -7.53 39.42 54.00 |[-14.58| AVG
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: YULIAH #526 Polarization:  Vertical
Standard: FCC (Band Edge) Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2015/05/09
Temp.( CYHum.(%) 23 C/48% Time:
EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PEl
Mode: TX 2412MHz Distance: 3m
Model:  NS-P16AT08
Manufacturer:
Note:  802.11n HT20
80.0 dBuV/m
fimit1: ——
limit2: —
a0
£ 1 T U O
1 U U
50 ..
1
40
a0
20
10
0.0
2310.000 23900 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | MHz) | (dBuvim)| (dB) | (dBuvim) |(dBuvim)| (@B) | P | em) | (degy | Remark
2389.920f 52.34 -7.53 44.81 74.00 (-29.19] peak
2 2389.920! 41.85 -7.53 34.32 54.00 |(-19.68| AVG
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel: +86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: YULIAH #532 Polarization:  Horizontal
Standard: FCC (Band Edge) Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2015/05/09
Temp.{ C)YHum.(%) 23 C/48% Time:
EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PE!
Mode: TX 2462MHz Distance: 3m
Model:  NS-P16AT08
Manufacturer:
Note:  802.11n HT20
90.0 dBuV/m
timit1: —
timit2: —
1 T O e e e
11 N
1 <
W“%MMNM
50 BT MMW(A ke .
4 MWWWWWMMWWMWMWWMM&MWW
0 e e e e e e e
{1
1 T S U P
0.0
2483.500 25000 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | mHz) | (Buvim)| (@B) |(dBuvim) |(dBuvim)| (daB) | P | tem) | (deg) | Remark
2483.533| 686.91 -7.37 59.54 74.00 |-14.48| peak
2 2483.533| 54.69 -7.37 47.32 54.00 -6.68 | AVG
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Manufacturer;

Job No.:  YULIAH #531
Standard: FCC (Band Edge)
Testitem: Radiation Test
Temp.( C)yHum.(%) 23 C/48%
EUT: Insignia Flex 8" WiFi Android Tablet
Mode: TX 2462MHz
Model:  NS-P16AT08

Polarization:  Vertical
Power Source: AC 120V/60Hz
Date: 2015/05/09

Time:

Engineer Signature: PEI
Distance: 3m

Note:  802.11n HT20

90.0  dBu¥/m

80

limit1: e

limit2; —

70

60

50

a0

20

10

0.0
2483.500 2500.0 MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree
Noo | MHz) | (dBuvim) | (dB) | (dBuVim) | (@Buvim) | (@B) | DS | em) | (wegy | Remak
7 2484.259| 5159 | -7.38 | 44.21 74.00 |-29.79] peak
2 2484.259| 39.69 | -7.38 | 3231 54.00 |-21.69] AVG
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Test Plot of Spurious Emission of above 1GHz for IC of 802.11n HT40

ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bidg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.. YULIAH #533 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2015/05/09
Temp.( C)YHum.(%) 23 C/48% Time:
EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PEI
Mode: TX 2422MHz Distance: 3m
Model:  NS-P16AT08
Manufacturer:
Note:  802.11n HT40
1100 dBuV/m
Timitt: ——
90
80
70
50
40
30
20.0 : : : : : R N
1000.000 2000 3000 5000 6000 7000 BOOD 9000 18000.0 MHz
Freq. Reading | Factor Result Limit  [Margin Height | Degree
No- | (MHz) | (@Buvim)| (dB) |(dBuVim) |(dBuVim)| (dB) | P2 | em) | (deg) | Remark
1 2422.000 92.79 -7.40 85.39 / / peak
4844.365| 48.10 -0.07 48.03 74.00 |-25.97| peak
4844.365| 40.28 -0.07 40.21 54.00 |-13.79} AVG
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290

Fax:

+86-0755-26503396

Job No.: YULIAH #534
Standard: FCC Class B 3M Radiated
Testitem: Radiation Test

Polarization:

Vertical
Power Source: AC 120V/60Hz
Date: 2015/05/09

Temp.{ C)Hum.(%) 23 C/48% Time:
EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PEI
Mode: TX 2422MHz Distance: 3m
Model: NS-P16AT08
Manufacturer:
Note: 802.11n HT40

110.0  dBuWV/m

Timit1: —

100

90

80

FO oo e

D S AU U SO R S

50

i}

a0

200 : : : ; [ S

1000.000 2000 3000 5000 6000 7000 80009000 18000.0 MHz

Freq. Reading Factor Result Limit |Margin Height | Degree
No- | MHz) | (@Buvim)| (dB) | (dBuVim) |(dBuvim)| (dB) | P | tcm) | (degy | Remark
1 2422.000f 90.00 -7.40 82.60 / / peak
2 4844.373| 48.49 -0.07 48.42 74.00 |[-25.58| peak
4844.373] 40.95 -0.07 40.88 54.00 [-13.12 AVG
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Manufacturer:

Model:  NS-P16AT08

ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: YULIAH #537 Polarization:  Horizontal

Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz

Test item: Radiation Test Date: 2015/05/09

Temp.( C)Hum.(%) 23 C/48% Time:

EUT: insignia Flex 8" WiFi Android Tablet Engineer Signature: PEI

Mode: TX 2437MHz Distance: 3m

Note:  802.11n HT40

100 dBu¥/m

100 |-

90

80

70

60

50

40

o

200 | A ' H H | ! H H
1000.000 2000 3000 5000 éﬂﬂﬂ 7000 80009000 18000.0MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree
No- 1 MHz) | (@Buvim)| (dB) |(dBuvim) |(dBuvim)| (dB) | P | (cm) | (degy | Remark
2437.000| 232 | -7.36 | 84.96 7 I | peak
4894.345| 4874 | 021 | 4895 | 7400 |-25.08| peak
4894.345] 4086 | 021 | 4107 | 54.00 |-12.93] AVG
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ACCURATE TECHNOLOGY CO., LTD.
F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen P.R.China

Site; 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job

No.: YULIAH #538

Standard: FCC Class B 3M Radiated

Polarization;
Power Source: AC 120V/60Hz

Vertical

Test item: Radiation Test Date: 2015/05/09

Temp.{ C)YHum.(%) 23 C/48% Time;

EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PEI
Mode: TX 2437MHz Distance: 3m

Model:  NS-P16AT08

Manufacturer:

Note:  802.11n HT40

110.0 dBuW/m

100

9.0

80

70

&0

limit1:

50

40

30

20.0 ; H H H H ) | H
1000.000 2000 3000 5000 6000 7000 BDAO 9000 18000.0MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree
No- | MHz) | (@Buvim)| (dB) |(dBuvim) |(dBuvim)| (@B) | P | (om) | (@eg) | Remark
2437.000 9221 | -7.36 | 84.85 7 I | peak
4874338| 4915 | 009 | 4624 | 74.00 |-24.76| peak
4874.338] 4175 | 009 | 4184 | 54.00 |-12.16| AVG
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100

30

80

70

60

ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bidg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: YULIAH #540 Polarization:  Horizontal

Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz

Testitem: Radiation Test Date: 2015/05/09

Temp.( C)YHum.(%) 23 C/48% Time:

EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PEI

Mode: TX 2452MHz Distance: 3m

Model:  NS-P16ATO08

Manufacturer:

Note: 802.11n HT40

110.0  dBuV/m
fimit1: —

50

40

30

200 i | | H H h ' N
1000.000 2000 3000 5000 6000 7000 9000 9000 : 18000.0MHz
Freq. Reading | Factor Result Limit  [Margin Height | Degree
No- | MHz) | (@Buvim) | (@B) |(dBuvim) |(dBuvim)| (@B) | P2 | (om) | (weg) | Remark
1 2452.000] 9445 | 733 | 87.12 7 7| peak
2 4904.338| 4868 | 025 | 4893 | 74.00 |-25.07| peak
3 4904.338| 4107 | 025 | 4132 | 5400 |-1268] AVG
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503280
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.:  YULIAH #539 Polarization:  Vertical

Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz

Testitem: Radiation Test Date: 2015/05/09

Temp.( CYHum.(%) 23 C/48% Time:

EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PEI

Mode: TX 2452MHz Distance: 3m

Model:  NS-P18AT08

Manufacturer:

Note:  802.11n HT40

110.0  dBuV/m
limit1 —

100

Q0

70

60

50

40

30

200 e

1000.000 2000 3000 5000 6000 7000 6000 9000 18000.0MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree

No- | MHz) | (@Buvim)| (dB) | (dBuvim) |(aBuvim)| (@B) |P¥® | (cm) | wegy | Roma

2452.000| 92.08 | -7.33 | 8475 7 I | peak
4902.315| 4961 025 | 4986 | 74.00 |-2414] peak
4902319 40.96 | 025 | 4121 | 54.00 |-12.79] AVG
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: YULIAH #660 Polarization:  Horizontal

Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz

Testitem: Radiation Test Date: 2015/05/09

Temp.( C)YHum.(%) 23 C/48% Time:

EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PEl

Mode: TX 2422MHz Distance: 3m

Model: NS-P16AT08

Manufacturer:

Note: 802.11n HT40

80.0 dBu¥/m
limit1 —

80

70

60

50

40

30

20

10

0.0 |
18000.000 20000 26500.0MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | MHz) | (@Buvim) | (dB) | (dBuvim) | (@Buvim)| (@B) | %% | em) | (degy | Remark
26387.270] 35.06 | 1650 | 5156 | 7400 |-22.44| peak
2 26387.270| 22.80 | 16.50 | 39.30 | 5400 |-14.70] AVG
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: YULIAH #659 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2015/05/09
Temp.( C)YHum.(%) 23 C/48% Time:
EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PEI
Mode: TX 2422MHz Distance: 3m
Model:  NS-P18AT08
Manufacturer:
Note: 802.11n HT40

90.0  dBuV/m

limit1 —

B0 ool ; ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,

TO b ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,

[ | O ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,

el e g T e Y T e N T R e

A0 b ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,

b 1 T ........................ R

B 1 [ jL ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,

0.0 1

18000.000 20000 26500.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | MHz) | (aBuvim)| (dB) | (dBuvim) |(dBuvim)| (dB) | | tem) | tdeg) | Remark
26438.451 34,54 16.94 51.48 74.00 [-22.52| peak

2 26438.451 23.14 16.94 40.08 54.00 |[-13.92| AVG
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: YULIAH #661 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2015/05/09
Temp.{ C)YHum.(%) 23 C/48% Time:
EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PEI
Mode: TX 2437MHz Distance: 3m
Model:  NS-P16AT08
Manufacturer:
Note: 802.11n HT40

0.0  dBuV/m

limit1: e

a0

70

60

50

40

30 ;

20

10

0.0

18000.000 20000 26500.0MHz

Freq. Reading | Factor Result Limit  |Margin Height | Degree

No- | (MHz) | (dBuvim)| (dB) |(dBuVim) |(dBuvim)| (dB) |P%% | (om) | (seg) | Remark
1 26377.046| 34.46 16.50 50.96 74.00 |[-23.04| peak
2 26377.046| 22.77 16.50 39.27 54.00 |-14.73| AVG
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.:  YULIAH #662 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2015/05/08
Temp.( C)Hum.(%) 23 C/48% Time:
EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PEI
Mode: TX 2437MHz Distance: 3m
Model: NS-P16ATO8
Manufacturer:
Note: 802.11n HT40

90.0  dBuV/m

fimit1: —

I IR ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,

60

50

a0

20

10

0.0 ;

15000.000 26000 26500.0 MHz
Freq. Reading Factor Result Limit |Margin Height | Degree
No- | (MHz) | (dBuvim)| (dB) | (dBuvim) |(dBuvim)| (dB) | P | (em) | (seg) | Remak
26407.731 34.66 16.96 51.62 74.00 |-22.38| peak

2 26407.731 23.18 16.96 40.14 54.00 |-13.86 AVG
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0765-26503280
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.:  YULIAH #664 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Test item: Radiation Test Date; 2015/05/09
Temp.{ C)YHum.(%) 23 C/48% Time:
EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PEI
Mode: TX 2452MHz Distance: 3m
Model:  NS-P16AT08
Manufacturer:
Note:  802.11n HT40

90.0 dBuV/m

limit1: —_—

80

r {1 T R ‘ ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,

BO beomm oo F ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,

50 st i b o '*‘ R g S L EE VA LT hwwm»wﬁmww*

e 1 S O , ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, |

20 e ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, A

10 | oo e e e e |

(1] :

18000.000 20000 26500.0 MHz
Freq. Reading | Factor Resuit Limit  |Margin Height | Degree

No- | MHz) | (@Buv/m)| (dB) | (dBuVim) |(dBuvim)| (dB) | %% | (cm) | w@eq) | REma
1 26407.731 34.88 16.50 51.38 74.00 |-22.62{ peak
2 26407.731| 22.71 16.50 39.21 54.00 |-14.79] AVG
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: YULIAH #663 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source:  AC 120V/60Hz
Test item: Radiation Test Date; 2015/05/09
Temp.{ C)YHum.(%) 23 C/48% Time:
EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PEl
Mode: TX 2452MHz Distance: 3m
Model:  NS-P18AT08
Manufacturer:
Note:  802.11n HT40
900  dBuV/m
limit1: —_—
0| S e
FO | ...........................................................................................
60 “,‘ ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,
50 i oM NN e i i, R RN A BRI A s A aaecliicsdpmarmitpof™
T T ...................................................................................... 3.
e 1 T T ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, L.
b T SO R ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, .
[ T ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, ..
0.0 ;
18000.000 20000 26500.0MHz
Freq. Reading | Factor Result Limit  |Margin Height | Degree
NO- | (MHz) | (dBuvim) | (dB) | (dBuVim) |(dBuvim)| (@B) | P9 | em) | (deg) | Remak
1 26315.783| 34.52 17.02 51.54 74.00 |-22.46] peak
2 26315.783 22.75 17.02 39.77 54.00 |[-14.23] AVG

Page: 1 http://www.atc-lab.com
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Test Plot of Band Edge for IC of 802.11n HT40

ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: YULIAH #536 Polarization:  Horizontal

Standard: FCC (Band Edge) Power Source: AC 120V/60Hz

Testitem: Radiation Test Date: 2015/05/09

Temp.( C)YHum.(%) 23 C/48% Time:

EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PEIl

Mode: TX 2422MHz Distance: 3m

Model:  NS-P16AT08

Manufacturer:

Note:  802.11n HT40

Timiti: —

limit2: —
80

70

60

50

40

an

20

10

0.0
2310.000 2390.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | MHz) | (aBuvim)| (dB) | (dBuvim) |(dBuvim)| (@B) | P2 | (em) | (deg) | Remark
1 2389.920| 64.81 -7.53 57.28 74.00 |-16.72| peak
2 2389.920| 53.46 -7.53 45.93 54.00 | -8.07| AVG

Page: 1 http://iwww.atc-lab.com
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel: +86-0755-26503290
Science & Industry Park,Nanshan Shenzhen, P.R.China Fax:+86-0755-26503396
Job No.: YULIAH #535 Polarization:  Vertical
Standard: FCC (Band Edge) Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2015/05/08
Temp.( CYHum.(%) 23 C/48% Time:
EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PEIl
Mode: TX 2422MHz Distance: 3m
Model:  NS-P16AT08
Manufacturer:
Note:  802.11n HT40
90.0 dBuV/m
limit1: —
imit2: —
T AP
r {1 N PP
- 1 U U S
. 1 U P
1
ety
an
1
1
0.0 i
2310000 2390.8 MHz
Freg. Reading Factor Result Limit  |Margin Height | Degree
No- | MHz) | (dBuvim) | (@B) | (dBuVim) |(dBuv/m)| (dB) | P | em) | (deq) | Remak
1 2389.920| 52.87 -7.53 45.34 74.00 |[-28.66| peak
2 2389.920| 4169 -7.53 34.16 54.00 |[-19.84] AVG

Page: 1 http://iwww.atc-lab.com
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: YULIAH #541 Polarization:  Horizontal
Standard: FCC PK Power Source: AC 120V/60Hz
Test item: Radiation Test Date: 2015/05/09
Temp.( C)YHum.(%) 23 C/48% Time:
EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PEI
Mode: TX 2452MHz Distance: 3m
Model:  NS-P16ATO08
Manufacturer:
Note:  802.11n HT40

900 dBuV/m

limit1: —_
fimit2: —

80 i e e e e e e

{1 T U O

B oo e e e e e e e e — e D e e e e C e e

oo e, N——

50 ’MMM‘JWWWWWA -----------------------------------

“ AL, il

B0 e e

20 e e

11 |

0.0

2483500 25000 MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree

No- | (MHz) | (dBuvim)| (dB) | (dBuvim)|(dBuVim)| (dB) | % | (em) | (deg) | Remark
1 2483.500{ 63.69 -7.37 56.32 74.00 |-17.68] peak
2 2483.500{ 52.26 -7.37 44.89 54.00 | -9.11} AVG

Page: 1 http://www.atc-lab.com
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ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber

F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: YULIAH #542 Polarization:  Vertical

Standard: FCC PK Power Source: AC 120V/60Hz

Testitem: Radiation Test Date: 2015/05/09

Temp.( C)Hum.(%) 23 C/48% Time:

EUT: Insignia Flex 8" WiFi Android Tablet Engineer Signature: PEl

Mode: TX 2452MHz Distance: 3m

Model:  NS-P16AT08

Manufacturer:

Note:  802.11n HT40

90.0 dBu¥/m

80

70

[H1]

50

0 fo

20 e e

2 | ) SRS SO OO

10 Do e

0.0

2483 500 2500.0 MHz

No. (FMTE') (dRéﬁii/"r% Fé%‘f’ r (dgis{;:w) (dléLrU}m) M<3r§)i" petector | "CON | eg) | Remark
1 2484.622| 59.14 | -7.38 | 51.76 | 74.00 |-22.24| peak
2 2484622| 4858 | -7.38 | 4120 | 54.00 |-12.80] AVG

Page: 1 http:./Aww,atc-lab.com
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5.1.7 Conducted emissions

RESULT: Pass
Date of testing : 2015-05-16
Test standard : FCC Part 15.207
RSS-Gen Clause 8.8
Basic standard : ANSI| C63.4: 2003

ANSI C63.4: 2014
ANSI C63.10: 2013

Frequency range : 0.15 - 30MHz

Limits : FCC Part 15.207
Table 3 of RSS-Gen

Kind of test site : Shield room

Test setup

Input Voltage : AC 120V, 60Hz

Operation Mode : A

Earthing : Not Connected

Ambient temperature : 25C

Relative humidity ; 52%

Atmospheric pressure : 101kPa

For details refer to following test plot.
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ACCURATE TECHNOLOGY CO.,LTD

CONDUCTED EMISSION STANDARD FCC PART 15 B

EUT: Insignia Flex 8" WiFi Android Tablet M/N:NS~P16ATO08
Manufacturer:

Operating Condition: On with Wi-Fi

Test Site: 1#Shielding Room

Operator: pPei

Test Specification: L 120V/60Hz

Comment : Mains Port

Start of Test: 2015-5-16 /

SCAN TABLE: "V 150K-30MHz fin"

Short Description: _SUB_STD_VTERMZ 1.70

Start Stop Step Detector Meas. IF Transducer

Frequency Frequency Width Time Bandw.

150.0 kHz 30.0 MHz 4.5 kHz QuasiPeak 1.0 s 9 kHz NSLK8126 2008
Average

Level [dBpV]

80
70| -

-------------- f\w

20 Y%
-

0 : L : I :
150k 300k 400k 600k 800k 1M 2M 3M 4M  S5M &M 8M  10M 20M 30M
Frequency [Hz]}

x # ¥ MES F-0516-14_fin
+ + +MES F-0516-14_fin2
———--MES F-0516-14_pre
————MES F-0516-14_pre2 '
LIM FCC 15B ¥ QP Voltage QF
LIM FCC 15B V AV voltage AV

MEASUREMENT RESULT: "F-0516-14 fin"

2015~-5-16
Freguency Level Transd Limit Margin Detector Line PE
MHz dBuv dB dBuv dB
0.454000 53.10 11.4 57 3.7 QP Ll GND
0.902000 43.80 11.6 56 12.2 QP Ll GND
13.326500 34.90 11.9 60 25.1 QP Ll GND

MEASUREMENT RESULT: "F-0516-14 fin2"

2015-5-16
Frequency Level Transd Limit Margin Detector Line PE
MHz dBuv dB dBuv dB
0.454000 43.40 11.4 47 3.4 AV Ll GND
0.908000 28.10 11.6 46 17.9 AV L1 GND
5.339000 25.90 11.8 50 24.1 AV Ll GND

Page 1/1 2015-5-16 F-0516-14
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ACCURATE TECHNOLOGY CO.,LTD

CONDUCTED EMISSION STANDARD FCC PART 15 B

EUT:
Manufacturer:
Operating Condition: On with Wi-Fi

Test Site: 1#Shielding Room
Operator: Pei

Test Specification: N 120V/60Rz
Comment : Mains Port

Start of Test: 2015-5-16 /

"V 150K-30MHz fin"
_SUB_STD VTERM2 1.70

SCAN TABLE:
Short Description:

Start Stop Step Detector Meas. IF

Frequency Frequency Width Time Bandw.

150.0 kHz 30.0 MHz 4.5 kHz QuasiPeak 1.0 s 9 kHz
Average

Level [dBpV]

70
60f - -~

e - - B T 1

Insignia Flex 8" WiFi Android Tablet M/N:NS-P16ATO08

Transducer

NSLK8126 2008

50

F-0516~15_pre
MES F-0516-15_pre2
LIM FCC 15B V QP
FCC 15B V AV

Voltage QP
Voltage AV

MEASUREMENT RESULT: "F-0516-15 fin"

2015-5-16
Frequency Level Transd Limit Margin Detector Line
MHz dBpv dB  dBuv dB
0.458000 48.00 11.4 57 8.7 QP N
0.882000 35.30 11.6 56 20.7 QP N
13.398500 30.70 11.9 60 23.3 QP N
MEASUREMENT RESULT: "F-0516-15 fin2"
2015-5-16
Frequency Level Transd Limit Margin Detector Line
MHz dBuv dB dBpv dB
0.456000 43.10 11.4 47 3.7 AV N
0.878000 31.30 11.6 46 14.7 AV N
5.460500 22.10 11.8 50 27.9 AV N
Page 1/1 2015-5-16 F-0516-15

PE

GND
GND
GND

PE

GND
GND
GND

40
30
20
10
' i
0 . IR I I .
150k 300k 400k 600k BOOk 1M 2M 3M 4M  5M 6M 8M  10M 20M 30M
Frequency [Hz]
% iz 5 MES F-0516-15_fin
+ + +MES F-0516-15_fin2
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6. Photographs of the Test Set-Up

Photograph 1: Set-up for Conducted Emissions

Photograph 2: Set-up for Spurious Emissions for below 30MHz
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Photograph 3: Set-up for Spurious Emissions for 30 - 1000MHz

Photograph 4: Set-up for Spurious Emissions for 1 - 18GHz
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Photograph 5: Set-up for Spurious Emissions for 1 - 18GHz for IC

Photograph 6: Set-up for Spurious Emissions for 18 - 26.5GHz




Produkte

Products
Priufbericht - Nr.: 17048716 002 Seite 225 von 226
Test Report No. Page 225 of 226

Photograph 7: Set-up for Spurious Emissions for 18 - 26.5GHz for IC
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